
��������	
��



NUMBER.~ __ ~]2~O~ ____ _ 
DA TE Nov. 14, 1969 
MA CHI N E __ 6;...;cS-'M..:..;:X'--__ 
MANUAL NO. 2132G 

service parts bulletin 
SUBJECT: "Write-In" corrections for 6SMX Service Parts Manual 

REVISION PAGE REF. PART PART NAME NO. 
NO. NO. REQ, 

Change 14 18 (Next to reference number IS) To Read 12 

Change 26 42 042259 To Read 044259 

Change 28 5 9H186 To Read 9H186A 



65MX - INTRODUCTION 

Mr. Dealer: 

Give complete information when ordering service parts. Always give complete part number and also complete 
part description. The model number and serial number should always be given. Numbers for the Mixer are 
stamped on a plate located where the Drawbar Hitch joins the Frame. Hammer Mill numbers are located on 
the Rear Frame Sheet. Crusher numbers are located on the Roller Cover. Swinging Auger Feeder numbers are 
located on the right side of the Pivot Frame and Traveling Feeder numbers are located on the left Hopper sid~~ " 

"Right" and "Left" are determined when standing at the front (Drawbar end) of the Mixer. The Mill Feeder is 
on the Left side and the Mixer Unloading Conveyor on the Right side. 

Note: You will find common hardware such as nuts, bolts, etc. listed but not illustrated in parts lists in this 
manual. Hardware listed with the particular parts is for mounting purposes and is not included when the part 
is ordered for replacement. 

Gehl Company reserves the right to make changes or improvements in the design or construction of any part 
without incurring the obligation to install such changes on any unit previously delivered. 

TABLE OF CONTENTS 

Introduction •..•.•••.•••••••••••.• 
Frame ........................ . 
Tank and Hopper ••••••••••••••••••• 
Transmission .•.••.••••••.••••••• 
Mix.er Drive ..................... . 
Unloading Conveyor •.•••••.••••••••• 
Conveyor Drive ••.•••.•••..••.••••• 
Mill Drive (Used after Serial #82828) .••.• 
Mill Drive (Used before Serial #82829) .••• 
Mill Frame. " .••...•.••••.•••••••• 
Mill Conveyor and Blower •••••.•.••••. 
Mill Cylinder •.•.•.••••••••••••••• 
Feeder Drive ••.••••••••••••••••.• 
Feeder Trough (Used after Serial #15000) •• 
Feeder Trough (Used before Serial #15001) • 

3 
4-5 
6-8 
9-10 

11-12 
13 

14-16 
17-18 

19 
20-21 
22-23 

24 
25-27 
28-29 
30-31 

Crusher ....................... . 
Fiberglass Tank •••••••••••••..•••• 
Support and Drive •••.••••••••••.••• 
Discharge Pipe. . . . . . . . . . . . . . . . . . . . 
Molasses Pump ..••.•.••...•..•... 
#200 DFA Traveling Feeder •••••••••.. 
#200 DF Traveling Feeder ••••••••••.• 
Hopper ........•................ 
Mixer Direct Drive .••.••.•••..••.•• 
Roller Mill Mounting (600) ••..••.••••• 
Roller Mill Mounting (F20S6) •••••••••• 
Universal Drives .. c ••••••••••••••• 

Accessories ..................... . 
Numerical Index ••.••••••••••..••.• 

,~~~..­

,. ~ SAFETY ~ ,. 
_ ~ FIRST ~_ 

KEEP ALL SHIELDS IN PLACE. 
STOP MACHINE TO ADJUST AND OIL. 

_

WHEN MECHANISM BECOMES CLOGGED, DIS· _ 
ENGAGE POWER BEFORE CLEANING. 
KEEP HANDS, FEET AND CLOTHING AWAY 
FROM POWER· DRIVEN PARTS. 

" KEEP OFF IMPLEMENT UNLESS SEAT OR PLAT· 

~
FORM IS PROVIDED. ~ 
KEEP OTHERS OFF . 

...,~..., 

32-33 
34-35 
36-37 

38 
39 

40-42 
43 
44 
45 
46 
47 

48-50 
51 

52-56 

3 



65MX - FRAME ______________ ---

4 

18 

30~ __ 

I 
I 

~13 

?-
28 

27 

5 

Used before 
Serial #15301 

" 

4 

'/ 

· 21 
16~ 

(Used after Serial #21375 
and before Serial #38001) 

"-

i~Y' 
31 ! 2 .... 

4 

e> 

.~ 

6 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 



_________________ 65MX - FRAME 

Ref. Part 
No. No. 

1 

2 

3 

4 

5 

6 

7 
8 
9 

6H46E 
653010 
654006 
654026 

6H51BA 

042217 

650122 
653077 
654009 

17H136A 
655013 
650060 
650062 
650106 
653010 
653018 
653090 
654006 
654015 
654026 
654030 

17H159A' 

042066 

650031 
650060 
650062 
653010 
653073 
654004 
654006 
654026 

17H160A 

042064 

650060 
650062 
653010 
654006 
654026 

6H173 

042215 

6H175 
6H176 
6H179 

042221 

650119 
653018 
654030 

No. 
Part Name Req. 

U-Bolt • • • • • • . . • . • • • • • •• 2 
Hexagon Nut - 3/8 . • . • . • •. 4 
Plain Washer - 3/8 • ..••.• 2 
Lock Washer - 3/8. • . • . • .• 4 

Conveyor Rest. . • • • . • • • • •• 1 
(Used before Serial #35001) 

Conveyor Rest. . . . . • • • . • •• 1 
(Used after Serial #35000) 
Hex. Hd. Cap Screw 1/2 x 3-1/4 2 
Hexagon Lock Nut - 1/2 .••• 2 
Plain Washer - 1/2 •.•••.• 2 

Main Frame . . • . . • • . • • • •• 1 
Cotter Pin 1/8 x 2 . • • • • • •• 2 
Hex. Hd. Cap Screw 3/8 xL.. 4 
Hex.Hd.Cap Screw 3/8 x 1-1/4 5 
Hex. Hd. Cap Screw 1/2 x 1-1/4 6 
Hexagon Nut - 3/8 . . • • . • .• 9 
Hexagon Nut - 1/2 • • • • • • •• 6 
Castellated Nut - 7/8 N. F. •• 2 
Plain Washer - 3/8 •.••••• 19 
Plain Washer - 7/8. • • • • • .• 2 
Lock Washer - 3/8. • . • • • •• 9 
Lock Washer - 1/2. • . • • . •• 6 

Mixer Tank Support - Side. • •• 2 
(Used before Serial #3500 1) 

Mixer Tank Support - Side ••• 2 
(Used after Serial #35000 ' 
Hex. Hd. Cap Screw 5/16 x 1-1/2 1 
Hex. Hd. Cap Screw 3/8 xl.. 4 
Hex.Hd.Cap Screw 3/8 x 1-1/4 4 
Hexagon To.Tut - 3/8 • . • • . • • • 10 
Hexagon _ ck Nut - 5/16. • •. 1 
Plain W" .er - 5/16. • • • • •• 1 
Plain Washer - 3/8. • • • • • •• 6 
Lock Washer - 3/8 .••••••• 10 

Mixer Tank Support - Front. •• 1 
(Used before Serial #35001) 

Mixer Tank Support - Front. .• 1 
(Used after Serial #35000) 
Hex. Hd. Cap Screw 3/8 xl.. 2 
Hex.Hd.Cap Screw 3/8 x 1-1/4 2 
Hexagon Nut - 3/8 . • • • • • •• 2 
Plain Washer - 3/8 •.••••• 3 
Lock Washer - 3/8. • . . • • •• 2 

Conveyor Post. • • • . • • • • • •• 1 
(Used before Serial #35001) 

Conveyor Post. • • • • • • • • • •• 1 
(Used after Serial #35000) 

Conveyor Hold-Down Spring. •• 1 
Hold-Down Spring Hook. • • • •• 1 
Conveyor Post Brace • • • • • •• 1 

(Used before Serial #35001) 
Conveyor Post Brace . • • • • •• 1 

(Used after Serial #35000) 
Hex. Hd. Cap Screw 1/2 x 2-3/4 1 
Hexagon Nut - 1/2 . • . • • • •• 1 
Lock Washer - 1/2. • • • • • •• 1 

Ref. Part No. 
No. No. Part Name Req. 

10 

11 

12 
13 

14 

15 
16 

17 
18 
19 

20 

21 
22 
23 
24 

25 
26 
27 
28 
29 

30 
31 
32 

17H275A 

R13139A 

650142 
653080 

17H331 
650060 
650062 
653010 
654006 
654026 

17H332 
17H34<f 

R13140A 

17H340A 

17H341" 

17H362 
17H392 

D9117 
R13033D' 
042826 

044413 

5'7 )6 
650028 
653007 
654004 
654024 

520025 
520027 
520028 
550002 

550018 
550022 
550033 
550041 
580073 

620005 
620028 
660033 

Drawbar Hitch - Upper • • • • .• 1 
(Used before Serial #20551) 

Drawbar Hitch - Upper • . • • •. 1 
(Used after Serial #20550) 
Hex.Hd.Cap Screw 5/8 x 1-1/2 2 
Hexagon Lock Nut - 5/8 •••. 2 

Screen Bracket . . • • . • • • . •• 1 
Hex. Hd. Cap Screw 3/8 x 1 3 
Hex. Hd. Cap Screw 3/8 x 1-1/4 1 
Hexagon Nut - 3/8 . . • • • • •• 4 
Plain Washer - 3/8 .•..••. 2 
Lock Washer - 3/8. . • . • • .• 4 

Screen Clamp . • . . • • • • . . •. 1 
Drawbar Hitch - Lower . ... . . .• 1 

(Used before Serial #16051) 
Drawbar Hitch - Lower .••.. 1 

(Used after Serial #16050 and 
before Serial #20551) 

Drawbar Hitch - Lower .•... 1 
(Used after Serial #20550) 

Universal Drive Rest . • • • . .. 1 
(Used before Serial #15301) 

Screen Retainer. . • • . . . . . •. 1 
Grease Tube . • . . • . • . . . • .. 1 

(Used after Serial #21375 and 
before Serial #38001) 

Washer. • . • • . • • . . . • • . . .. 6 
Hitch Jack ....•• • ••.•.•. 1 
Transmission Shim Washer . .. 3 

(Used after Serial #38000) 
Grease Fitting Bracket . . • . .. 1 

(Used after Serial #38000) 
Grease Fitting .. • ....... 1 
Hex. Hd. Cap Screw 5/16 x 1.. 2 
Hexagon Nut - 5/16 ••••••• 2 
Plain Washer - 5/16. • • • • •. 2 
Lock Washer - 5/16 . . • . . .. 2 

Bearing Cup . . . . . . . • . . • .. 4 
Bearing Cone. • . • . • • • • • . •• 2 
Bearing Cone. . . . • • • . . • . •. 2 
Wheel Hub. . . . • . . • . . . • . •. 2 

(Includes two 520025) 
Dust Cap. • . . . • • . • • . • • • .. 2 
Grease Seal. . . . . . . . • • • • .. 2 
Drop Center Wheel (For 15"tires)2 
Wheel Bolt ....•.•.•.•.•• 12 
Male Tube Connector . • • • • .• 1 

(Used after Serial #21375 and 
before Serial #38001) 

Retaining Ring. • • . . • • • • • •• 1 
Conveyor Rest Grommet . • • •• 6 
Pipe Nipple. . . . . • • • • • • • .• 1 

(Used after Serial #38000) 

AFor Replacement, Order 042217. 
"For Replacement, Order 042066. 
cFor Replacement, Order R13140A. 
°For Replacement, Order 17H275A. 
• To Service Jack Latch, Order Latch Service 

Kit #620009. 
ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

5 



65MX - TANK AND HOPPER ___________ _ 

'" ,....-48 I 
18 ~ ~4~ 

53~65 ~CJ-. 17 Used before Serial 4118301 
18 5~ 
'" 8-64 ~ .. 

10 "f'36-® ! 46 ~ ___ 22 

I I I 

Used Before 
Serial #29485 

5-

Used Before 
Serial #35001 

I 
I 

I -

:~~,,~ 
I 

14 

15 

I 

L ______________ _ 

(

! ~ --- - - - -------

; i-~ • ~-~ , 
i ~ ,..,........... i 

,----- ·----1 
! ~33 
I 

.. ··.··1 
13 

12 

3--® 
Parts Used Before 

Serial # 25132 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

6 



Ref. Part 
No. No. 

1 
2 

3 

4 
5 

6 

7 

8 

9 

10 

11 

6HIL 
6H14D 

650005 
653005 
654002 
654022 

3H55A 

7K73 
6H90C 

6H129 
650036 
653007 

17H147,K 

17H147C 

042233 

650062 
653007 
653010 
653094 
654004 
654006 
654026 

17H148B 

655507 
655020 

042218 

655507 
655020 

044508 

655507 
17HI50 

650003 
653005 
653007 
654002 
654022 
654024 

17H151 
650003 
653005 
654002 
654022 

17H1528 

17H152A 

650003 
650025 
650028 
650267 
653005 
653007 
654002 
654004 
654022 
654024 

No. 
Part Name Req. 

Dust Collector . • • • • . . • . • •. 1 
Dust Collector Elbow ••••••. 1 

Hex.Hd.Cap Screw 1/4 x 3/4. 8 
Hexagon Nut - 1/4 •••••..• 8 
Plain Washer - 1/4 •••••.•• 16 
Lock Washer - 1/4 • . • . • . .• 8 

Mixer Auger Shim •••••..•• 5 
(Used before Serial #25132) 

Washer .•••••.••..•.••.. 4 
Blower Pipe (29") . • • • • • • • .• 1 

(Used before Serial #35001) 
Attachment Clamp •.••...•. 1 

Hex. Hd. Cap Screw 5/16 x 2 .• 1 
Hexagon Nut - 5/16. • • . . . .. 2 

Mixer Tank • • • • • • • . • • • . .. 1 
(Used before Serial #25132) 

Mixer Tank ...•.••.•.•.• , 1 
(Used after Serial #25131 and 
before Serial #35001) 

Mixer Tank . • • • . . • • . . • • •. 1 
(Used after Serial #35000) 
Hex. Hd. Cap Screw 3/8 x 1-1/4 5 
Hexagon Nut - 5/16. . • • • . .. 2 
Hexagon Nut - 3/8. . • . • . . .. 5 
Wing Nut - 5/16 . . • . • • • . .. 4 
Plain Washer - 5/16 . • . . . .. 4 
Plain Washer - 3/8 ..•..... 10 
Lock Washer - 3/8 • . • . . . .• 5 

Discharge Conveyor . . . . . . .. 1 
(Used before Serial #35001) 
Woodruff Key 5/16 xl. . . . • . . 1 
Cotter Pin 3/16 x 1-1/2. . • •• 2 

Discharge Conveyor . . . • . . .. 1 
(Used after Serial #35000 and 
before Serial #38001) 
Woodruff Key 5/16 xl. • • . •. 1 
Cotter Pin 3/16 x 1-1/2. . . .. 2 

Discharge Conveyor . • • • • • .• 1 
(Used after Serial #38000) 
Woodruff Key 5/16 xl. . • . .. 1 

Mixer Cover - Front ....... 1 
Hex. Hd. Cap Screw 1/4 x 5/8 . 12 
Hexagon Nut - 1/4 ......... 12 
Hexagon Nut - 5/16. . • . . . •. 1 
Plain Washer - 1/4 .•..•... 12 
Lock Washer - 1/4 .••..... 12 
Lock Washer - 5/16 . . . . . .. 1 

Mixer Cover - Center. . . . . .. 1 
Hex. Hd. Cap Screw 1/4 x 5/8 . 10 
Hexagon Nut - 1/4 .••...••. 10 
Plain Washer - 1/4 .......• 10 
Lock Washer - 1/4 •••...•. 10 

Mixer Cover - Rear . . • . . • .. 1 
(Used before Serial #18301) 

Mixer Cover - Rear . . . . . • .. 1 
(Used after Serial #18300) 
Hex.Hd.Cap Screw 1/4 x 5/8 . 11 
Hex.Hd.Cap Screw 5/16 x 3/4 3 
Hex. Hd. Cap Screw 5/16 xl.. 2 
Truss Head Screw 5/16 x 5/8. 1 
Hexagon Nut - 1/4 •.•..... 11 
Hexagon Nut - 5/16. • • . . • .. 7 
Plain Washer - 1/4 .••..•.. 11 
Plain Washer - 5/16 • • • • • .• 5 
Lock Washer - 1/4 •••••••• 12 
Lock Washer - 5/16 • • • • • •• 6 

65MX - TANK AND HOPPER 
Ref. Part 
No. No. 

12 

13 
14 

15 

16 
17 

IS 

19 

20 
21 
22 

23 

24 

25 

26 

27 

17H153B 

17H153C 

17H154A 
17H155 

650028 
653006 
654024 

17H156 
655008 
653018 
654030 

17H157B 
17H158A 

17H158B 

17H161 
653007 
654024 

17H162c 

17H162A 

040316 

17H163A 
17H164A 
6Hl77 

042211 

044397 

17Hl77A 
65002S 
650062 
653007 
653010 
654004 
654006 
654024 
654026 

17H17SA 

17H17SB 

17H179A 
650023 
653007 
654004 
654024 

17H1S0A 
650023 
653073 

17H1S1A 

No. 
Part Name Req. 

Mixer Auger . • • • • • . • • • • •• 1 
(Includes two 17H154A and 
one 17H274A) 
(Used before Serial #25132) 

Mixer Auger. • . • • • • • • • • •• 1 
(Includes two 17H154A and 
one 17H274A) 
(Used after Serial #25131 and 
before Serial #38001) 

Mixer Paddle .••.•••••••• 2 
Mixer Tube. • • • • • • • • • • • •• 1 

Hex. Hd. Cap Screw 5/16 xl. 4 
Hexagon Nut - 5/16. • • • • . •• 4 
Lock Washer - 5/16 . • • • • •• 4 

Mixer Tube Guide ••••••••• 3 
Cotter Pin 1/8 x 1-1/4 . • • •• 3 
Hexagon Nut - 1/2 . • • • • • •• 6 
Lock Washer - 1/2 ••...•. 3 

Shut-Off Slide .••••••• : • •• 1 
Mixer Cover Lid . • • • • • • . •. 1 

(Used before Serial #18301) 
Mixer Cover Lid . . • . • • • • •. 1 

(Used after Serial #18300) 
Mixer Cover CliP. • • . . • • . •• 2 

Hexagon Nut - 5/16 ••••••• 1 
Lock Washer - 5/16 . • • . • . •. 1 

Clean-Out Cover • • . • • • . • •. 1 
(Used before Serial #18301) 

Clean-Out Cover . • • • • . . • •• 1 
(Used after Serial #18300 and 
before Serial #38001) 

Clean-Out Cover . • • • • • • • .• 1 
(Used after Serial #3S000) 

Auger Seal . . . . • • • • • • • • •. 1 
Inspection Window . . • • • . .• 7 

Conveyor Hanger Arm •..••• 1 
(Used before Serial #35001) 

Conveyor Hanger Arm ••••.• 1 
(Used after Serial #35000 and 
before Serial #3S00 1) 

Conveyor Hanger Arm .•..•• 1 
(Used after Serial #3S000) 

Concentrate Hopper . . • . • . •• 1 
Hex. Hd. Cap Screw 5/16 x 1.. 4 
Hex. Hd. Cap Screw 3/S x 1-1/4 3 
Hexagon Nut - 5/16 ..••... 4 
Hexagon Nut - 3/8 • . . . . . •• 3 
Plain Washer - 5/16. . . . • •• 2 
Plain Washer - 3/S •..••.• 9 
Lock Washer - 5/16 . . • . • •. 4 
Lock Washer - 3/S. • . . . • •. 3 

Hopper Guard . • . • • • • • • . .. 1 
(Used before Serial #17551) 

Hopper Guard . . . • . • • . • • •• 1 
(Used after Serial #17550) 

Hopper Guard Clip. • • • . • • •• 2 
Hex. Hd. Cap Screw 5/16 x 5/S 2 
Hexagon Nut - 5/16 ••••••• 2 
Plain Washer - 5/16. • • • • •• 2 
Lock Washer - 5/16 • • • • • .. 2 

Hopper Guard Catch ••••••• , 1 
Hex. Hd. Cap Screw 5/16 x 5/S 1 
Hexagon Lock Nut - 5/16. • •• 1 

Concentrate Hopper Cover. • •• 1 

PARTS LIST CONTINUED ON NEXT PAGE 

ALWAYS GIVE MODEL AND SEmAL NUMBER WHEN ORDEmNG SERVICE PARTS 

7 



65MX - TANK AND HOPPER 

8 

Ref. Part No. 
No. No. Part Name Req. 

28 17H187AD Inlet Pipe .....• • ..•..... 
(Used before Serial #16801) 

17H187B Inlet Pipe. . . . . . . . . . . . . .. 1 
(Used after Serial #16800) 

29 17H188 Dust Collector Clamp. . . . . .• 1 
650029 Hex . Hd. Cap Screw 5/16 x 1-1/44 
653007 Hexagon Nut - 5/16 . • ..•.. 4 
654004 Plain Washer - 5/16 . . . . . .. 4 
654024 Lock Washer - 5/16 ...... , 4 

30 17H189 E Pipe Sealer Tape. . . . . . . . .. 1 
(Used before Serial #17582). 

17H189A Pipe Seal . . . • . . . . . . . . . .• 1 
(Used after Serial #17581) 

31 17H190 Clean-Out Cover Gasket. . . .. 1 
(Used before Serial #18301) 

17H190A Clean-Out Cover Gasket. • . •. 1 
(Used after Serial #18300) 

32 17H191A Window Gasket ......•...• 7 
33 17H244A Cover Spacer. • . . . • . . . . . .. 1 

(Used before Serial #25132) 
17H244B Cover Spacer ............• 

(Used after Serial #25131) 
34 17H245 Inspection Window Frame .•. , 7 
35 17H274 Agitator Paddle. . . . . . . . . .. 1 

(Used before Serial #16051) 
17H274A Agitator Paddle ..........• 

(Used after Serial #16050) 
36 H275 Bearing Retainer. . . . . . . . .. 1 

(Two required before Serial 
#25132) 

652026 Carriage Bolt 5/16 x 3/4 .. " 3 
653007 Hexagon Nut - 5/ 16 ......• 3 
654024 Lock Washer - 5/ 16 . . . . . .. 3 

37 17H323 Intake Trough . • . . . . . . . . .. 1 
650028 Hex. Hd. Cap Screw 5/ 16 x 1 . . 6 
653007 Hexagon Nut - 5/ 16. . • . . . .. 6 
654004 Plain Washer - 5/16. • . . • • • 4 
654024 Lock Washer - 5/16 . . . . • . . 6 

38 17H327 Outlet Cover. . . . . . . . . . . •. 1 
39 17H328 Slide Lock .......... • ••• 1 

650056 Hex. Hd. Cap Screw 3/8 x 3/4. 1 
654006 Plain Washer - 3/8 ....... 2 
654026 Lock Washer - 3/ 8 . . . . . • .. 1 

40 17H329 Inspection Door . . . . . • . . . .. 1 
(Used before Serial #16801) 

17H329A Inspection Door ......•... . 
(Used after Serial #16800) 

41 17H333 Outlet Cover Hinge. . . . . . . .. 1 
650267 Truss Head Screw 5/16 x 5/8. 5 
653007 Hexagon Nut - 5/ 16 ....... 5 
654024 Lock Washer - 5/ 16 . . . . • .. 5 

42 17H337 Auxiliary Conveyor Outlet. . .. 1 
(Used before Serial #35001) 

042225 Auxiliary Conveyor Outlet . . .. 1 
(Used after Serial #35000) 

650267 Truss Head Screw 5/ 16 x 5/8. 6 
653007 Hexagon Nut - 5/ 16 ••••... 10 
654004 Plain Washer - 5/ 16. . • . . .. 6 
654024 Lock Washer - 5/16 . . . . • .. 6 

43 17H338 Hopper Cover Catch. • . . . . •• 1 
44 17H342 Ladder......... . ....... 1 

650028 Hex. Hd. Cap Screw 5/16 xl.. 1 
650032 Hex.Hd.Cap Screw 5/16 x 1-1/21 
653007 Hexagon Nut - 5/16 .••• • .• 2 
653073 Hexagon Lock Nut - 5/16 . • •. 1 
654004 Plain Washer - 5/16. • • • • •. 2 
654024 Lock Washer - 5/16 • • • . • •• 2 

45 17H348 Sealer Tape 1-1/4 x 7-1/2. • .. 2 
(Used before Serial #29485) 

46 17H367 Cover Lid Hinge ••••.•..•• 
(Used after Serial #18300) 

650261 Truss Head Screw 1/4 x 1/2 6 
653005 Hexagon Nut - 1/4 • • • • • . •• 6 
654002 Plain Washer - 1/4 ••••••• 2 
654022 Lock Washer - 1/4 ••••••• 6 

47 H474 Cover Hold-Down Spring . • • •• 1 
(Used before Serial #18301) 

Ref. Part No. 
No. No. Part Name Req. 

48 

49 

50 

51 

52 

53 

54 

55 

56 

57 

58 

59 

60 

61 

62 

63 

64 
65 
66 

17H390 

17H416 

17H417 

17H418 

17H419 

650201 
17H421 

Y15075 

17H394 

650269 
653007 
654004 
654024 

040886 

040887 

041207 F 

042451 

042068 

042070 

042072 

042223 

650023 
653007 
654024 

044673 

650060 
650104 
653010 
653018 
654026 
654030 

044674 

520063 
520084 
650340 

653017 
654029 

Cover Hold-Down Spring. . • •. 1 
(Used after Serial #21375) 

Transmission Bearing Shield .• 
(Used after Serial #25131) 

Bearing Retainer. . . • • • • • .. 1 
(Used after Serial #25131) 

Washer ....•.....•.•••• 
(Used after Serial #25131) 

Set Collar. . . . . . . • . . • • • •. 1 
(Used after Serial #25131) 
Soc. Hd. Set Screw 5/16 x 5/16 2 

Bearing Shield Cap .•..••• " 1 
(Used after Serial #25131) 

Hopper Cover Hinge .••.•••• 
(Used before Serial #25132) 

Hopper Cover Hinge . • • • • • •• 1 
(Used after Serial #25131) 
Truss Head Screw 5/16 x 3/4 8 
Hexagon Nut - 5/16 ••••••. 8 
Plain Washer - 5/16. • • . . •• 8 
Lock Washer - 5/16 • . • • • •. 8 

Trough Seal. • . • . • . . • • • . •. 2 
(Used after Serial #29484) 

Sealer Plate . • . • • • • • • • • •• 2 
(Used after Serial #29484) 

Dust Collector Support ..•••. 
(Used after Serial #32625 and 
before Serial #36501) 

Dust Collector Support . . • . .. 1 
(Used after Serial #36500) 

Blower Pipe - Upper. • • • • • .. 1 
(Used after Serial #35000) 

Blower Pipe - Lower . • • • . .. 1 
(Used after Serial #35000) 

Pipe Sealer ...... •.•.•.••. 
(Used after Serial #35000) 

Auxiliary Trough Cover ..••• 1 
(Used after Serial #35000) 
Hex. Hd. Cap Screw 5/16 x 5/8 8 
Hexagon Nut - 5/16 .•. • . •. 2 
Lock Washer - 5/16 . . • . . .• 8 

Mixer Auger (Includes Two 
17H154A and One 17H274A) 
(Used after Serial #38000) • .• 1 
Hex. Hd. Cap Screw 3/8 xl.. 4 
Hex. Hd. Cap Screw 1/2 xl.. 2 
Hexagon Nut - 3/8 . • • • • . .. 4 
Hexagon Nut - 1/2 .. • • • . .. 2 
Lock Washer - 3/8 .•...• o . 4 
Lock Washer - 1/2 •••.•.. 2 

Spline Coupling . . . . . . . • • •. 1 
(Used after Serial #38000) 

Ball Bearing. . • . . . . • • • . .. 1 
Bearing Collar. . . . . . • . . . .. 1 
Spline Coupling Bolt 1/2 x 4. •. 1 

Hexagon Nut - 1/2 . . . . • . .. 1 
Lock Washer - 1/2 .•..•. . 1 

AFor Replacement, Order 17H147C w/One 
17H418, One 17H419 and One 17H163A. 

IFor Replacement, Order 17H152A. 
cFor Replacement, Order 040316. 
DFor Replacement, Order 17H187B. 
EFor Replacement, Order 17H189A. 
FFor Replacement, Order 042451. 

NOTE: To order complete set of decals for 1165 MX 
with Steel Tank, specify decal kit 11610017for 
machines before serial #25856. Specify decal 
kit 11610259 for machines after serial #25855. 

NOTE: See page 34 for fiberglass tank and component 
parts. 



_____________ 65MX - TRANSMISSION 

Mixer Drive • 

5 

10 

20---1 

3 

(Used before Serial #38001) 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

Mixer Drive • 

'11""--21 . , 
4 9 

7 2 12 12 1 8 

(Used after Serial #38000) 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

9 



65MX - ' TRANSMISSION __ ..,.--__________ _ 

Ref. 
No. 

Part 
No. Part Name 

No. 
Req. 

1 4H42 Set Collar. • . . • • . . • • • . . .. 1 
650216 Soc.Hd.Set Screw 3/ 8 x 3/ 4 .. 1 

2 7H73 Shim Washer ......... As Req. 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17H137B Transmission Assembled. • . .. 1 
(Used before Serial #38001) 

17H138A Transmission Housing. . . • • .. 1 
570016 Relief Fitting .•.•...••.. 1 
660001 Pipe Plug - 1/8 . . . • . . • . •. 1 

17H139 Mixer Drive Shaft -
1-3/ 8 x 10-13/ 32 . . • . • • . .. 1 
(Used before Serial #38001) 

655507 Woodruff Key 5/ 16 xI. . . . .. 1 

17H141B Transmission Drive Shaft .... 1 
655507 Woodruff Key 5/ 16 xl. • . . •• 2 

17H142A Transmission Gear (14 T) •.•. 2 
(Three required before Serial 
#38001) 

17H143A Conveyor Drive Shaft 1 x 8-3/ 8 1 
655507 Woodruff Key 5/16 xl. . • • .. 2 
655019 Cotter Pin 3/16 x 1-1/2. • . .. 1 

17H144 

650025 
654024 

17H145 
650023 
654024 

17H146 

17H238 

D932A 

041129 

650003 
654022 

041131 

041132 

Conveyor Shaft Bearing. . . . .. 1 
(Includes two 17H238) 
Hex. Hd. Cap Screw 5/ 16 x 3/ 4 4 
Lock Washer - 5/ 16 . . . . . .. 4 

Transmission Cover . . • . • • •. 1 
Hex. Hd. Cap Screw 5/ 16 x 5/ 8. 4 
Lock Washer - 5/ 16 . . . • . .. 4 

Gear Spacer ..••••..•.••. 1 

Bearing Bushing . . . . . • . • . .. 2 

Washer .•...•........... 1 

Bearing Cover . . . . . . . . . . .. 1 
(Used after Serial #28875) 
Hex. Hd. Cap Screw 1/4 x 5/8. 3 
Lock Washer - 1/4 . . . . • • .• 3 

Cover Gasket. . . . . . . • . . • .• 1 
(Used after Serial #28875) 

Bearing Cover Gasket . • . • • .. 1 
(Used after Serial #28875) 

17 043883 Retaining Ring • • • • • • • • • • .. 2 
(Used after Serial #38000) 

Ref. Part No. 
No. No. Part Name Req. 

18 044110 Retaining Ring. . • • • • • . • • .. 2 
(Used after Serial #38000) 

19 044500 Transmission Drive Gear (14 T) 1 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

044594 

652012 

653018 
654009 
654030 

044596 

655021 
655507 

044645 

520000 

520001 

520032 

520033 

520062 ' 

520064 

520084 

520085 

530008 

540000 

540001 

580073 

(Used after Serial #38000) 

Transmission Assembled. . • •• 1 
(Used after Serial #38000) 
Hex. Hd. Machine Bolt 
1/2 x 6-1/2 ..•..•..••..• 3 
Hexagon Nut - 1/2 •••••••• 3 
Plain Washer - 1/2. • • • • . •• 3 
Lock Washer - 1/2 • . • • . • .• 3 

Mixer Drive Shaft -
1-3/8 x 10-13/32 . • . . • . • .. 1 
(Used after Serial #38000) 
Cotter Pin 3/16 x 1-3/4. • • .• 1 
Woodruff Key 5/16 xl . • . . •. 1 

Gear Spacer •••••.••••••• 1 
(Used after Se~ial #38000) 

Lock Nut .•.••• ••• ..• . •.• 1 

Lock Washer . • • • . • . . • • • .. 1 

Bearing Cone. . . • • • • . • . • •• 2 

Bearing Cup .•.• • ••••.•.. 2 

Bearing .•..•.•..•.••... 1 

Bearing .••...•.••.•.••• 1 

Bearing Collar. . . . • • . . • . •• 1 

Bearing Collar. . • . •• • • . • •• 1 

Oil Seal •.•••.•••••••••• 1 

Retaining Ring . . • . • • . • • • •• 2 
(Used before Serial #38001) 

Retaining Ring • • • . • • • • • • •• 2 
(Used before Serial #38001) 

Male Tube Connector. • • • • • .. 1 
(Used after Serial #21375 and 
before Serial #38001) 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

10 



65MX . MIXER DRIVE 

Parts Used Before Serial #25132 ~'21 
19 __ --'1 

__ ---- I 
...-...-"'--- I 

12 __ ---- e _..J 

I --------

6 ~-j~2~ 
,'L , ~~9 ~8 
,@" 11 

\\~~ ~e ~\~16 9 ~ 

9 18-\~ ~f . 2 
J c:\ ~ ~, 6 19 21 

-vv 19 

.,. 
'I. ~ 

16 

12 

I 
I 

I 
I 
I 
\ ..---L-"-

__ -1\ 

..----- I 
..-"- I 

I 
I 

_..J 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

~l 
19 

11 



65MX - MIXER DRIVE 

Ref. Part No. Ref. 'Part No. 
No. No. Part Name Req. No. No. Part Name Req. 

1 17H165B Concentrate Hopper Conveyor .. 1 13 17H422 Bearing Spacer ••••••••••• 2 
2 17H175E

A 
Mixer Drive Shaft 1 x 20 ••••.. 1 (Used after Serial #25131) 

(Used before Serial #16934) 14 H714B Mixer Driven Sprocket (29 T) •• 1 
655507 Woodruff Key 5/ 16 xl •....• 3 (Used after Serial #25131) 

17H175F Mixer Drive Shaft 1 x 20 .•.•.. 1 650212 Soc. Hd. Set Screw 3/8 x 3/8 •• 1 
(Used after Serial #16933 and 15 H8225 Conveyor Drive Sprocket (16 T) 1 
before Serial #25132) (Used after Serial #25131) 

655507 Woodruff Key 5/ 16 xl ..•.•. 3 650212 Soc. Hd. Set Screw 3/8 x 3/8 .• 1 
3 17H175H Mixer Drive Shaft 1-1/ 4 x 20 ... 1 16 H8254 Chain Tightener Sprocket (17 T) 2 

(Used after Serial #25131) 650150 Hex.Hd.Cap Screw 5/8 x 2-3/4 2 
655507 Woodruff Key 5/ 16 xl ..•..• 3 653021 Hexagon Nut - 5/8 .••••••• 2 

4 17H184 Bearing Bracket ....•...... 1 654012 Plain Washer - 5/8 ••••••• 5 
(Used before Serial #25132) 654032 Lock Washer - 5/8 ....... 2 

5 17H184A Bearing Bracket ...••...•.. 1 17 R13227 Bearing Retainer .••••••••• 4 
(Used after Serial #25131) (Used after Serial #25131) 

650025 Hex . Hd. Cap Screw 5/16 x 3/4. 3 652046 Carriage Bolt 3/8 x 3/4 .••• 3 
653007 Hexagon Nut - 5/16 •.•.••.• 3 652048 Carriage Bolt - 3/8 x 1-1/4 •• 3 
654004 Plain Washer - 5/ 16 .• .••.. 3 653010 Hexagon Nut - 3/8 •••••••• 6 
654024 Lock Washer - 5/ 16 · ...... 3 654026 Lock Washer - 3/8 ....... 6 

6 17H185 Conveyor Drive Sprocket (16 T) • 1 18 500075 Chain of 57 Links Including One 
(Two Required Before Serial (500057) Connector Link and One 

#25132) (500058) Offset Link ••••••• 1 
650212 Soc. Hd. Set Screw 3/8 x 3/8 •. 1 19 520063 Ball Bearing ••••••••••••• 2 

7 17H186A Mixer Driven Sprocket (29 T) ... 1 (Four required before Serial 
(Used before Serial #25132) #25132) 

650212 Soc. Hd. Set Screw 3/8 x 3/8 •• 1 20 520065 Ball Bearing ••••••••••••• 2 
8 17H236A Universal Joint .••••.•. •••• 1 (Used after Serial #25131) 

570004 Grease Fitting .....• •• .•• 2 21 520084 Bearing Collar .••..•••••• 2 
650206 Soc. Hd. Set Screw 5/16 x 1/2 .. 2 (Four required before Serial 

9 H275 Bearing Retainer ••••••.•••• 4 #25132) 
(Eight Required Before Serial 22 520085 . Bearing Collar ••••.•••••• 2 

#25132) (Used after Serial #25131) 
652026 Carriage Bolt 5/16 x 3/4 •.•. 6 
653007 Hexagon Nut - 5/16 •••••.•• 6 A For Replacement, Order 17H175F with One 
654024 Lock Washer - 5/16 · ..... . 6 655516 (5/16 x 2) Tapered Key. 

10 17H322 Intake Conveyor ••..•.•.••. 1 
655507 Woodruff Key 5/16 xl .....• 2 

11 17H325 Tightener Sprocket Spacer .... 2 NOTE : See page 48 for Universal Drive Service parts. 
(One required before Serial 

#22876) 
12 17H334 Conveyor Drive Guard .•.. . •. 1 

650025 Hex. Hd. Cap Screw 5/ 16 x 3/ 4. 4 
653007 Hexagon Nut - 5/16 .•..•... 4 
654004 Plain Washer - 5/16 · ...... 8 
654024 Lock Washer - 5/ 16 · .... .. 4 

ALWAYS GIVE MODEL AND SERIAL NUMBEHWHEN ORDERING SERVICE PARTS 
/ 

12 



Ref. Part 
No. No. 

2 

3 

4 
5 

6 

7 

8 

9 

10 

11 

12 
13 

14 

15 

16 
17 

18 
19 

20 
21 

6H87D 

6H87E 

6H109C 
655507 

6H110C 
6H112 

570004 
650062 
653010 
654026 

6H113A 
650060 
653071 

6H115A 
650204 

6H132C" 

6H132D 

6H137B 

6H142A 

6H144B 

570002 
6H147 
6H148 

650032 
653073 

6H149 
650025 
650060 
653007 
653010 
654004 
654024 
654026 

6H154A 

6H155 
6H157 

6H158 
6H159 

6H160 
6H164 

3 

No. 
Part Name Req. 

Conveyor Collar - Right ...•. 
(Used before Serial #38001) 

Conveyor Collar - Left ... • . 
(Used before Serial #38001) 

Conveyor. . • . . . . • . . . • . •• 1 
Woodruff Key 5/ 16 xl. . . .. 1 

Conveyor Housing . • • • . . . . . 1 
Conveyor Bearing . . . . . . . .. 1 

Grease Fitting .,. . . . . . .. 1 
Hex. Hd. Cap Screw 3/8 x 1-1/ 4 2 
Hexagon Nut - 3/ 8 . . . . . • • . 2 
Lock Washer - 3/ 8. • . . . . .. 2 

Conveyor Bearing Bracket. . . . 1 
Hex.Hd.Cap Screw 1/4 x 1- 1/ 4 3 
Hexagon Lock Nut - 1/4 . • .. 3 

Conveyor Driven Gear (17 T) .. 1 
Self- Locking Soc. Hd. Set Screw 

5/ 16 x 3/ 8 . • • • • . • . . • .. 2 
Conveyor Housing Base. . • • .. 1 

(Used before Serial #25132) 
Conveyor Housing Base ••...• 

(Used after Serial #25131) 
Conveyor Ratchet Bracket. . .. 2 

(Used before Serial #38001) 
Conveyor Hanger Cord (15-1 / 2 

ft.) ..••.•.•..• • ••.... 
Idler Gear (17 T) . • ...... • . 

(Includes two U10102) 
Grease Fitting .••... . ••. 

Conveyor Tube Extension ..•• 
Conveyor Coupling . • . . . . . .. 1 

Rex. Hd. Cap Screw 5/ 16 x 1-1/22 
Hexagon Lock Nut - 5/ 16 .•. 2 

Conveyor Housing End . • • • .. 1 
Hex. Rd. Cap Screw 5/16 x 3/4 1 
Hex. Rd. Cap Screw 3/8 xl.. 3 
Hexagon Nut - 5/16 . • • • • .• 1 
Hexagon Nut - 3/8 • • • • . . .• 3 
Plain Washer - 5/16. . • . • • • 1 
Lock Washer - 5/ 16. • • . • .• 1 
Lock Washer - 3/8 ••••••• 3 

Shim Washer .••.•••.•••• 1 
(Used before Serial #38001) 

Bearing Bracket Washer. • • •. 3 
Ratchet. . • • . • . . • . . • . . •• 1 

(Used before Serial #38001) 
Stop Dog •.•••...•..•.•. 
Ratchet Handle •..•••.•••• 

(Used before Serial #38001) 
Conveyor Collar Spacer •• . .. 3 
Hanger Cord Hook . • • • • . • •• 1 

65MX 

"'-

UNLOADING CONVEYOR 

"- Parts Used Before Serial #38001 
I "-

"-I '>d( · I "~ .~. 34~ I 
J 
I '7~" ~~ I 
I 32 if 21 
I ~ ~11 7 
I 
I ~32 

~ "'-.J 33 
Ref. Part No. 
No. No. Part Name Req. 

22 6H165A Conveyor Lift Pulley •••.•••• 1 
653018 Hexagon Nut - 1/2 •..•..••. 2 . 

23 6H174 Conveyor Gear Guard ..•• • ••• 1 
(Used before Serial #35(01) 

042083 Conveyor Gear Guard ••••••.• 
(Used after Serial #35(00) 

650024 Hex. Hd. Cap Screw 5/ 16 x 3/ 4. 4 
653007 Hexagon Nut - 5/ 16 •••••••• 4 
654024 Lock Washer - 5/ 16 ....... 4 

24 . -6H178 Idler Gear Spacer ••.••..••• 1 
25 6H183 Drain Plug ...•.••.••••••• 1 

(Used after Serial #18300) 
26 6H186 Conveyor Gear Shield ••••..•. 

(Used after Serial #25131) 
650005 Hex. Hd. Cap Screw 1/4 x 3/ 4 •. 3 
653071 Hexagon Lock Nut - 1/4 ••.•. 3 
654002 Plain Washer - 1/4 ••.••.•• 3 

27 17H202 Safety Chain .•.....•.• ' •••• 1 
28 D932A Washer ...••••.••..•..•• 4 

(Five required before Serial 
#23626) 

29 H7163 Washer • •.•••••.••.•••.• 
(Used after Serial #38000) 

30 D9048 Conveyor Bearing .•.••••••• 1 
570006 Grease Fitting •......••.. 1 
660031 Pige Nipple 1/ 8 x 3 ..••..•. 1 
570015 90 Elbow . • .•.•.••..••• 1 
650064 Hex. Hd. Cap Screw 3/8 x 1-1/2 2 
653010 Hexagon Nut - 3/8 •..•..••• 2 
654026 Lock Washer - 3/8 •••••••• 2 

31 U10023 Spring •••.•. •• •••• • . • •.• 3 
32 U10102 Idler Gear Bushing •.•••••.. 2 
33 U10104 Set Collar ...•••....•.••. 1 

650196 Soc. Hd. Set Screw 1/ 4 x 5/16 •. 1 
34 B11162 Shim Washer ......•.••••• 3 
35 040245 Conveyor Hanger Bracket - Right 1 

(Used after Serial #38000) 
36 040246 Conveyor Hanger Bracket - Left 

(Used after Serial #38000) 
37 040278 Ratchet .••••.••••••••••• 

(Used after Serial #38000) 
38 044396 Conveyor Collar ••••••••••• 

650047 
(Used after Serial #38000) 
Hex. Hd. Cap Screw 5/16 x 4 2 

653007 Hexagon Nut - 5/16 .•...•.• 2 
654024 Lock Washer - 5/ 16 ..•.•.• 2 

"For Replacement, Order 6H132D. 

Note: See page 51 for Bagger and Wagon Box Spout 
Accessories. 

23 

13 



65MX - CONVEYOR DRIVE ___________ _ 

14 

~36 

~ 41--0 
17 l.1J 

Parts Used Before .~(J 
Seriru #35001 3 

1'- .;;:.. ....... ........ 
-A 41; II 

"JY. ~E?f 
I I 

II 
..j 

52 

3 

I 
,I Q 

~32 

46~ 
43--t) 

:~ 
11----® 

2 

50 

if' 

45 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 



Ref. 
No. 

1 

2 

3 

4 
5 

6 

7 

8 
9 

10 
11 
12 

13 
14 

15 

16 

17 

Part 
No. 

4H42 
650214 

6H55E 

042226 

650060 
653007 
653010 
654006 
654024 
654026 

6H72E 

655507 
655019 

042123 

570004 
655507 
655019 

7H73 
6H114D 

650202 

6H120DA 

6H120E 

6H121DB 

6H121E 

650028 
650106 
653007 
653018 
654009 
654024 
654030 

6H130 
6H135Ac 

6H135B 

650028 
650106 
653007 
653018 
654009 
654024 
654030 

6H136A 
17H140 
6H145A 

042239 

17H166 
17H168A 

6H169 

655507 
655019 

042213 

655507 
655019 

17H169C 

655507 
655512 

042212 

655507 
655512 

6H170 

650201 

No. 
Part Name Req. 

Set Collar ••••••••••••••• 
Soc.Hd.Set Screw 3/8 x 1/2 •• 

Conveyor Support •••••• • ••• 
(Includes Two H8352A) 
(Used before Serial #35001) 

Conveyor Support •••••••••• 
(Includes One 9H247) 
(Used after Serial #35000) 
Hex. Hd. Cap Screw 3/ 8 x 1 ••. 12 
Hexagon Nut - 5/16. . • . • • •• 8 
Hexagon Nut - 3/8 •••••••• 12 
Plain Washer - 3/8 •••••••• 16 
Lock Washer - 5/16 • • . • • •• 8 
Lock Washer - 3/8 •••••••• 12 

Conveyor Drive Shaft 1 x 14-9/ 16 1 
(Used before Serial #35001) 
Woodruff Key 5/16 xl. • • • .• 2 
Cotter Pin 3/ 16 x 1-1/2. • • •• 1 

Conveyor Drive Shaft 1 x 23-1/2 1 
(Used after Serial #35000) 
Grease Fitting • • • • • • • • • •• 1 
Woodruff Key 5/16 xl. • • • •• 1 
Cotter Pin 3/16 x 1-1/ 2. • • .. 1 

Drive Gear Shim ••.••••.•. 2 
Conveyor Drive Gear (17 T) • •• 1 

Self- Locking Soc. Hd. Set Screw 
5/16 x 5/16 •.•••••.•••• 

Conveyor Pivot ••••.••••••. 
(Used before Serial #25132) 

Conveyor Pivot •••••••••••• 
(Used after Serial #25131) 

Conveyor Pivot Bracket - Right. 
(Used before Serial #25132) 

Conveyor Pivot Bracket - Right. 
(Used after Serial #25131) 
Hex. Hd. Cap Screw 5/16 xl.. 2 
Hex. Hd. Cap Screw 1/2 x 1-1/4 1 
Hexagon Nut - 5/16. • . • • • •• 2 
Hexagon Nut - 1/ 2. • • • • • • •• 1 
Plain Washer - 1/2. • • • • • •• 2 
Lock Washer - 5/ 16 • • • . • •. 2 
Lock Washer - 1/2 • • • • • • •• 1 

Conveyor Pivot Bearing. . • • •• 2 
Conveyor Pivot Bracket - Left 1 

(Used before Serial #25132) 
Conveyor Pivot Bracket - Left • 

(U sed after Serial #25131) 
Hex. Hd. Cap Screw 5/16 xl . . 2 
Hex.Hd.Cap Screw 1/ 2 x 1-1/4 1 
Hexagon Nut - 5/ 16. • • • . • •• 2 
Hexagon Nut - 1/2 •••••••• 1 
Plain Washer - 1/2. • • • • • •• 2 
Lock Washer - 5/ 16 • • • . • •• 2 
Lock Washer - 1/ 2 • • • • • • •• 1 

Pivot Retainer Spacer • . • • • •• 1 
Shim Washer . • • • • . • • • • • •• 5 
Transfer Gear (14 T) ••••..•• 2 

(Used before Serial #35001) 
Transfer Gear (14 T) • • • • • • •• 2 

(Used after Serial #35000\ 
Conveyor Bearing Bracket •••• 
Clutch Shifter •••••••.••••• 

(Used before Serial #38001) 
Conveyor Drive Shaft - Rear 

1 x 23-5/8 •••••• • ••••••• 
(Used before Serial #35001) 
Woodruff Key 5/16 xl. • • • •• 2 
Cotter Pin 3/16 x 1-1/2. • • •• 1 

Conveyor Drive Shaft - Rear 
1 x 22-1/2 •••••••••••••• 
(Used after Serial #35000) 
Woodruff Key 5/16 x 1. • • • •• 2 
Cotter Pin 3/16 x 1-1/2. • • •• 1 

Conveyor Drive Shaft 1 x 16-1/4 1 
(Used before Serial #35001) 
Woodruff Key 5/16 xl. • • • •• 2 
Tapered Key 5/16 xl. • • • •• 1 

Conveyor Drive Shaft 1 x 29 • •• 1 
(U sed after Serial #35000) 
Woodruff Key 5/16 xl. • . • •• 2 
Tapered Key 5/16 xl. • • • •• 1 

Drive Shaft Coupling. • • • • • •• 1 
(Used before Serial #35001) 
Soc. Hd. Set Screw 5/16 x 5/16. 2 

65MX 

Ref. 
No. 

18 
19 

20 

21 

22 

23 

24 

25 

26 
27 

28 

29 

30 

31 
32 

33 

34 
35 

36 
37 

38 

39 

40 

41 

42 

43 

44 

45 

Part 
No. 

17H170B 
6Hl71 

650060 
654026 

17Hl71 

570011 
042630 

570011 
6Hl72 

653073 
17Hl72 

17H173 

17H174 

6H181 

6H182 
17H185 

650210 
17H195 

650028 
653007 
654004 
654024 

17H196 
650028 
653007 
654004 
654024 

17H203A 

H217 
9H247 

9H251 

650124 
653018 
654009 

A262 
H275 

652026 
653007 
654024 

D932A 
D936 

570002 
650028 
653007 
654024 

D937 

H7126 

H8315 

650196 
H8352A 

D9048AD 

570002 
570004 

D9048C 

570002 
570004 
570012 

D9139 

D9139A 

CONVEYOR DRIVE 

No. 
Part Name Req. 

Discharge Conveyor Gear (20 T) • 2 
Brake Drum . • • • • • • • • • • • . • 2 

Hex. Hd. Cap Screw 3/8 xI ••• 4 
Lock Washer - 3/8 •••••••• 4 

Clutch ..••••••••.••••••• 1 
(Used before Serial #36502) 
Grease Fitting ••••••••••• 

Clutch .•••••••••••••••••. 
(Used after Serial #36501) 
Grease Fitting ••••••••••• 1 

Brake Band •••••••••••••• 2 
Hexagon Lock Nut - 5/16 •••.• 2 

Sliding Clutch • • • • • • • • • • • • • 1 
(Used before Serial #38001) 

Shifte r Bracket •••••••••••• 
(Used before Serial #38001) 

Shifter Lock •.•••••••••••• 
(Used before Serial 1/38001) 

Snap-In Plug •.•••••••••••. 
(Used before Serial 1/36502) 

Pivot Bracket Spacer •••••••• 2 
Conveyor Drive Sprocket (16 T) . 2 

(Used after Serial #35000) 
Soc. Hd. Set Screw 3/8 x 5/16 •• 2 

Bearing Bracket - Right. • • • •. 1 
Hex.Hd.Cap Screw 5/16 x!. •. 4 
Hexagon Nut - 5/16 •••••••. 4 
Plain Washer - 5/16 •••••••• 6 
Lock Washer - 5/16 •••••••• 4 

Bearing Bracket - Left. • • • • • • 1 
Hex. Hd. Cap Screw 5/16 x!. •• 4 
Hexagon Nut - 5/16 ••• • .••• 4 
Plain Washer - 5/16 ••••• • •• 6 
Lock Washer - 5/16 •••••••• 4 

Shifter Extension. • • • • • • • • • • 1 
(Used before Serial 1/38001) 

Shifter Lever Dog •••••••••• 
Bearing Bushing •••.•••••.. 

(Used after Serial #35000) 
Chain Tightener Block ••••••• 

(Used after Serial 1/35000) 
Hex. Hd. Cap Screw 1/2 x 3-1/2 1 
Hexagon Nut - 1/2 • • • • • • • . • 1 
Plain Washer - 1/2 ••••••.• 3 

Shifter Spring ..••••••••... 1 
Bearing Retainer ••••••••••• 2 

Carriage Bolt 5/16 x 3/4 ••••. 3 
Hexagon Nut - 5/16 .•••••.• 3 
Lock Washer - 5/16 •.•••••• 3 

Washer ••••••••••••••••• 4 
Shifter Clamp - Right. • • • • • • • 1 

(Used after Serial #38000) 
Grease Fitting ••••••••.••• 1 
Hex. Hd. Cap Screw 5/16 x!. •• 2 
Hexagon Nut - 5/16 .•••.••• 2 
Lock Washer - 5/16 •••••••• 2 

Shifter Clamp - Left •••••.•• 1 
(Used after Serial 1/38000) 

Transfer Gear Shim •••••••.• 2 
(Used after Serial #23625) 

Set Collar • •••••••••••••• 
(Used after Serial 1/38000) 
Soc. Hd. Set Screw 1/4 x 5/16 •• 1 

Bearing Bushing .••.••••••• 2 
(Used before Serial #35001) 

Bearing (Includes D9139) •.••• 2 
(Used before Serial #25132) 
Grease Fitting .•••••••••• 1 
Grease Fitting •••••.•.••• 1 

Bearing (Includes D9139A) •••• 5 
(Two required after Serial 1/25131 
and before Serial #35001) 
Grease Fitting ••••••••••• 1 
Grease Fitting ••••••••••• 2 
Grease Fitting ••••••••••• 2 

Bearing Bushing ••••••••••• 2 
(Used before Serial #25132) 

Bearing Bushing ••••••••••• 5 
(Two required after Serial #25131 
and before Serial #35001) 

PARTS LIST CONTINUED ON NEXT PAGE 
15 



65MX CONVEYOR DRIVE 

Ref. Part No. 
No. No. Part Name Req. 

46 B11029A Bearing Retainer •••••••••• 10 
(Two required before Serial 
#35001) 

650028 Hex. Hd. Cap Screw 5/16 xl •• 4 
652029 Carriage Bolt 5/16 xl •..•• 4 
653007 Hexagon Nut - 5/16 •••.•.•• 8 
654024 Lock Washer - 5/16 •.••••• 8 

47 Bl1156 Drive Sprocket Key 5/ 16 x 5/16 x 
1-1/4 .••••••...•..•••• 
(Used after Serial #35000) 

48 B11335 Bearing Retainer ••••.••••. 2 
652026 Carriage Bolt 5/16 x 3/4 .••• 2 
653007 Hexagon Nut - 5/16 .... ... 2 
654024 Lock Washer - 5/16 .••...• 2 

49 M12074 Shifter Lock Spacer .•...•.. 2 
(Used after Serial #38000) 

50 R13027 Shifter Bracket Spacer ••••.• 2 
(Used before Serial #38001) 

H6053 Shifter Pivot Bushing .••.••• 5 
(Used after Serial #38000) 

51 040016 Sliding Clutch ••.•.•••••.• 
(Used after Serial #38000) 

52 040212 Shifter Handle •••...•..•.. 
(Used after Serial #38000) 

650028 Hex. Hd. Cap Screw 5/16 x 1 •• 2 
653007 Hexagon Nut - 5/16 ....... 2 
654004 Plain Washer - 5/ 16 ••••••• 2 
654024 Lock Washer - 5/16 .•• • .•. 2 

53 040214 Shifter Lock •••• •• •••.... 1 

650066 
(Used after Serial #38000) 
Hex.Hd.Cap Screw 3/8 x 1-3/4 2 

653010 Hexagon Nut - 3/8 ••••••.• 2 
654006 Plain Washer - 3/8 ... .... 2 
654026 Lock Washer - 3/8 ..•••.•• 2 

54 040273 Set Collar •••••••.••••••• 2 
(Used after Serial #38000) 

650201 Soc. Hd. Set Screw 5/16 x 5/ 16 2 
55 040431 Clutch Shifter ••....•••••• 1 

(Used after Serial #38000) 
650029 Hex. Hd.Cap Screw 5/16 x 1-1/41 
653007 Hexagon Nut - 5/16 •.••••• 2 
654004 Plain Washer - 5/16 •.••••• 1 
654024 Lock Washer - 5/16 ••••••• 1 

56 040603 Bearing Spacer .•••••.•••• 1 
(Used after Serial #35000) 

f~ 
44 42 

Parts Used Before 
Serial #25132 

14 

Ref. 
No. 

57 

58 

59 

60 

61 

62 

63 
64 

Part No. 
No. Part Name Req. 

042118 Conveyor Drive Guard ••••••• 
(Used after Serial #35000) 

650025 Hex. Hd. Cap Screw 5/16 x 3/4. 4 
653007 Hexagon Nut - 5/16 •••••••• 4 
654004 Plain Wasl>er - 5/16 ••••••• 4 
654024 Lock Washer - 5/16 ....... 4 

042121 Gear Cover •• •••••••••••• 1 
(Used after Serial #35000) 

653007 Hexagon Nut - 5/16 .•••••.• 4 
654004 Plain Washer - 5/16 ••••••• 4 
654024 Lock Washer - 5/16 . ...... 4 

042214 Bearing Support ••••••••••• 1 
(Used after Serial #35000) 

650025 Hex.Hd.Cap Screw 5/16 x 3/4. 4 
653007 Hexagon Nut - 5/16 •••••••• 4 
653010 Hexagon Nut - 3/8 • •••••••• 2 
654024 Lock Washer - 5/16 •••••••• 4 

042222 Chain of 39 Links lncluding One 
(500057) Connector Link and One 
(500058) Offset Link ....... 1 
(Used after Serial #35000) 

044651 Shifte r Extension .......... 1 
(Used after Serial #38000) 

650028 Hex. Hd. Cap Screw 5/16 xl •• 1 
650029 Hex. Hd. Cap Screw 5/16 x 1-1/41 
653007 Hexagon Nut - 5/16 •••••••• 2 
654004 Plain Washer - 5/16 ••••••• 2 
654024 Lock Washer - 5/16 •••••• •• 2 

044652 Shifter Bracket. ••••••••••• 1 
(Used after Serial #38000) 

650062 Hex. Hd. Cap Screw 3/8 x 1-1/4 2 
653010 Hexagon Nut - 3/8 ••••••••• 2 
654006 Plain Washer - 3/8 •••••••• 2 
654026 Lock Washer - 3/8 •••••••• 2 

520063 Ball Bearing ............. 2 
520084 Bearing Collar •••••••••••• 2 

A For Replacement, Order 6H120E. 
I For Replacement, Order 6H121E. 
C For Replacement, Order 6H135B. 
o For Replacement, Order D9048C. 

WARNING - Order By Part Number - Do 
Not Use lllustration Reference Numbers 

Parts Used Before Serial #38001 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

16 

--, 



65XD . MILL DRIVE 
ADDITIONAL PARTS REQUIRED FOR 

540 R.P.M. P.T .O. DRIVE 

~ 
l' 28 

63 

Parts Used Before 
Serial #86329 

18 

33 

~-8 
47 " "1 ADDITIONAL PARTS REQUIRED FOR 

~ 
. " tI ',. J 

. 
~f:!#-l. '- I 1000 R. P. M. P.T.O . DRIVE 

\ - Jr---------------~ 
~ . .--

------ ------ --
-----

60 

~~ 
l' Parts used before 

63 Serial #86329 
58 

~57 

~~ 
61 62 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

17 



65XD MILL DRIVE 

18 

Ref. Part No. 
No. No. Part Name Req •. 

2 

3 
4 

5 
6 

7 
8 

9 
10 

11 
12 

13 

14 
15 

16 

17 

18 

19 

20 

21 
22 
23 
24 
25 
26 
27 

28 

29 

30 
31 

13ElD 
650060 
650062 
653010 
654026 

13E3B 

655507 
040547 

655507 
13E8 
13E10A 

653093 
654004 
654024 

13E11 
13E22 

650207 

13H24 
13E28 

650025 
650028 
653007 
653073 
654004 
654024 

13E29 
13H32B 

650008 
653005 
654022 

13E37 
13H38 

650028 
653007 
654004 
654024 

13E39 
650028 
653007 
654004 
654024 

13E56 
13E61 

650206 
13E62 

653026 
654014 

13E63 
650028 
653007 
654024 

13E64A 
650001 
653005 
654002 
654022 

13E65 

13E66 
650025 
650028 
653007 
654004 
654024 

C14036 
520098 
520099 
5201841. 
520188 
540007 
540035 

Bearing Support . • • • • . • • • •• 1 
Hex.Hd.Cap Screw 3/8 x 1 •.• 5 
Hex. Hd. Cap Screw 3/8 x 1-1/4 1 
Hexagon Nut - 3/8 •••••••• 6 
Lock Washer - 3/8 • • • • • • •. 6 

PTO Drive Shaft 1-5/8x 35-5/8. 1 
(Used before Serial #86329) 
Woodruff Key 5/16 xl . •.•. . 

PTO Drive Shaft 1-5/8x 35-5/8. 
(Used after Serial #86328) 
Woodruff Key 5/16 xl ••••.• 

Mill Driven Sheave .••.•• • •• 
Mill Drive Guard ••••.•.•.• 

Wing Nut - 5/16 •••.•...•• 
Plain Washer - 5/16 . • •••• • 
Lock Washer - 5/16 ••••••• 

Mill Drive Guard Support ..••. 
Drive Sheave Clutch •••• .••• 

Self- Locking Soc. Hd.Set Screw 
5/16 x 1/2. • • • • • • • . • • • • 1 

Clutch Lift Pin. • • • • • • • • • •• 1 
Mill Drive Guard Support. • • •• 1 

Hex.Hd . Cap Screw 5/16 x 3/4 2 
Hex. Hd. Cap Screw 5/16 xl.. 2 
Hexagon Nut - 5/16. • • • • • •• 2 
Hexagon Lock Nut - 5/16 • • •• 2 
Plain Washer - 5/16 • • • • • •. 4 
Lock Washer - 5/16 • . • • • •. 2 

Clutch Spring. . • • . • . • • • • .. 1 
Main Drive Sprocket (16 T). • •• 1 

Hex. Hd. Cap Screw 1/4 xl. .• 1 
Hexagon Nut - 1/4 •••.•••• 1 
Lock Washer - 1/4 ••••••• , 1 

Drive Guard Extension. • • • • •• 1 
Guard Extension Bracket - Front 1 

Hex. Hd. Cap Screw 5/16 xl.. 2 
Hexagon Nut - 5/16. • • • • • •. 2 
Plain Washer - 5/16 • • • • • •• 2 
Lock Washer - 5/16 . • • • • •. 2 

Guard Extension Bracket - Rear 1 
Hex. Hd. Cap Screw 5/16 xl.. 2 
Hexagon Nut - 5/16. • • • • • •• 2 
Plain Washer - 5/16 • • . • • •• 2 
Lock Washer - 5/16 • • • • • •• 2 

Clutch Spacer. • • • . • • • • • • • • 1 
Bearing Housing. • • • • • • • . •• 2 

Soc. Hd. Set Screw 5/16 x 1/2 • 2 
Belt Take-Up Screw . . • . . • •• 2 

Hexagon Nut - 3/4. • • • • • • •• 3 
Plain Washer - 3/4. • • • • • •• 2 

Universal Drive Guard - Front. 1 
Hex . Hd. Cap Screw 5/16 xl.. 2 
Hexagon Nut - 5/16. . • . • • •• 2 
Lock Washer - 5/16 • • • • • •• 2 

Universal Drive Guard - Rear •• 1 
Hex. Hd. Cap Screw 1/4 x 1/2. 3 
Hexagon Nut - 1/4 • • ••••• • 3 
Plain Washer - 1/4. • • • • • •• 3 
Lock Washer - 1/4 • • • • • • •• 3 

Drive Guard Extension Cover • • 1 
(Not required when Crusher Is 
Mounted) 

Guard Extension Bracket. • • .• 1 
Hex. Hd.Cap Screw 5/16 x 3/4. 1 
Hex. Hd. Cap Screw 5/16 xl •• 1 
Hexagon Nut - 5/16 . • • • • • •• 2 
Plain Washer - 5/16 • • • • • •• 2 
Lock Washer - 5/16 • • • • • •• 2 

Clutch Key 3/8 x 3/8 x 1-1/4 • . 1 
Ball Bearing • • • • • • • . • • • • • 2 
Bearing Collar. • • . • • • • • • •• 2 
Bearing Collar . • • • • • • • • • • • 1 
Ball Bearing • • • • • • • • • • • •• 2 
Retaining Ring • • • • • • • • • • •• 2 
Snap Ring • • • • • • • • • • • ~ • •• 1 

(Used after Serial #88579) 

Additional Parts Required For 
540 RPM Tractor PTO Drive 

13E5B' 

13E5D 

13E13A 
13H18B 

570004 

Mill Drive Sheave .• • ••••••• 
(Used before Serial #83829) 

MUI Drive Sheave • ••• • ••• • • 
(Used after Serial 1183828) 

Powerband Belt ••••••••••• 
Universal Joint w/Sq. Shaft ••• 

Grease Fitting •••• • •••••• 
A For Replacement, Order 520099. 
, For Replacement, Order 13E5D. 

Ref. Part No. 
No. No. Part Name Req. 

32 

33 

34 
35 
36 

37 
38 

39 

40 

41 
42 
43 

44 
45 
46 

47 

48 

49 
50 
51 

52 

53 
54 

55 

56 

57 

58 

59 

60 

61 
62 

13H19B 

570004 
040549 

570004 
13E20 

650062 
654026 

13E23 
13H57A 
13H59 

650203 
K354 
17H281 

653010 
654006 

17H324 
655019 

17H335 
570003 
650060 
653010 
654026 

17H349 
500058 
500153 

500085 

Universal Joint w/Sq. Tube 
(Used before Serial #86329) 
Grease Fitting •••• • •••••• 

Universal Joint w/Sq. Tube ••• 
(Used after Serial 1186328) 
Grease Fitting ••• • ••••••• 

Drive Sheave Clutch Hub ••••• 
(Used before Serial i/83829) 
Hex. Hd.Cap Screw 3/8 x 1-1/4 6 
Lock Washer - 3/8 • • • • • • •• 6 

Clutch Shifter Pin. • • • • • • • •• 1 
Safety Flange. • • • • • • • • • • • • 1 
Set Collar • • • • • • • • • • • • • •• 1 

Soc. Hd.Set Screw 5/16 x 3/8. 2 
Spacer Washer • • , • • • • • • • •• 1 
Eye Bolt • • • • • • • • • • • • • • •• 1 

Hexagon Nut - 3/8 •••••••• 2 
Plain Washer - 3/8. • • • • • •• 1 

Chain Tightener Arm. • • • • • •• 1 
Cotter Pin 3/16 x 1-1/2. • • •• 1 

Idler Pivot •••••••••••••• 1 
.Grease Fitting • • • • • • • • • •• 1 
Hex.Hd.Cap Screw 3/8 xl ••• 4 
Hexagon Nut - 3/8 • ••••••• 4 
Lock Washer - 3/8 • • • • • • •• 4 

Chain Tightener Spring • • • • •• 1 
Offset Coupler •••• •• ••••• , 2 
Chain of 85 Links Including One 

(500057) COMector Link and One 
(500058) Offset Link • • • • • •• 1 
(Used before Serial 1123626) 

Chain of 86 Links Including One 
(500057) COMector Link 
(Used after Serial 1123625) 

Additional Parts Required For 
1000 RPM Tractor PTO Drive 

13E5C 
13E13B 
13H18C 

570004 
13H19B 

570004 
040549 

570004 
13E20 

650062 
654026 

13E23A 
13E24 
13H32 

650214 
13E57 

650214 
13E71 
13E74 

655507 
13E77 

650028 
653007 
654024 

H7100 
653010 
654006 
654026 

H7838 
652047 
653010 
654006 
654026 

040003 
650028 
653007 
654004 
6540Z4 

500211 

500212 

520065 
520085 

Mill Drive Sheave •••.•.•.• 1 
Powerband Belt . . • • • • • • • •• 1 
Universal Joint w/Sq. Shaft • •• 1 

Grease Fitting • • • • • • • • • • • 1 
Universal Joint w/Sq. Tube • •• 1 

(Used before Serial 1186329) 
Grease Fitting ••••••••••• 

Universal Joint w/Sq. Tube ••• 
(Used after Serial 1/86328) 
Grease Fitting • • • • • • • • • •• 1 

Drive Sheave Clutch Hub • • • •• 1 
Hex. Hd.Cap Screw 3/8 x 1-1/4 6 
Lock Washer - 3/8 • • • • • • •• 6 

Clutch Shifter Pin. • • • • • • • •• 1 
Clutch Lift Pin. . • • • • • • • • . • 1 
Main Drive Sprocket (16 T). • •• 1 

Soc. Hd. Set Screw 3/8 x 1/2 •• 1 
Safety Sprocket •••• •• • • ••• 1 

Soc. Hd.Set Screw 3/8 x 1/2 •• 2 
Jack Shaft Spacer . • • • • • • • •• 1 
Jack Shaft - 1-1/4 x 28-1/4 • ;. 1 

Woodruff Key 5/16 xl. • • • • • 1 
Take-Up Bracket. • • • • • • • •• 1 

Hex . Hd. Cap Screw 5/16 xl •• 2 
Hexagon Nut - 5/16. • • • • • •• 2 
Lock Washer - 5/16 • . • • • •• 2 

Take-Up Bolt 3/8 x 3-1/4 •••• 1 
Hexagon Nut - 3/8 ••••••.• 1 
Plain Washer - 3/8. • • • • • •• 1 
Lock Washer - 3/8 • • • • • • •• 1 

Bearing Retainer • • • • • • • • •• 4 
Carriage Bolt 3/8 xl. • • • •• 6 
Hexagon Nut - 3/8 •• ••••• • 6 
Plain Washer - 3/8. • • • • • • • 6 
Lock Washer - 3/8 • • • • • • •• 6 

Bearing Bracket --Front • • • •• 1 
Hex. Hd. Cap Screw 5/16 xl •• 4 
Hexagon Nut - 5/16 ••••••• 4 
Plain Washer - 5/16 • • • • • •• 6 
Lock Washer - 5/16 • • • • • •• 4 

Chain of 53 Links Including One 
(500057) COMector Link and One 
(500058) Offset Link • • • • • •• 1 

Chain of 65 Links Including One 
(500057) Connector Link and One 
(500058) Offset Link • • • • • •• 1 

Ball Bearing • • • • • • • • • • • •• 2 
Bearing Collar. • • • • • • • • • •• 2 

See page 48 for Universal Drive Service Parts. 



------------~-65XD - MILL DRIVE 

PARTS ON THIS PAGE ARE USED 

BEFORE SERIAL NO. 82829 

Ref. Part 
No. No. 

1 13ElD 
2 13E3A 

655507 
655510 

3 13E5 
4 13E8 
5 13EI0 
6 13Ell 
7 13H16 
8 13H18BA 

9 13H19B
A 

10 13H20B 
11 13H22A 

650217 

12 13H23 
13 13H24 
14 13H25 
15 13E28 
16 13H29 
17 13H32B 

650007 
18 13E37 
19 13H38 
20 13E39 
21 13H55 
22 13H56 
23 13H57A 
24 13H581 

1 \ 
1 '-.. 
I 
1 
I ..­
v--

No. 
Part Name Req. 

Bearing Support ...•.....•. 1 
PTO Drive Shaft 1-5/8x 35-5/ 8. 1 

Woodruff Key 5/16 xl .•...• 2 
Woodruff Key 3/8 x 1-1/4 ... 1 

Mill Drive Sheave .•••.•.••. 1 
Mill Driven Sheave •••••.••• 1 
Mill Drive Guard ..•••••.•. 1 
Mill Drive Guard Support .•••. 1 
Drive Joint Key 3/8 x 3/8 x 2 •• 1 
Universal Joint w/Sq. Shaft .•. 1 
Universal Joint w/Sq. Tube .•• 1 
Drive Sheave Clutch Hub . .... 1 
Drive Sheave Clutch ..•••.•• 1 

Self-Locking Soc. Hd. Set Screw 
3/8 x 3/4 ............. 1 

Clutch Shifter Pin .••.•.•.•. 1 
Clutch Lift Pin ...•••.....• 1 
Clutch Spring Retainer •••••.• 1 
Mill Drive Guard Support. . . • . 1 
Clutch Spring .••••.••••... 1 
Main Drive Sprocket (16T) .•.• 1 

Hex. Hd. Cap Screw 1/4 x 1 .•• 1 
Drive Guard Extension . . . . . . 1 
Guard Extension Bracket - Front 1 
Guard Extension Bracket - Rear 1 
Shim Washer ••••••••••..• 4 
Clutch Spacer. • • • • . . • • • • . • 1 
Safety Flange .••••••..•••• 1 
Main Drive Sprocket Bushing .• 1 

Ref. 
No. 

25 

26 

27 

28 
29 
30 

31 
32 

33 

34 
35 
36 
37 
38 
39 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

Part No. 
No. Part Name Req. 

13H59 Set Collar . . • . • . . . . • . • . • • . 1 
650203 Soc. Hd. Set Screw 5/16 x 3/8 . 2 

13E61 Bearing Housing. . . • • . . . . . • 2 
650206 Soc. Hd. Set Screw 5/16 x 1/2 . 2 

13E62 Belt Take-Up Screw .••••••• 2 
653025 Hexagon Nut - 3/4 . , ...... 2 

13E63 Universal Drive Guard - Front . 1 
13E64 Universal Drive Guard - Rear .. 1 
13E65 Drive Guard Extension Cover •• 1 

(Not required when Crusher is 
Mounted) 

13E66 Guard Extension Bracket ••••• 1 
13E67Ac Drive Belt Set (Matched set of 

eight 13E13) ....•••.•.. 1 Set 
(Used before Serial #81317) 

13E13A Powerband Belt .••.•.••.•• 1 
(Used after Serial #81316) 

17H282 Crusher Drive Sheave ••••••• 1 
650203 Soc. Hd. Set Screw 5/16 x 3/8 • 1 

K354 Spacer Washer .•••••.••••• 1 
520098 Bearing ..•••.•••••••.••• 2 
520099 Bearing Collar ...••••..••• 2 
520111 Bearing ................. 2 
520184

D 
Bearing Collar .••••••••••. 1 

540007 Retaining Ring . • • . . • . . •••• 2 

"see page 48 for Universal Drive Service Parts. 
I 
cFor Replacement, Order 13H32B. 
DFor Replacement, Order 13E134. 
For Replacement, Order 520099. 

19 



65XD - MILL FRAME ________________ _ 

20 

16 

• 
ra!4 13 

~,{ . ~' 
~ 

10 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

5 

20 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

11 

~2~ 
/yll 

8 

9 

3 

~. 
/I 



65XD - MILL FRAME 

Ref. Part No. Ref. Part No. 
No. No. Part Name Req. No. No. Part Name Req. 

1 12E1A Screen Hook • . • • . • • • . • • • . 1 16 1E90A Main Frame Assembled .••••• 1 
2 5E6E Conveyor Spout .•••••.•••• 1 650021 Hex. Hd. Cap Screw 5/16 x 1/2 . 6 

650025 Hex. Hd. Cap Screw 5/16 x 3/4 3 650025 Hex. Hd. Cap Screw 5/16 x 3/4. 1 
653007 Hexagon Nut - 5/16 ...•.•. 3 650028 Hex. Hd. Cap Screw 5/16 xl .• 3 
654024 Lock Washer - 5/16 .••...• 3 650056 Hex. Hd. Cap Screw 3/8 x 3/4 .• 3 

3 1E27J Throat Plate •...•••.• . ... 1 650301 Truss Hd. Screw 5/16 x 1/2 .. 5 
650060 Hex. Hd. Cap Screw 3/8 xl . • 4 650267 Truss Hd. Screw 5/16 x 5/8 2 
653010 Hexagon Nut - 3/8 ..•••..• 4 650314 Truss Hd. Screw 3/8 xl .•..• 6 
654006 Plain Washer - 3/8 .•.•.•• 2 653007 Hexagon Nut - 5/16 ........ 17 

4 1H52A Cylinder Inspection Cover . ••. 1 653010 Plain Washer - 5/16 ..•...• 9 
650003 Hex. Hd. Cap Screw 1/4 x 5/8 . 2 654004 Plain Washer - 5/16 ..•.... 2 
653005 Hexagon Nut - 1/4 . . . . • . • . 2 654006 Plain Washer - 3/8 .•.....• 2 
654022 Lock Washer - 1/4 .. ..... 2 654024 Lock Washer - 5/16 .••....• 11 

5 1E53D Screen Cover .•..•. • ..•.. 1 654026 Lock Washer - 3/8 .••..•.. 6 
650028 Hex. Hd. Cap Screw 5/16 xL. 3 17 1E91 Hammer Change Cover ••.•.•• 1 
654004 Plain Washer - 5/16 .. . ... 3 (Used before Serial #77879) 

6 1H58D Cover Lock Bolt ..••.•.••• 2 1E91A Hammer Change Cover ..••... 1 
7 1H59B Cover Lock, ••••••••..... 2 (Used after Serial #77878) 
8 1H60B Screen Guide - Lower ••..•.• 2 653007 Hexagon Nut - 5/16 .••.•• : . 2 

650028 Hex. Hd. Cap Screw 5/16 xL. 6 654024 Lock Washer - 5/16 ....... 2 
650029 Hex. Hd. Cap Screw 5/16x 1-1/4 2 18 1E92 Screen Guide - Upper .•••••.• 1 
653007 Hexagon Nut - 5/16 ...••.. 8 (Used after Serial #73678) 
654024 Lock Washer - 5/16 .••••.• · 8 19 1E95 Screen - 1/32 

9 1E73B Main Frame Spacer .•...... 1 1E95A Screen - 1/16 
10 1H77 Cylinder Cover .• • •..•...• 1 1E95B Screen - 3/32 

650056 Hex. Hd. Cap Screw 3/8 x 3/4. 4 1E95C Screen - 1/8 
650190 Flat Hd. Mach. Screw 3/8x 1-1/4 2 1E95D Screen - 5/32 
653010 Hexagon Nut - 3/8 .•..••.• 6 1E95E Screen - 3/16 
654026 Lock Washer - 3/8 .•.....• 6 1E95F Screen - 1/4 

11 1E85 Screen Support Rod Bracket .•• 1 1E95G Screen - 5/16 
650060 Hex. Hd. Cap Screw 3/8 xl .• 2 1E95H Screen - 3/8 
653010 Hexagon Nut - 3/8 •• ....•.• 2 1E95J Screen - 1/2 
654026 Lock Washer - 3/8 .•..•.• 2 1E95K Screen - 5/8 

12 1E86 Screen Support Rod . • . • . • . . 1 1E95L Screen - 3/4 
653018 Hexagon Nut - 1/2 • . • • . • •• 2 1E95M Screen - 1 
653044 Hexagon Jam Nut - 1/2 . . . •• 2 1E95N Screen - 1-1/4 

13 1E87 Screen Lift Cam . • . . • • • . . . 2 1E95P Screen - 1-1/2 
655504 Woodruff Key 3/16 xl ...•• 2 1E95R Screen - 2 

14 1E88 Screen Lift Cam Lever .•..•. 2 20 040148 Main Frame Spacer Bolt -
650212 Soc. Hd. Set Screw 3/8 x 3/8 .• 2 5/16 x 15-1/2 ....•..•.•.• 7 

15 1E89 Screen Cover Stop ..•...... 1 653007 Hexagon Nut - 5/16 •.••..•• 7 
(Used before Serial #78629) 654024 Lock Washer - 5/16 ....... 7 

1E89A Screen Cover Stop ••••••••. 1 
(Used after Serial #78628) NOTE: See page 44 for Mill Hoppers. 

650030 Hex. Hd. Cap Screw5/16x 1-1/4 2 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

21 



65XD - MILL CONVEYOR AND BLOWER ______ _ 

18 

22 

11 

WARNING - Order By Part Number - Do 
Not Use lliustration Reference Numbers 6 19 

12 

1"--_ 

I 
I 
I 
I 
I 
I 
I 
I 
l_ 

........... -

~ 
13 -....... .............. -, 2 

I 
I 
I 
I 
I 
l 

........... --------
--~----------------

Parts Used Before 
Serial # 90829 

14 29? / • I 
· ~ '(fiJ(j~ .. 10 --~-l 

n n I 

~ro I 2> -~~J 
(Used before Serial #101486) 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 



65XD . MILL CONVEYOR AND BLOWER 

,Ref. Part No. Ref. Part No. 
No. No. Part Name Req. No. No. Part Name Req. 

1 5H1E A Blower Side - Right •.•••••• 1 16 5H71B Blower Inlet Cover •••••••.• 1 
(Used before Serial #100001) 653005 Hexagon Nut - 1/4 · ....... 2 

040026 Blower Side - Right •••••••• 1 654022 Lock Washer - 1/4 •••••••. 2 
(Used after Serial # 100000) 17 5H72 Blower Inlet End Cover .••.•• 1 

. 650051 Hex. Hd. Cap Screw 5/16 x 5-1/41 650269 Truss Hd. Screw 5/16 x 3/4 •• 2 
653007 Hexagon Nut - 5/16 • • • • • •• 1 653007 Hexagon Nut - 5/16 .••••••• 2 
654024 Lock Washer - 5/16 ••••.•. 1 . 654024 Lock Washer - 5/16 .•••••• 2 

2 5H2H Blower Side - Left .•••••.•• 1 18 5H73 Blower Inlet Deflector. • • • • .• 1 
650025 Hex. Hd. Cap Screw 5/16 x 3/4 8 652024 Carriage Bolt 5/16 x 1/2 •.•• 2 
653007 Hexagon Nut - 5/16 •.•••.. 8 653073 Hexagon Lock Nut - 5/16 .••. 2 
654024 Lock Washer - 5/16 .•••.•. 8 19 5H74 Rim Tightener • • . • • • • • • . . . 1 

3 5H3G Blower Spider .....•.•.••• 1 6530lO Hexagon Nut - 3/8 .•...•••• 1 
(Used before Serial #90829) 654026 Lock Washer - 3/8 ..•.•..• 1 

042185 Blower Spider •••••••••••• 1 20 5E76 Belt Tightener Bracket .•••.. 1 
(Used after Serial #90828) 650028 Hex. Hd. Cap Screw 5/16 xl .• 2 

4 5H10E' Fan Plate .•. • ..•.•••.... 6 653007 Hexagon Nut - 5/16 . ...... 2 
(Used before Serial #90829) 654024 Lock Washer - 5/16 .•••..• 2 

654519 Round Head Rivet 5/16 x 1/2 . 18 21 5E77 Belt Tightener Pulley .•.••.• 1 
5 5H11B Blower Rim ••.•..•...•.. 1 650117 Hex. Hd. Cap Screw 1/2 x 2-1/2 1 
6 5H12E Blower Outlet . . . • . . . . . . •. 1 653018 Hexagon Nut - 1/2 · ....... 1 

650005 Hex. Hd. Cap Screw 1/4 x 3/4. 6 654009 Plain Washer - 1/2 ••••.... 4 
653005 Hexagon Nut - 1/4 • . . . . . • . 6 654030 Lock Washer - 1/2 .••..••• 1 
654002 Plain Washer - 1/4 .•..••• 10 22 6H130 Tightener Pulley Spacer .•••.. 1 
654022 Lock Washer - 1/4 ....... 6 (Used before Serial #101486) 

7 5H20A Inspection Hole Cover ...... 1 23 H275 Bearing Retainer .•••.•.••. 2 
8 5H23C Blower Arm Assembled ••••• 6 (Four required before Serial 

(Used before Serial #90829) #101486) 
042129 Blower Arm Assembled .•... 6 652026 Carriage Bolt 5/16 x 3/4 •••• 3 

(Used after Serial #90828) 653007 Hexagon Nut - 5/16 •••••••• 3 
9 5H43B' Blower Arm ••.•.•••.•..• 6 654024 Lock Washer - 5/16 .••••.• 3 

(Used before Serial #90829) 24 04~171 Blower Arm Bolt 3/8 xl •••.. 12 
lO 5E52A Conveyor .......•.••.••. 1 (Used after Serial #90828) 

655505 Woodruff Key 1/4 xl .•.•.. 1 653010 Hexagon Nut - 3/8 • •..•••. 12 
11 5H56Gc Blower Fan Assembled •..... 1 654026 Lock Washer - 3/8 •....••. 12 

(Used before Serial #90829) 25 042901 Bearing Retainer ...••..•.• 1 
650240 Sq.Hd.Set Screw 1/2 x 3/4 .. 1 (Used after Serial #101485) 

042172 Blower Fan Assembled ..... 1 652026 Carriage Bolt 5/16 x 3/4 .••• 3 
(Used after Serial #90828) 653007 Hexagon Nut - 5/16 .••••••• 3 

12 5E62 Conveyor Drive Guard .•.••. 1 654024 Lock Washer - 5/16 .•.•.•• 3 
650025 Hex. Hd. Cap Screw 5/16 x 3/4 2 26 042902 Bearing Retainer .•.••••••• 1 
653007 Hexagon Nut - 5/16 ..•.... 2 (Used after Serial #101485) 
654024 Lock Washer - 5/16 ....... 2 27 042903 Ball Bearing . • • • • • • • • • • •• 1 

13 5H63 Blower Rim Tightener ...•.. 1 (Used after Serial #101485) 
14 5E68 Conveyor Sheave (7" Dia.) ..•. 1 28 520063 Ball Bearing .•••.•.••••.• 1 

650201 Soc. Hd. Set Screw 5/16 x 5/16 1 (Two required before Serial 
15 5H70 Blower Inlet Rim ••.•.•.•.. 1 #101486) 

650025 Hex. Hd. Cap Screw 5/16 x 3/4 11 29 520084 Bearing Collar .•••.••••••• 2 
650269 Truss Hd. Screw 5/16 x 3/4 .. 1 
653007 Hexagon Nut - 5/16 .•••••. 12 AFor Replacement, Order 040026. 
654024 Lock Washer - 5/16 .••••.. 12 

, 
Order 5H23C. cFor Replacement, 

For Replacement, Order 042172. 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

23 



--------_____ 65XD - MILL CYLINDER 

Ref. 
No. 

1 

2 
3 
4 
5 

6 

7 

8 
9 

10 
11 
12 

24 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

Part No. 

HAMMER ARRANGEMENT 

Row No.1 

11WWml1tt1ltlttlllt~ 22 - Spacers 23/64" Wide '1l 22 - 2E4D Hammers 

0@@<t>®®0®®®0) 
Row No.2 

1Jlmlll~JU~Ulll1~U~U~ 22 - Spacers 23/64" Wide '1l 22 - 2E4D Hammers 

Ref. Part 

_lIl1itll. Row No. 3 
_~Ir 11 - Spacers 23/64" Wide 

22 - Spacers 3/ 16" Wide 
22 - 2E4D Hammers 

No. 
No. Part Name Req. No. No. ~ Part Name Req. 

2E1J Cylinder Shaft 2x32-9/ 16 1 13 2E20 Hammer Stop 5/ 16x13-7/ 8 . . 6 
655522 Tapered Key 3/ 8 x 2-1 / 2 . . . 1 655004 Cotter Pin 1/ 8 x 3/ 4 ...... 12 

2H2B Cylinder Plate ... . . ... . .. 12 14 2H22S Conveyor Drive Sheave . . . . . 1 
2H3B Cylinder Plate Spacer .... .. 11 650207 Self-Looking Soc. Hd. Set Screw 
2E4DA Hammer .. .......... . .. 66 5/ 16 x 1/ 2 .. .. .. ...... 1 
2E5 Hammer Shaft 5/ 8 x 14-1 / 16 .. 3 15 2E31A Cylinder Key 1/ 4x3/ 8xll-1/2 1 

655017 Cotter Pin 3/ 16 x 1-1/ 4 ... 6 16 2E33 Shim Washer ......... . . . 2 
IH5D Cylinder Bearing Housing - Right 1 17 IH48J Cylinder Bearing HOUSing - Left 1 

570012 Grease Fitting .... . .... . 1 570002 Grease Fitting .......... 1 
650227 Sq. Hd. Set Screw 5/ 16 x 1-1/ 4 2 650060 Hex. Hd. Cap Screw 3/8x 1 . . 3 
650060 Hex. Hd. Cap Screw 3/ 8x 1 .. 6 650062 Hex. Hd. Cap Screw 3/8 x 1-1/4 3 
653034 Hexagon Jam Nut - 5/ 16 ... 2 653075 Hexagon Lock Nut - 3/8 .. . 6 
653075 Hexagon Lock Nut - 3/ 8 . . . . 6 18 13E60 Main Shaft Key ... ....... 1 

2H6D Cylinder Shaft Nut - Left .. . . 1 19 5H75 Conveyor Drive BErtt . . ..... 1 
650197 Soc. Hd. SetScrew 1/ 4x 3/ 8 .. 1 20 1ElOO Cylinder Assembled ..... . . 1 

2H6E Cylinder Shaft Nut - Right. ... 1 21 520002 Lock Washer ... . ... . .... 1 
2E12A Hammer Spacer - 11/64 wide . 22 22 520117 Ball Bearing . ........... 2 
2E13A Hammer Spacer - 11/ 32 wide . 55 

A Hammers are packaged in sets of 66. To 2E18B Cylinder Collar - Right ..... 1 
2E19C Cylinder Collar - Left. .... . 1 order set of 66 - 2E4D Hammers , specify set 

number 2E34. 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

" ; 
;: 



_____________ 65SAF . FEEDER DRIVE 

--"1 --,.. 

66~67 
65~ 

11_JC:7\ 
~ 

Ref . Part 
No. No. 

1 13H29 
2 3E42A . 

3 5E77 
650122 
653018 
654009 
654030 

4 6H143C 
5 3E146 

650201 

----------&.--

Part Name 

__ 9---62 

No. 
Req. 

Lock Pin Spring. . . . . . . . .. 1 
Variable Sheave Key 

5/16 x 5/16 x 3 . . . . . . . .. 2 
Belt Tightener Pulley . . . . .. 1 

Hex. Hd. Cap Screw 1/ 2x3-l/4 1 
Hexagon Nut - 1/ 2 . . . . . .. 1 
Plain Washer - 1/ 2 .. . . . . 3 
Lock Washer - 1/2. . . . . .. 1 

Conveyor Drive Gear (14 T) .. 1 
Conveyor Driven Sheave (8 Dia. ) 1 

Soc. Hd. Set Screw 5/ 16 x 5/16 2 

Parts Used Before 
Serial #18576 

Ref. 
No . 

6 

7 
8 

13 

Part used before 
Serial #15001 

Parts Used Before 
Serial # 7451 

Part 
No. 

9H160AA 

650206 
041189 

650203 
17H183 
9H188A 

570005 
9H188B 

No. 
Part Name Req. 

Conveyor Drive Sheave (4-1/2 
Dia. ) . . . . . . . . . . . . . . .. 1 
(Used before Serial #18576) 
Soc. Hd. Set Screw 5/ 16 x 1/ 2 . 1 

Conveyor Drive Sheave (4.4 Dia.) 1 
(Used after Serial #18575) 
Soc. Hd. Set Screw 5/ 16 x 3/ 8. 1 

Bearing Bushing . . . . . . . . . 2 
Conveyor Bearing . . . . . . . . 1 

(Used before Serial #6701) 
(Includes Two D9139) 
Grease Fitting. . . . . . . . .. 1 

Conveyor Bearing . . . . . . .. 1 
(Used after Serial #6700 and 
before Serial #7451) 
(Includes Two D9139) 

570005 Grease Fitting. . . . . . . . .. 1 

PARTS LIST CONTINUED ON NEXT PAGE 

25 



65SAF - FEEDER DRIVE 

26 

Ref. Part 
No. No. 

9 

10 

11 
12 

13 

14 

15 
16 
17 

18 

19 

20 

21 

22 

23 

24 
25 

9H188C 

650060 
652026 
653007 
653010 
654006 
654024 
654026 

9H191A 
650122 
653077 

9H192A 
9H222B 

655507 
655019 

9H228A 

9H228B 

9H229A 

9H229B 

17H238 
9H242BI 
9H248A 

570023 
650060 
653010 
654006 
654026 

9H260B 

570005 
655019 

9H260C 

570005 
655019 

9H265B 
650062 
653010 
654006 
654026 

9H270Ac 

9H270B 

650025 
650060 
650062 
653007 
653010 
654024 
654026 

H273 

17H284 
9H285AD 

9H285B 

9H285C 

654009 

No. 
Part Name Req. 

Conveyor Bearing Bracket. • .. 1 
(Used after Serial #7450) 
Hex. Hd. Cap Screw 3/8 xl. •. 4 
Carriage Bolt 5/16 x 3/4 • . •. 6 
Hexagon Nut - 5/16 . . . • • • •• 6 
Hexagon Nut - 3/8 •.•••.•• 4 
Plain Washer - 3/8. . . . . . •. 2 
Lock Washer - 5/16 . . . . . .. 6 
Lock Washer - 3/8 . . . . • . .. 4 

Variable Control Lever •...• '. 1 
Hex.Hd.Cap Screw 1/2 x 3-1/4 1 
Hexagon Lock Nut - 1/2. . • .. 1 

Pivot Mounting Bracket . . . . .. 1 
Drive Gear Shaft 1 x 11-3/8 • .• 1 

Woodruff Key 5/16 xl. • • • •• 1 
Cotter Pin 3/16 x 1-1/2. • • •• 1 

Variable Sheave Guard •••.•• 1 
(Used before Serial #6701) 

Variable Sheave Guard •..••. 1 
(Used after Serial #6700) 

Drive Belt Guard • . • . . • . • •• 1 
(Used before Serial #6701) 

Drive Belt Guard . . . • • • • • .• 1 
(Used after Serial #6700) 

Bearing Bushing. . • • • • . • • •• 2 
Conveyor Drive Belt • • . • • . • . 1 
Bearing Bracket. • • • . • . . • •. 1 

(Includes two 17H238) 
Grease Fitting . • • • . . . • • •• 1 
Hex. Hd. Cap Screw 3/8 xl. •. 4 
Hexagon Nut - 3/8 •••••••• 4 
Plaln Washer - 3/8. . • • • • •. 4 
Lock Washer - 3/8 • . • • • • •• 4 

Trough Pivot Frame • • • • • • •• 1 
(Used before Serial #15001) 
Grease Fitting • . • • . • • • • •• 1 
Cotter Pin 3/16 x 1-1/2 ••••. 2 

Trough Pivot Frame. • • . • • .• 1 
(Used after Serial #15000) 
Grease Fitting • . . • . • . • • .• 1 
Cotter Pin 3/16 x 1-1/2. • • •. 2 

Support Bracket . . . . . • . . • •• 1 
Hex. Hd.Cap Screw 3/8 x 1-1/4 3 
Hexagon Nut - 3/8 •••••••• 3 
Plain Washer - 3/8 . . . . • . .. 3 
Lock Washer - 3/8 . • . . . . .. 3 

Bearing Support. . . • • . • • . .• 1 
(Used before Serial #6701) 

Bearing Support .....•..... 
(Used after Serial #6700) 
Hex. Hd. Cap Screw 5/16 x 3/4 1 
Hex. Hd. Cap Screw 3/8 xl. .. 5 
Hex.Hd.Cap Screw 3/8 x 1-1/4 5 
Hexagon Nut - 5/16 . • • . • . .. 1 
Hexagon Nut - 3/8 •..••... 10 
Lock Washer - 5/16 • . • • • .• 1 
Lock Washer - 3/8 •..• ••• . 10 

Bearing Retainer . • . • • . • • .. 4 
(Used after Serial #7450) 

Driven Gear (19 T) • • . . . . • .. 1 
Shifter Shaft. . . . • • . • . • • . .• 1 

(Used before Serial #6701) 
Shifter Shaft. . • • . . • . . . • • •. 1 

(Used after Serial #6700 and 
before Serial #9851) 

Shifter Shaft. • • . • • • . . • • • •. 1 
(Used after Serial #9850) 
Plain Washer - 1/2. • • . • • •• 3 

Ref. Part 
No. No. 

26 

27 

28 
29 

30 

31 
32 

33 

34 

35 

36 
37 

38 
39 

40 

41 

42 

9H319A 
650045 
653007 
654004 
654024 

9H321 

9H322 
9H323 

570014 
9H324 

650204 

650206 
9H325 
9H326 

650029 
653007 
654004 
654024 

9H327 

9H328 

9H329 

9H330 
9H331 

653083 
654012 
655009 

9H332 
9H333 

650196 
9H333A 

650201 
9H334 

655007 
9H334A 

655007 
650034 
653007 
654004 
654009 
654024 

9H335 
570002 
655507 
655019 

9H336 

655507 
9H336A 

042259 

653053 
654014 

No. 
Part Name Req. 

Drive Gear Guard • • • • • • • •• 1 
Hex. Hd. Cap Screw 5/16 x 3-1/42 
Hexagon Nut - 5/16 • • • • • •• 2 
Plain Washer - 5/16 •••••• 4 
Lock Washer - 5/16. • • • • •• 2 

Intermediate Gear (19 T) •••• 1 
(Includes two 17H183) 

Variable Control Sheave • • • •• 1 
Sheave Flange. • • • • • • • • • •• 1 

Grease Fitting •••••••••. 1 
Sheave Flange. . • • • • • • • • •• 2 

Self-Locking Soc. Hd. Set Screw 
5/16 x 3/8 . • • • • • • • • • •• 2 

Soc. Hd. Set Screw 5/16 x 1/2. " 2 
Variable Drive Belt • • • • • • •• 1 
Variable Drive Bearing. • • • •• 2 

(Used before Serial #18576) 
Hex.Hd.CapScrew 5/16 x 1-1/44 
Hexagon Nut - 5/16 . • • • • •• 4 
Plain Washer - 5/16 •••••• 4 
Lock Washer - 5/16. • • • • •• 4 

Bearing Bracket. • • • • • • • •• 1 
(Used before Serial #6701) 

Variable Drive Bearing Take-Up 1 
(Used before Serial #18576) 

Bearing Spacer . ' . • • • • • • • •• 1 
(Used before Serial #18576) 

Shifter Bearing H.ousing • • • •. 1 
Variable Speed Crank . • • • • •• 1 

Slotted Nut - 5/8 . • • • • • • •• 1 
Plain Washer - 5/8 • • • • • •• 1 
Cotter Pin 1/8 x 1-1/2 . • • •• 1 

Adjusting Nut - • • • • • • • • • •• 1 
Clutch Lever •••.•••••••• 2 

(Used before Serial #9851) 
Soc. Hd. Set Screw 1/4 x 5/16 4 

Clutch Lever •••••••••••• 2 
(Used after Serial #9850) 
Soc. Hd. Set Screw 5/16 x 5/16 2 

Clutch Tightener • • • • • • • • •• 1 
(Used before Serial #6701) 
Cotter Pin 1/8 x 1-1/4 • • • •• 1 

Clutch Tightener. • • • • • • • •• 1 
(Used after Serial #6700) 
Cotter Pin 1/8 x 1-1/4 • • • •• 1 
Hex. Hd. Cap Screw 5/16 x 1-3/41 
Hexagon Nut - 5/16 . • • • • •. 1 
Plain Washer - 5/16. • . • • •• 1 
Plain Washer - 1/2 . . • . • •• 3 
Lock Washer - 5/16. . • . • •• 1 

Variable Shaft - Upper Ix 11-7/8 1 
Grease Fitting ..••.••••• 1 
Woodruff Key 5/16 xl. • • •• 1 
Cotter Pin 3/16 x 1-1/2 • • •• 1 

Variable Shaft - Lower 1 x 36-9/16 1 
(Used before Serial #6701) 
Woodruff Key 5/16 xl. • . • •. 1 

Variable Shaft - Lower 1 x 37 -9/16 1 
(Used after Seriar #6700 and 
before Serial #21078) 

Variable Shaft - Lower 1 x 37 -9/16 1 
(Used after Serial #21077) 
Hexagon Jam Nut - 3/4 • •• •• 1 
Plain Washer - 3/4 . •••••• 1 

PARTS LIST CONTINUED ON NEXT PAGE 



----------___ 65SAF . FEEDER DRIVE 

Ref. Part No. Ref. Part No. 
No. No. Part Name Req. No. No. Part Name Req. 

43 9H338 Variable Sheave Guard Bracket •. 1 61 9H365 Bearing Take-Up Bolt · ...... 
(Used before Serial #6701) (Used after Serial #8961 and 

9H338A Variable Sheave Guard Bracket. • before Serial #18576) 
(Used after Serial #6700) 653007 Hexagon Nut - 5/16 .••••••• 2 

650025 Hex. Hd. Cap Screw 5/16 x 3/4 • 2 62 D932A Washer ••• •••••••••• As req. 
653007 Hexagon Nut - 5/16 . •.•.•. • 2 63 H8048 Release Spring Bushing . •.• •• 1 
653094 Wing Nut - 5/16 ••.••.•••.. 2 64 H8315 Set Collar .• .•.• •••• •.• , • 2 
654004 Plain Washer - 5/16 ••••••.. 2 650195 Soc. Hd. Set Screw 1/4 x 1/4 .• 1 
654024 Lock Washer - 5/16 ..•..... 4 650198 Self-Locking Soc. Hd. Set Screw 

44 9H341 Guard Bracket - Front . • . • . . • 1 1/4 x 3/8 .••.•••.••••••• 1 
650025 Hex. Hd. Cap Screw 5/16 x 3/4 • 3 65 D9048AE Pivot Bearing (Includes D9139) . 2 
653007 Hexagon Nut - 5/16 ..•..•.• 3 (Used before Serial #15001) 
654024 Lock Washer - 5/16 ..• ' ••.. . 3 570003 Grease Fitting •• ••••...•• 1 

45 9H342 Guard Bracket - Rear. • . • . . . . 1 570005 Grease Fitting .•• • ..•.. •• 1 
(Used before Serial #6701) D9048C Pivot Bearing (Includes D9139A) 2 

9H342A Guard Bracket - Rear . .. ..... 1 (Used after Serial #15000) 
(Used after Serial #6700) 570003 Grease Fitting . .••••••••. 1 

650025 Hex. Hd. Cap Screw 5/16 x 3/4 • 2 570005 Grease Fitting ...•••••••. 1 
653007 Hexagon Nut - 5/16 ..•.•.•• 2 66 D9139 Bearing Bushing .•. •. .••••• 2 
654004 Plain Washer - 5/16 •• .••. .. 1 (Used before Serial #15001 - Four 
654024 Lock Washer - 5/16 .••••.•• 2 required before Serial #7451) 

46 9H343 Support Bracket Spacer. • • • • • . 1 D9139A Bearing Bushing ••••.•••••• 2 
(Used before Serial #9851) (Used afte~; Serial #15000) 

47 9H344 Support Bracket Spacer .•• ••. . 2 67 B11029A Bearing Retainer .•.•••••••. 4 
(Used before Serial #9851) 650028 Hex. Hd. Cap Screw 5/16 xl .• 8 

48 9H346 Shifter Release Spring ..•...• 1 653007 Hexagon Nut - 5/16 •••• •• •. 8 
49 9H347 Lock Pin .' •••.•••••• . .••• 1 654024 Lock Washer - 5/16 · ...... 8 

654009 Plain Washer - 1/2 .••••.•. 2 68 B11221 Drive Sheave Key 5/16 x 5/16 x 2 2 
655015 Cotter Pin 3/16 xl ••••. ..• 2 (Used after Serial #6700) 

50 9H351 Variable Drive Spring •••• • ..• 1 69 B11335 Bearing Retainer ... . ..... . 2 
(Used before Serial #21078) (Used after Serial #18575) 

044257 Variable Drive Spring ••• ••• .• 1 652027 Carriage Bolt 5/16 x 5/8 .••• 4 
(Used after Serial #21077) 653007 Hexagon Nut - 5/16 •.•••••• 4 

51 9H352 Shifter Link - Right . . ••.•••• 1 6'54024 Lock Washer - 5/16 · ...... 4 
(Two required before Serial 70 040874 Bearing Bracket .••••.••••• 2 
#5201) (Used after Serial #18575) 

655005 Cotter Pin 1/8 xl .•.••• • .• 1 652047 Carriage Bolt 3/8 x 1 . .. .. .. 4 
653037 Hexagon Jam Nut - 3/8 .••.•. 1 653010 Hexagon Nut - 3/8 .•.••.•• • 4 

52 9H353 Shifter Coupling ..•••.•••••. 1 654006 Plain Washer - 3/8 .••• ••• • 4 
(Used before Serial #5201) 654026 Lock Washer - 3/8 . • ••. •• . 4 

53 9H353A Shifter Coupling .•••...•• • .• 1 (Used after Serial #19176) 
(Used after Serial #5200) 71 044258 Spring Retainer ........... 1 

54 9H354 Gear Guard Cover . . . • . . . . • . 1 (Used after Serial #21077) 
650267 Truss Hd. Cap Screw 5/16 x 5/8 3 72 520009 Thrust Bearing .• ••• •••. •.. 1 
653007 Hexagon Nut - 5/16 .•.•.. • • 3 (Used after Serial #6700 and 
654024 Lock Washer - 5/16 .••.• •.. 3 before Serial #7451) 

55 9H357 Shifter Link - Left. . • . • . . . . • 1 73 520063 Ball Bearing ............. 4 
(Used after Serial #5200) (Two required after Serial #7450 

655005 Cotter Pin 1/8 xl. . • • • . . . . 1 and before Serial #18576) 
56 9H358 Conveyor Drive Sheave (5-3/4 dia. ) 1 74 520084 Bearing Collar .•••.••••••. 4 

(Used after Serial #6481) (Two required before Serial #7451) 
650201 Soc. Hd. Set Screw 5/16 x 5/16 • 2 75 520146 Ball Bearing ............. 1 

57 9H359 Conveyor Driven Sheave (7 dia. ). • 1 76 540023 Retaining Ring . • • • • • . • • • • • 2 
(Used after Serial #6481) 77 540024 Retaining Ring .•.••••••••• 1 

650203 Soc. Hd. Set Screw 5/16 x 3/8 •. 2 
58 9H360 Drive Sheave Guard ••. •••.•. 1 A For Replacement, Order 041189. 

(Used after Serial #6700) B High Speed Drive 
650001 Hex. Hd. Cap Screw 1/4 x 1/2 •. 4 (Used before Serial #6482) 
653005 Hexagon Nut - 1/4 • • • • • • • • . 4 13H13 Conveyor Drive Belt .••••••• 1 
654002 Plain Washer - 1/4 •••• •••. 4 9H160B Conveyor Drive Sheave (6 dia.) • 1 
654022 Lock Washer - 1/4 ••••••• • 4 650206 Soc. Hd. Set Screw 5/16 x 1/2 1 

59 9H363 Bushing .••••••••••••••.• 1 C For Replacement, Order 9H270B. 
(19E16 Used before Serial #6701) o For Replacement, Order 9H285B. 

60 9H364 Shim •• ••••••• ••• •••• ••. 1 E For Replacement, Order D9048C. 
(Used after Serial #7450) 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDEmNG SERVICE PARTS 

27 



65ASAF - FEEDER TROUGH 

32 

Ref. Part 
No . No. 

1 
2 
3 
4 

5 
6 

7 

19E27 
17H140 
6H183 
9H185E 

650025 
650285 

653003 
65:l007 
654000 
654004 
654020 
654024 

9H186 
9H187A 

655507 
650054 
654026 

9H193C 

041954 

650025 
650269 
653007 
654004 
654024 

PARTS ON THIS PAGE ARE USED 
AFTER SERIAL NO. 15000 

35 

\ 
3 

Nu . 
Part Name Req. 

Trough Lock Bushing . . . . . . . . 2 
Shim Washer .. . .......... 2 
Drain Plug . . . . . . . . . . . . . . . 1 
Conveyor Trough. . . . . . . . . . . 1 

Hex .Hd.Cap Screw 5/16 x 3/ 4 . 2 
Round Hd. Mach. Screw #1024 

x 1/ 2 . . ..... . . .. .... . . 2 
Hex. Mach. Screw Nut - #1024 •. 2 
Hexagon Nut - 5/16 ..•.. • .. 2 
Plain Washer - 3/16 ..• . ... 2 
Plain Washer - 5/16 •• .. • . • . 2 
Lock Washer - 3/16 ...• . ... 2 
Lock Washer - 5/16 ........ 2 

Conveyor . • ... . .• • . • •... . 1 
Conveyor Shaft . . . . . . . . . . . . 1 

Woodruff Key 5/16 xl . . •. . . 1 
Hex. Hd. Cap Screw 3/8 x 5/8 .. 4 
Lock Washer - 3/8 .•..•.•. 4 

Drive Shaft Guard • . • • • • . • . . 1 
(Used before Serial #19177) 

Drive Shaft Guard ..• •• •• • • • 
(Used after Serial #19176) 
Hex.Hd.Cap Screw 5/16 x 3/4 2 
Truss Head Screw 5/16 x 3/4 . 1 
Hexagon Nut - 5/16 .. • ..... 3 
Plain Washer - 5/16 • •.. • ... 6 
Lock Washer - 5/16 .•..•••• 3 

4 

Ref. Part 
No. No . 

8 

9 

10 

11 

12 

13 

9H199C 
650021 
654024 

9H200C 
650267 
650269 
653007 
654004 
654024 

9H201C 
650267 
653007 
654024 

9H202A 
650198 

9H203B 

650197 
650204 

040171 

650204 

9H207D 
650025 
654024 

No. 
Part Name Req. 

Conveyor Trough End .•. • •••. 1 
Hex. Hd . Cap Screw 5/16 x 1/2 • 3 
Lock Washer - 5/16 • • ••• • •• 3 

Trough Side - Right . • • • • • • • • 1 
Truss Head Screw 5/16 x 5/8 •• 2 
Truss Head Screw 5/16 x 3/4 .• 1 
Hexagon Nut - 5/16 ..••• • .. 3 
Plain Washer - 5/16 •••••••• 1 
Lock Washer - 5/16 • ••••••• 3 

Trough Side - Left • . • • • . • • • . 1 
Truss Head Screw 5/16 x 3/4 •• 7 
Hexagon Nut - 5/16 •.•• • ••• 7 
Lock Washer - 5/16 •••••••• 7 

Conveyor Drive Sprocket (14 T) • 1 
Soc . Hd. Set Screw 1/4 x 3/8 ••• 1 

Conveyor Driven Sprocket (58 T) 1 
(Used before Serial #18576) 
Soc. Hd . Set Screw 1/4 x 3/8 ••• 1 
Se lf - Locking Soc. Hd. Set Screw 
5/16 x 3/8 • •••••••••.• • • 1 

Conveyor Driven Sprocket (45 T). 1 
(Used after Serial #18575) 
Self-Locking Soc.Hd. Set Screw 

5/16 x 3/8 .•••••• • •••••• 2 
Conveyor Drive Guard ••••••• 1 

Hex.Hd.Cap Screw 5/16 x 3/4 . 4 
Lock Washer - 5/16 ••••••• • 4 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

28 



Ref. Part 
No. No. 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

9H217K 

655015 
040736 

655015 
9H223A 

655502 
9H233A 

041947 

650029 
650324 
653007 
653073 
654004 
654024 

9H246A 
650121 
650124 
653077 

9H251 
650124 
653018 
654009 
654030 

9H261DB 

041957 

650062 
653010 
654007 
654026 

9H275A 
650021 
653073 

H275 
650269 
653007 
654024 

9H339A 

041951 

650028 
653073 
654004 

9H340A 

041948c 

042097 

9H349 
570004 
650034 
653073 

9H350 
570004 
650034 
653073 

9H366 

040174 

9H367 

044255 

650075 
653075 

No. 
Part Name Req. 

Pivot Shaft 1/2 x 7-1/ 4 ..... . 
(Used before Serial #17376) 
Cotter Pin 3/16 xl ...... , 2 

Pivot Shaft 1/2 x 7 -3/8 . . . . .. 1 
(Used after Serial #17375) 
Cotter Pin 3/16 xl ...... , 1 

Conveyor Drive Shaft Ix 34-1/4 1 
Woodruff Key 3/16 x 3/4 . . .. 1 

Drive Guard Bracket .... . .. 1 
(Used before Serial #19177) 

Drive Guard Bracket ....... 1 
(Used after Serial #19176) 
Hex. Hd. Cap Screw 5/16x 2-1/2 2 
Hex. Hd. Cap Screw 5/ 16 x 4.. 1 
Hexagon Nut - 5/ 16 . .... . .. 2 
Hexagon Lock Nut - 5/ 16. . .. 1 
Plain Washer - 5/16. . . . . .. 2 
Lock Washer - 5/16 . . . . . .. 2 

Lift Support Segment ..•.... 1 
Hex. Hd. Cap Screw 1/ 2 x 3 1 
Hex. Hd. Cap Screw 1/ 2 x 3-1/2 1 
Hexagon Lock Nut - 1/ 2 .... 2 

Chain Tightener Block . . . . • .. 1 
Hex. Hd. Cap Screw 1/ 2 x 3-1/ 2 1 
Hexagon Nut - 1/ 2 . . . . . . .. 1 
Plain Washer - 1/2 ... : . . .. 2 
Lock Washer - 1/2. . . . • . .. 1 

Conveyor Rest. . . . . . . • • . .. 1 
(Used before Serial #19177) 

Conveyor Rest. .......... . 
(Used after Serial #19176) 
Hex. Hd. Cap Screw 3/8 x 1-1/4 2 
Hexagon Nut - 3/8 . . . . . . .. 2 
Plain Washer - 3/8 ... . ... 4 
Lock Washer - 3/8 ....... 2 

Trough Hood . . . . . . . . . . . .• 1 
Hex. Hd. Cap Screw 5/16 x 1/2 2 
Hexagon Lock Nut - 5/16. . .• 2 

Bearing Retainer . . . . . . . . .. 2 
Truss Hd. Cap Screw 5/ 16 x 3/4 3 
Hexagon Nut - 5/16 ....... 3 
Lock Washer - 5/16 . . . . . .. 3 

Universal Drive Guard - Inside. 1 
(Used before Serial #19177) 

Universal Drive Guard - Inside. 
(Used after Serial #19176) 
Hex. Hd. Cap Screw 5/16 xl.. 1 
Hexagon Lock Nut - 5/16 •.. , 1 
Plain Washer - 5/ 16 ...... 1 

Universal Drive Guard - Outside 1 
(Used before Serial #19177) 

Universal Drive Guard - Outside 
(Used after Serial #19176 and 
before Serial #19952) 

Universal Drive Guard - Outside 
(Used after Serial #19951) 

Universal Joint w/Sq. Shaft .•• 
Grease Fitting .......... . 
Hex. Hd.CapScrew 5/ 16 x 1-3/ 4 
Hexagon Lock Nut - 5/ 16 .•.• 

Universal Joint w/Sq. Tube .•. 
Grease Fitting ..•... • •... 
Hex.Hd.Cap Screw 5/16x 1-3/4 
Hexagon Lock Nut - 5/16 .... 

Trough Lift Spring ...••••.. 
(Used before Serial #21078) 

Trough Lift Spring .•....•.. 
(Used after Serial #21077) 

Lift Support •••••.•••••.. 1 
(Used before Serial #21078) 

Lift Support ••.•.••..••.. 
(Used after Serial #21077) 
Hex. Hd. Cap Screw 3/8 x 2-3/4 
Hexagon Lock Nut - 3/8 .••• 

65ASAF FEEDER TROUGH 

Ref. Part No. 
No. " No. Part Name Req. 

28 

29 

30 
31 
32 

33 

34 
35 
36 
37 
38 

39 
40 
41 
42 

43 

44 

45 

46 
47 

9H368 
650066 
653075 

9H369 
650070 
653073 
653075 
654004 

9H370 
9H371 
9H372 

650023 
653007 
654004 
654024 

9H373 
650028 
653007 
654024 

9H374 
9H375 
17H387 
D932A 
D975B 

570002 
H8352A 
U10063 
040733 
041912 

652122 
653010 
654006 
654026 

041955 

650021 
650290 

654004 
654024 

041961 

650267 
650285 

653007 
653003 
654004 
654000 
654024 
654020 

500049 

500048 

520063 
520084 

Lift Support Shaft 1 x 15-1/ 4 .. 1 
Hex. Hd. Cap Screw 3/8 x 1-3/4 1 
Hexagon Lock Nut - 3/8 • • •• 1 

Lift Support Tube. . . . . . • • •. 1 
Hex. Hd.Cap Screw 3/ 8 x 2-1/ 4 1 
Hexagon Lock Nut - 5/ 16 1 
Hexagon Lock Nut - 3/8 . . .. 1 
Plain Washer - 5/ 16 ...... 1 

Lock Segment .......•... 2 
Spring Segment . . . . . . . . . .. 1 
Lift Handle. • . . . . . . . . . . .. 1 

Hex.Hd.Cap Screw 5/16 x 5/8 2 
Hexagon Nut - 5/16 . . . . . .. 2 
Plain Washer - 5/16 .....• 2 
Lock Washer - 5/16. . . . . •. 2 

Handle Stop ...•......••. 1 
Hex. Hd. Cap Screw 5/16 xL. 2 
Hexagon Nut - 5/ 16 . . . . . .. 2 
Lock Washer - 5/ 16. . . . . .. 2 

Lock Segment Cord 3/ 16 x 90.. 1 
Trough End Extension ...... 1 
Lock Segment Spring . . . . . .. 1 
Washer. . . . . . . . . . . . . . .. 4 
Drive Shaft Bearing. . . . . . .. 2 

(Includes H8352A Bushing) 
Grease Fitting .......... 2 

Bearing Bushing . . . . . . • . •. 2 
Lift Handle Spring. . . . . . . .. 1 
Shim. . . . • . . . . . . . . . . . .. 1 
Trough Lock Bracket . . . . . .• 1 

(Used after Serial #19176) 
Carriage Bolt 3/8 xl. • . . •. 2 
Hexagon Nut - 3/8 . . . . • . •. 2 
Plain Washer - 3/ 8 . . . . . .• 2 
Lock Washer - 3/ 8 .•..... 2 

Shaft Guard - Lower ...••.• 1 
(Used after Serial #19176) 
Hex. Hd. Cap Screw 5/16 x 1/2 3 
Round Hd. Sheet Metal Screw -
#14 x 1/ 2 . . . . • • . . . . . . •. 2 
Plain Washer - 5/ 16 ...... 3 
Lock Washer - 5/16. • . . . .. 3 

Auger Scraper ........... 1 
(Used after Serial #19176) 
Truss Hd. Cap Screw 5/ 16 x 5/ 8 3 
Round Hd. Machine Screw -
#1024 x 1/2 ............ 2 
Hexagon Nut - 5/16 . . . . . .. 3 
Hex. Machine Screw Nut #1024 2 
Plain Washer - 5/ 16 ...... 3 
Plain Washer - 3/16 2 
Lock Washer - 5/16. . . . . .. 3 
Lock Washer - 3/16. . • . . .. 2 

Chain of 69 Links Including One 
Plain (500043) and One Offset 
(500044) Coupler ....... . 

(Used before Serial #18576) 
Chain of 61 Links Including One 

Plain (500043) and One Offset 
(500044) Coupler . ...••.. 

(Used after Serial #18575) 
Ball Bearing .......•..... 
Bearing Collar ..•........ 

A For Replacement, Order 040736. 
I For Replacement, Order 041957 w/one 

040498. 
c For Replacement, Order 042097. 

NOTE: See page 44 for Swinging Auger Feeder 
Hoppers. 

29 



65SAF - FEEDER TROUGH ___________ _ 

30 

PARTS ON THIS PAGE ARE USED 
BEFORE SERIAL NO. 15001 

6 

13 
WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

44 

~l~.o 
/ !~-24 

23 40 ,\:26 

17 

~ ~ \ 19 

r 22 

I~~ 
28 

21 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 



_____________ 65SAF - FEEDER TROUGH 

Ref. 
No. 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

Part 
No. Part Name 

No. 
Req. 

17H140 Shim Washer. . . . . . . . . . . .. 2 

6H183 Drain Plug . . . . . . • . . . . . .. 1 
(Used after Serial #8200) 

9H185C Conveyor Trough. • • • • • • • .. 1 
(Used before Serial #6701) 

9H185D Conveyor Trough. • • • • • • • •• 1 
(Used after Serial #6700) 

9H186A Conveyor............... 1 

9H187A 
655507 

9H199A 

9H199B 

Conveyor Shaft •••••.••.•• 
Woodruff Key 5/16 x 1 .•••• 

Conveyor Trough End •.••••• 
(Used before Serial #7451) 

Conveyor Trough End ••••••• 
(Used after Serial #7450) 

1 
1 

1 

1 

9H200A Trough Side - Right • • • • • • •• 1 
(Used before Serial #7451) 

9H200B Trough Side - Right • • • • • • •• 1 
(Used after Serial #7450) 

9H201A Trough Side - Left • • • • • • • •• 1 
(Used before Serial #7451) 

9H201B Trough Side - Left. . • • • • • •• 1 
(Used after Serial #7450) 

9H202A Conveyor Drive Sprocket (14 T). 1 
650197 Soc.Hd.SetScrew1/4x3/8 ••• 1 

9H203B 
650197 
650204 

Conveyor Driven Sprocket (58 T) 1 
Soc. Hd. SetScrew1/4x3/8 •. 1 
Self-Locking Soc. Hd. Set Screw 
5/16x3/8 • . . . • . . . . . • .. 1 

9H207B Conveyor Drive Guard •••••• 1 
(Used before Serial #6701) 

9H207C Conveyor Drive Guard •••••• 1 
(Used after Serial #6700) 

9H217 Pivot Shaft 1/2 x 12 •••••••• 1 
655015 Cotter Pin 3/16 x 1 ••••••• 2 

9H223A Conveyor Drive Shaft 1 x 34-1/ 4. 1 
655504 Woodruff Key 3/16 x 1 ••••• 1 

9H231A Conveyor Guide - Right. • • • •• 1 

9H251A Chain Tightener Block •••••• 1 
650128 Hex. Hd. Cap Screw 1/2 x 4 ••• 1 

9H261B Conveyor Rest. • • • • • • • • • •• 1 
(Used before Serial #6701) 

9H261C Conveyor Rest. • • • • • • • • • •• 1 
(Used after Serial #6700) 

9H275 

H275 

Trough Hood • • • • • • • • • • • •• 1 

Bearing Retainer • • • • • • • • •• 2 

Ref. 
No. 

Part 
No. Part Name 

No. 
Req. 

19 9H288A Conveyor Jack. . . . • • . • . . .• 1 

20 9H292B Conveyor Guide - Left •••.•• 1 

21 9H293 Trough Reinforcement Angle 2 

22 9H293A Trough Reinforcement Angle 4 

23 9H311 Jack Head. • . . . . . . . • • . . .. 1 
570014 Grease Fitting . . . . . . . . .. 2 

24 9H312 - Drive Gear (12 T) • • • • • • . • •• 1 
655031 Cotter Pin 1/ 4 x 2-1/ 4 • • • •. 1 

25 

26 

27 

9H313 

9H314 

9H315 
655505 
655017 

Driven Gear (12 T) . • • • • • . •• 1 

Jack Handle ••••••••••... 1 

Jack Screw. • • • • • • • . . • . .• 1 
Woodruff Key 1/ 4 x 1 • • . • •• 1 
Cotter Pin 3/ 16x1-1/ 4 ..... 1 

28 9H316 Jack Screw Tube . • . . • • • . .• 1 
570002 Grease Fitting . . . . . . . . .. 1 

29 9H320 Trough Reinforcement Bolt. •. 2 

30 9H339 Universal Drive Guard - Inside.. 1 

31 9H340 Universal Drive Guard - Outside. 1 

32 9H345 Lift Jack Extension .. • • • • •• 1 

33 9H349 Universal Joint w/ Sq. Shaft. .. 1 
570004 Grease Fitting. . . . . . . . .. 1 

34 

35 

9H350 
570004 

9H361 

36 9H362 

37 D932A 

Universal Joint w/ Sq. Tube ..• 
Grease Fitting ......... . 

Chain Cover - Right • •...••• 
(Used after Serial #6700) 

1 
1 

1 

Chain Cover - Left. • • • • • • •. 1 
(Used after Serial #6700) 

Washer .•..••••••••.••. 4 

38 D975B Drive Shaft Bearing . . . . • • .. 2 
(Includes H8352A Bushing) 

570002 Grease Fitting. . . . . . . . .. 2 

39 H8352A Bearing Bushing ......... ' 2 

40 B11162 Shim Washer ••.•••••••••• 3 

41 500049 Chain of 71 Links Including One 
Plain (500043) and One Offset 
(500044) Coupler ..••••••• 1 

42 520063 Bearing.............·· 1 

43 520084 Bearing Collar. . . . • . . . . .. 1 

44 666002 Steel Ball . . . . . . . . . . . . • .. 1 

NOTE: See Page 44 for Swinging Auger Feeder 
Hoppers. 

31 



65CF - CRUSHER _______________ _ 

34 

13 

~ 

25 

: V--_ 
'- - _ 11 £:-----_ / -- -- / - -- . 55 -./ 

-,,;:>-' - -- -, 

--I 

26 
50 49 48 

Ref. Part No. 
No. No. Part Name Req. 

3EIlD Roughage Roller Lift ... . . . . 1 
655507 Woodruff Key 5/ 16 x 1. . .. . 1 

2 3J12A Crusher Driven Gear (48 T) .. 1 
650214 Soc. Hd. Set Screw 418 x 1/2 .. 1 

3 3H13A Crusher Drive Gear (12 T) .. . 1 

32 

45 

Ref. 
No . 

4 

5 
6 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

46 

~. 31 

~0l-47 

41 
o 

1- . 

Part 
No . Part Name 

3E17B Roller Shaft 1-1/4 Hex. x 20-7/ 8. 
570002 Grease Fitting . ... ... ... 
655514 Tapered Key 5/ 16x 1-1 / 2 .. . 
655030 Cotter Pin 1/ 4 x 2 ....... 

3E24B Gear Guard . . .... . .. . ... 
3E25B Roller Equalizer .... . . .. . 

No. 
Req . 

1 
1 
1 
2 
1 
2 



65CF - CRUSHER 
Ref. Part No. Ref. Part No. 
No. No. Part Name Req. No. No. Part Name Req. 

7 3E32G Throat Plate .... . . ... . .. 1 36 3E132 Roller Lift Arm - Left 
650025 Hex. Hd. CapScrew 5/ 16x 3/4. 8 650203 Soc. Hd. Set Screw 5/ 16 x 3/8 . 
653007 Hexagon Nut - 5/ 16 .. ..... 8 37 3E133 Idler Link . . .. .. . . . ... . . 
654004 Plain Washer - 5/ 16 .. ... . 6 (Used before Serial #15229) 
654024 Lock Washer - 5/ 16 .. .. .. 8 3E133A Idler Link . .... . . . ; . .. . . 

8 3H33A Crusher .. . ... ... . . .... 14 (Used after Serial #15228) 
9 3E34 End Crusher - Right . .. . . .. 1 38 3E135 Jack Shaft 15/ 16x25-1/16 .. . . 1 

652010 Hex. Hd . Machine Bolt 655019 Cotter Pin 3/16 x 1-1 / 2 ... . 2 
3/ 8 x 14-1/ 2 . .. . ... .. .. 3 39 3E136 Tightener Pulley Spacer ... . 1 

653075 Hexagon Lock Nut - 3/ 8 . .. . 3 40 3E137 Spring Bracket. .. ... . . .. . 1 
654006 Plain Washer - 3/ 8 ..... . . 3 650025 Hex. Hd. Cap Screw 5/ 16x 3/4 . 2 

10 3E35 End Crusher - Left .. ..... 1 653007 Hexagon Nut - 5/ 16 . . . . . .. 2 
654006 Plain Washer - 3/ 8 ....... 3 654024 Lock Washer - 5/ 16 . . . . .. 2 

11 3E37C Jack Shaft Bearing Support - 41 3E138 Shifter Release Rod .... . .. 1 
Right .. . ... ' .' . ... . . .. 1 653075 Hexagon Lock Nut - 3/ 8 ... . 2 

12 3E42A Roller Drive Key 5/ 16 sq. x 3 .. 2 654006 Plain Washer - 3/ 8 ....... 2 
13 4H42 Set Collar . .... .. . .. .... 3 42 3E139 Gear Guard Bracket - Upper . . 1 

650214 Soc. Hd. Set Screw 3/8 x 1/2 . . 3 650025 Hex. Hd. Cap Screw 5/ 16 x 3/4 . 5 
14 3H50C Jack Shaft Bearing .... . ... 2 653007 Hexagon Nut - 5/ 16 . ...... 5 

(Includes H8345 Bushing) 654024 Lock Washer - 5/ 16 .... . . 5 
570002 Grease Fitting ......... . 2 43 3E140 Gear Guard Bracket - Lower . . 1 

15 3H53 Crusher Drive Pili 5/ 16 x 2-15/ 16 1 650025 Hex. Hd . Cap Screw 5/ 16 x 3/4. 1 
16 3H55 Crusher Roller Shim ... .. . . 6 653007 Hexagon Nut - 5/ 16 ....... 1 
17 3H55A Crusher Shim Washer .... .. 2 654024 Lock Washer - 5/ 16 . .... . 1 
18 7H57A Roller Intermediate Gear .... 1 44 17H140 Washer . ........ . .... . 1 

570002 Grease Fitting . . ... . .... 1 45 3E141 Drive Belt Guard Bracket .. . 1 
19 5E77 Drive Belt Tightener Pulley . . 1 650025 Hex. Hd. Cap Screw 5/ 16 x 3/4. 4 

650122 Hex. Hd. CapScrew 1/2 x 3-1/4. 1 653007 Hexagon Nut - 5/ 16 . . ..... 4 
653018 Hexagon Nut - 1/ 2 .. . .... 1 654024 Lock Washer - 5/ 16 .... .. 4 
654030 Lock Washer - 1/ 2 .. . . .. . 1 46 3E142 Shifter Grip ......... . . . 1 

20 3E84 Crusher Side - Right. .. . .. . 1 653018 Hexagon Nut - 1/ 2 ....... 1 
21 3E85 Crusher Side - Left .. ... . . 1 654030 Lock Washer - 1/ 2 ... . .. . 1 

655019 Cotter Pin 3/ 16 x 1-1/ 2 . . .. 1 47 3E143 Shifter Handle .... . . . .... 1 
22 3E88E Crusher Roller Cover .. . ... 1 48 3E144 Roller Drive Sheave - Left (4.5 

650025 Hex. Hd. Cap Screw 5/ 16 x 3/4 . 8 Dia. ) ...... . . ..... . . . 1 
650028 Hex. Hd. Cap Screw 5/ 16 xl .. 2 650201 Soc. Hd. Set Screw 5/ 16 x 5/ 16. 2 
653007 Hexagon Nut - 5/ 16 · . ... . 10 49 3E145 Roller Drive Sheave - Center 
654004 Plain Washer - 5/ 16 . . . ... 10 (6.5 Dia. ) ... .... .. . ... 1 
654024 Lock Washer - 5/ 16 .. .. . . 10 650201 Soc. Hd. Set Screw 5/ 16 x 5/ 16 . 2 

23 3E94B Roller Adjustment Pin .. . ... 1 50 . 3E146 Roller Drive Sheave - Right 
654008 Plain Washer - 1/ 2 . .. . .. . 1 (8.0 Dia. ) .. .. .. . .. ... . 1 

24 3H100 Roller Adjustment Washer .. . 1 650201 Soc . Hd . SetScrew 5/ 16 x 5/ 16 . 2 
25 3EI02B Main Drive Shaft -1 x 27-9/ 16 . 1 51 3E147 Driven Sheave - Right (4 .5 Dia. ) 1 

655507 Woodruff Key 5/ 16 xL . .. . 1 650201 Soc. Hd. Set Screw 5/ 16 x 5/ 16. 2 
26 3E105 Crusher Drive Guard .. . .. . 1 52 3E148 Driven Sheave - Center (6.0 Dia.) 1 
27 3EI07 Adjustment Link Washer . ... 2 650201 Soc. Hd. Set Screw 5/ 16 x 5/ 16 . 2 
28 3E108 Roller Adjustment Link ..... 2 53 3E149 Driven Sheave - Left (8 .0 Dia. ). 1 

655019 Cotter Pin 3/ 16x 1-1 / 2 .... 2 650201 Soc. Hd. Set Screw 5/ 16 x 5/ 16 . 2 
29 3E124 Throat Plate Filler ........ 2 54 9H240 Adjustment Link Bolt ... . .. 1 

(Used after Serial #12001) 570011 Grease Fitting ..... . ... . 1 
650028 Hex. Hd . Cap Screw 5/ 16x 1 . . 2 654030 Lock Washer - 1/ 2 . . .... . 1 
653007 Hexagon Nut - 5/ 16 ... .... 2 55 9H242 Crusher Drive Belt . ..... .. 1 
654004 Plain Washer - 5/ 16 ...... 4 56 17H257C Crusher Drive Belt ...... . . 1 
654024 Lock Washer - 5/ 16 . .. . .. 2 (For use when Mixer is equipped 

30 3E126 Crusher Sheave (6.5 Dia. ) . .. 1 with 540 R. P. M. Drive). 
(For use when Mixer is equipped 3E134A Crusher Drive Belt. .. .. . .. 
with 540 R. P . M. Drive) (For use when Mixer is equipped 

650206 Soc. Hd. SetScrew 5/ 16x 1/2 . with 1000 R. P. M. Drive). 
3E126A Crusher Sheave (11. 0 Dia.) .. 1 57 9H300 Crusher Lock Pin .. .... . . 1 

(For use when Mixer is equipped 58 D975B Drive Shaft Bearing . . ... . . 2 
with 1000 R. P. M. Drive) (Includes H8352A Bushing) 

650206 Soc. Hd. Set Screw 5/ 16 x 1/2 . 1 570002 Grease Fitting .... . ... .. 2 
31 3E127 Belt Tightener Shifter " . . . . . 1 59 H8054 Shim Washer .. ... . . . .. . . 4 

650201 Soc. Hd. Set Screw 5/ 16 x 5/ 16. 1 60 H8084 Jack Shaft Retainer .. .. ... . 2 
32 3E128 Belt Tightener Pivot . . . .. . . 1 61 H8345 Bearing Bushing . . . ... ... 2 

655507 Woodruff Key 5/ 16 x 1. .. . . 1 62 H8352A Bearing Bushing . . ... .. .. . 2 
655019 Cotter Pin 3/ 16 x 1-1 / 2 .. . . 1 63 UlO063 Belt Tightener Spring . . . . . . 2 

33 3E129 Pivot Bracket . ... .. ..... 1 64 M12141 Retaining Ring ... .. .... .. 2 
650025 Hex. Hd . Cap Screw 5/ 16 x 3/4 . 4 65 R13177 Belt Tightener Pulley .. .... 1 
653007 Hexagon Nut - 5/ 16 · . .... 4 66 520062 Ball Bearing . . .. .... .. .. 1 
654024 Lock Washer - 5/ 16 . . . .. . 4 67 520084 Bearing Collar . . . .. . . . . . 1 

34 3E130 Crusher Drive Belt Guard . .. 1 Note: See Page 44 for Crusher Hoppers. 
35 3E131 Jack Shaft Bearing Support - Left 1 

655019 Cotter Pin 3/ 16 x 1-1 / 2 . . . . 1 
653010 Hexagon Nut - 3/ 8 . . .... . 2 
654006 Plain Washer - 3/ 8 · ... . . 2 
654026 Lock Washer - 3/ 8 . . .. . .. 2 

33 



65MX - FIBERGLASS TANK ------------

21 

~ " 
10 ~ 

24 

16 

'J ~ 

34 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 4 
I 
I 
I 
I 
I 
I 
I 
I 
l , , , 

'" , , 
" '- \ 

'-.j 

2 

27 

19 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

i' 
12 



____________ 65MX - FIBERGLASS TANK 

Ref. Part 
No. No. 

1 
2 

3 

4 
5 
6 

7 

8 

9 

10 

11 

12 
13 
14 
15 
16 

6H90C 
17H147B 

650269 
653007 
654004 
654024 

17H151A 
650025 
650028 
653007 
654024 

17H155A 
17H158B 
6Hl77A 

042251 

650273 
653007 
654004 
654024 

6H184 
650025 
653007 
654024 

6H185 

17H342A 
650028 
650032 
650271 
653007 
653073 
654004 
654024 

17H364A 
650273 
653007 
654004 
654024 

17H367 
650261 
653005 
654022 

17H390 
17H401 
17H402 
17H403 
17H404 

17H404A 

650028 
650062 
650271 
653007 
653010 
653093 
654004 
654006 
654024 
654026 

No. 
Part Name Req. 

Blower Pipe (29 ") . • . . . . • .• 1 
Mixer Tank Assembled • . • . .• 1 

Truss Hd. Screw 5/16 x 3/4 .. 65 
Hexagon Nut - 5/ 16 ...•••. 65 
Plain Washer - 5/ 16 ..•.... 65 
Lock Washer - 3/8 ••.•...• 25 

Mixer Cover - Center. • • . . .. 1 
Hex. Hd. Cap Screw 5/16 x 3/ 4 9 
Hex. Hd. Cap Screw 5/16 xl.. 3 
Hexagon Nut - 5/16 ....... 12 
Lock Washer - 5/ 16 . . . • . . . 12 

Mixer Tube. . . . . . • . • . . . .. 1 
Mixer Cover Lid .-. • • • . • . .. 1 
Conveyor Hanger Arm. • • . . .. 1 

(Used before Serial #35001) 
Conveyor Hanger Arm •.... 1 
(Used after Serial #35000) 
Truss Hd. Screw 5/ 16 x 1-1/ 4 3 
Hexagon Nut - 5/ 16 ....... 3 
Plain Washer - 5/ 16. . . • • •. 6 
Lock Washer - 5/16 • . • . • •• 3 

Hanger Arm Brace. . . • . . . •. 1 
Hex. Hd; Cap Screw 5/16 x 3/4 1 
Hexagon Nut - 5/ 16 • • •.•.. 1 
Lock Washer - 5/ 16 . . . . . .. 1 

Hanger Arm Reinforcement . .. 1 
(Used after Serial #21375) 

Ladder. . . . • . . . • • • . . . . .. 1 
Hex. Hd. Cap Screw 5/16 xl •• ' 1 
Hex. Hd. Cap Screw 5/16 x 1-1/ 21 
Truss Hd. Screw 5/16 xl. •. 4 
Hexagon Nut - 5/16 •....•. 6 
Hexagon Lock Nut - 5/16 . • •• 1 
Plain Washer - 5/16. • • . • .. 6 
Lock Washer - 5/ 16 . • • • • .. 6 

Leg Support Bracket. . . . . . .. 3 
Truss Hd. Screw 5/16 x 1-1/4 12 
Hexagon Nut - 5/16 •••... • 12 
Plain Washer - 5/16 .••..• • 12 
Lock Washer - 5/ 16 . • . . . . • 12 

Cover Lid Hinge. • . . . • • • • .. 1 
Truss Hd. Screw 1/ 4 x 1/ 2. .• 4 
Hexagon Nut - 1/4 • . . . . • •• 4 
Lock Washer - 1/4. . . . . • .• 4 

Cover Hold-Down Spring. • . •• 1 
Mixer Tank Cover . . • • . . . •. 1 
Mixer Tank Cylinder. • • • . • .• 1 
Mixer Tank Cone . . . . . • • • .• 1 
Tank Cone Base. . . • • • • . • •. 1 

(Used before Serial #25132) 
Tank Cone Base. . • • • • • • • •• 1 

(Used after Serial #25131) 
Hex. Hd. Cap Screw 5/16 xl •• 10 
Hex. Hd. Cap Screw 3/8 x 1-1/4 5 
Truss Hd. Screw 5/16 xl. .. 5 
Hexagon Nut - 5/16 .•..... 15 
Hexagon Nut - 3/8 • • • • • • .• 5 
Wing Nut - 5/16. • . • • . . . •• 4 
Lock Washer - 5/16 ..•••.• 15 
Plain Washer - 3/8....... 10 
Lock Washer - 5/16 • • • • • • • 23 
Lock Washer - 3/8. • • • . • •• 5 

Ref. Part 
No. No. 

17 

18 

19 

20 

21 

22 

23 

24 
25 

26 

27 

28 

17H405 

042249 

650269 
653007 
654004 
654024 

17H406 
650273 
654004 
654024 

17H407 
650025 
654024 

17H408 
650025 
653007 
654024 

17H409 

041487 

650271 
653007 
654004 
654024 

17H410 
650269 
653007 
654004 
654024 

17H411 
650005 
653005 
654002 
654022 

17H412 
17H413 

17H413A 

17H414 

17H420 

042223 

650022 
653007 
654024 

No. 
Part Name Req. 

Discharge Conveyor Trough . •. 1 
(Used before Serial #35001) 

Discharge Conveyor Trough • • • 1 
(Used after Serial #35000) 
Truss Hd.Screw 5/ 16 x 3/ 4 .. 14 
Hexagon Nut - 5/16 . ...•..• 14 
Plain Washer - 5/ 16 ......• 14 
Lock Washer - 5/ 16 ....•.. 14 

Slide Adjustment. . . • • . . • . .. 1 
Truss Hd. Screw 5/ 16 x 1-1/ 4 1 
Plain Washer - 5/ 16 . . . . . .• 2 
Lock Washer - 5/ 16 . . . . . .• 1 

Mixer Tube Support ......•. 2 
Hex.Hd. Cap Screw 5/ 16 x 3/ 4 4 
Lock Washer - 5/16 . . . . . .. 4 

Mixer Tube Hanger. . . . . . . .. 2 
Hex. Hd. Cap Screw 5/ 16 x 3/ 4 4 
Hexagon Nut - 5/ 16. . . . . . . . 4 
Lock Washer - 5/ 16 . . . . . .. 4 

Dust Collector Support ...... 1 
(Used before Serial #32626) 

Dust Collector Support ...... 1 
(Used after Serial #32625) 
Truss Hd. Screw 5/ 16 xl. .• 2 
Hexagon Nut - 5/ 16 •••..•• 2 
Plain Washer - 5/ 16 . . . . . .. 4 
Lock Washer - 5/16 . . . • . .. 2 

Ladder Bracket . . . . . . . • • .. 1 
Truss Hd. Screw 5/ 16 x 3/ 4 .• 2 
Hexagon Nut - 5/16 ..•..•. 2 
Plain Washer - 5/ 16 . . . . . .. 2 
Lock Washer - 5/16 . . . . . .. 2 

Hinge Bracket . • • • • . • . • • . • 1 
Hex. Hd. Cap Screw 1/4 x 3/ 4. 2 
Hexagon Nut - 1/ 4 .••..•.• 2 
Plain Washer - 1/ 4. . . . . . .. 2 
Lock Washer - 1/4 • • • . . • •• 2 

Mixer Tube Guide Support . • •. 2 
Hinge Spacer . . • • . . • . • • • •• 1 

(Used before Serial #25132) 
Hinge Spacer . • . • • . • • • • . •• 1 

(Used after Serial #25131) 
Dust Collector Reinforcement.. 1 

(Used after Serial #25131) 
Sealer. . . . . . . . . . . . . . . . .. 1 

(Used after Serial #25131) 
Auxiliary Trough Cover. . • . .• 1 

(Used after Serial #35000) 
Hex. Hd. Cap Screw 5/ 16 x 5/8 8 
Hexagon Nut - 5/16. . • • • . •. 2 
Lock Washer - 5/16 . . . • • • • 8 

Note: To order complete setof decals for 65 MX with 
Fiberglass Tank, specify decal Kit #610028 for 
machines before Serial #25856. Specify Decal 
Kit #610260 for machines after Serial #25855. 

35 



65SH - SUPPORT AND DRIVE __________ _ 

.~ 
29 

)" 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

36 



65SH - SUPPORT AND DRIVE 

Ref. Part No. Ref. Part No. 
No. No. Part Name Req. No. No. Part Name Req. 

1 3H55A Shim Washer •••••••••• As req. 13 17H227C Drive Belt Set (Matched Set of 
2 6H91B Standard Pipe - 12" •••••••• 1 rhree 9H242) ••••••• ~ •• 1 set 

650003 Hex. Hd. Cap Screw 1/4 x 5/8 • 4 14 17H343 Drive Guard Cover ••••••••• 1 
653005 Hexagon Nut - 1/4 · ....... 4 650023 Hex. Hd. Cap Screw 5/16 x 5/8 1 
654002 Plain Washer - 1/4 .••••••• 8 653007 Hexagon Nut - 5/16 •••••••• 1 
654022 Lock Washer - 1/4 ••••.••• 4 654004 Plain Washer - 5/16 ••••••• 1 

3 17H204C Sheller Support - Right •••••. 1 654024 Lock Washer - 5/16 ••••••• 1 
650106 Hex. Hd. Cap Screw 1/2 x 1-1/4 4 15 17H344 Belt Guard ••••••••••••••• 1 
653018 Hexagon Nut - 1/2 · ....... 4 16 17H345 Cob Thrower Adapter Pipe .••• 1 
654030 Lock Washer - 1/2 • • • • • ••. 4 17 17H346 Rotating Flange • • • • • • • • • • • 1 

4 17H205C Sheller Support - Left .•••••• 1 652020 Carriage Bolt 1/4 x 1/2 ••••• 9 
(Used before Serial #35001) 650028 Hex. Hd. Cap Screw 5/16 xl .• 4 

042380 Sheller Support - Left •.•.••• 1 653005 Hexagon Nut - 1/4 •••••••• 9 
(Used after Serial #35000) 653073 Hexagon Lock Nut - 5/16 •••• 4 

650106 Hex.Hd.Cap Screw 1/2 x 1-1/4 2 654004 Plain Washer - 5/16 .•••••• 8 
650109 Hex.Hd.Cap Screw 1/2 x 1-1/2 5 654022 Lock Washer - 1/4 .••••••• 9 
653018 Hexagon Nut - 1/2 · ....... 7 18 17H347 Hold-Down Clip ••••••••••. 2 
654009 Plain Washer - 1/2. • . • . . • • 8 19 S-367' Drive Sheave (9 O. D.) •••••.• 1 
654030 Lock Washer - 1/2 • • • • • ••• 7 650212 Soc. Hd. Set Screw 3/8 x 3/8 •• 1 

5 17H206BA Transmission Support •.••.•. 1 650214 Soc. Hd. Set Screw 3/8 x 1/2 .• 1 
(Used before Serial #38003) 20 S-368° Driven Sheave (5-1/2 O. D.) .•• 1 

042384 Transmission Support .•••••• 1 650212 Soc. Hd. Set Screw 3/8 x 3/8 .• 1 
(Used after Serial #38002) 650214 Soc. Hd. Set Screw 3/8 x 1/2 •• 1 

650252 Sq. Hd. Set Screw 1/2 x 4 .••• 1 21 C14000 Transmission Housing ••••••• 1 
650060 Hex. Hd. Cap Screw 3/8 xl ••• 5 22 C14002 Drive Gear (17 T) •.•.•••••• 2 
653010 Hexagon Nut - 3/8 · ....... 5 23 C14005 Transmission Cover . • • • •••• 1 
653044 Hexagon Jam Nut - 1/2 ••••• 1 570016 Relief Fitting •••••••••••• 1 
654006 Plain Washer - 3/8 •••••••• 2 650056 Hex. Hd. Cap Screw 3/8 x 3/4 • 4 
654026 Lock Washer - 3/8 •.•••••• 5 654026 Lock Washer - 3/8 ••.••.•. 4 

6 17H207 Transmission Assembled ••.•• 1 24 C14008 Cover Gasket ............ 1 
650106 Hex.Hd.CapScrew 1/2 x 1-1/4 4 25 C14036 Transmission Key 3/8 x 3/8 x 
654009 Plain Washer - 1/2 •••••.•• 4 1-1/4 ..........•..•... 2 
654030 Lock Washer - 1/2 . • •••••• 4 26 C14054A Shim Washer • • • • • •••••••• 2 

7 17H208 Universal Joint Key 1/4 x 1/4 x 2 1 27 C14095 Transmission Washer ••••••• 2 
8 17H209 Transmission Shaft - 28 041861 Cob Stacker Elbow ••••••••• 1 

1-3/8 x 8-15/16 •.•••.•••• 2 29 041867 Stacket Pipe Deflector ••••••• 1 
9 17H210B Main Drive Guard ..•••.•••• 1 30 520000 Lock Nut .•.••••.•••••••• 2 

650023 Hex. Hd. Cap Screw 5/16 x 5/8 2 31 520001 Lock Washer ••.•.•.••.•.• 2 
653007 Hexagon Nut - 5/16 •••••••• 6 32 520046 Bearing Cup ............. 4 
654004 Plain Washer - 5/16 ••••••• 3 33 520047 Bearing Cone ............. 4 
654024 Lock Washer - 5/16 ••••••• 6 34 530000 Oil Seal ................ 2 

10 17H212~ Universal Joint w /Sq. Shaft ••• 1 35 540002 Retaining Ring •••••••••••• 4 
570004 Grease Fitting . • • • • . • •••• 1 

11 17H213~ Universal Joint w/Sq. Tube ••• 1 AFor Replacement, Order 042384. 
570004 Grease Fitting • • • • • • • • . • • 1 'See Page 48 for Universal Drive Service Parts 
650087 Hex. Hd. Cap Screw 3/8 x 5 ••• 1 'For Replacement, Order 041865. 
653010 Hexagon Nut - 3/8 · ....... 2 °For Replacement, Order 041866. 

12 17H218B Adapter Pipe •••.•••.••••• 1 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

37 



65SH - DISCHARGE PIPE ___________ _ 

Ref. 
No. 

1 

2 

3 
4 

5 

38 

5 

( i 

~Q. :l . B 
\ ; 

. , 

SHELLER TO Mill DISCHARGE PIPE 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

Part 
No. Part Name 

6H14D 90 Degree Elbow .......... 
650003 Hex. Hd. Cap Screw 1/ 4 x 5/ 8 .. 
650005 Hex. Hd. Cap Screw 1/ 4 x 3/ 4 .. 
653071 Hexagon Lock Nut - 1/ 4 .... 
654002 Plain Washer - 1/ 4 ........ 

6H14F Long Sweep Elbow ......... 
650003 Hex. Hd. Cap Screw 1/ 4x 5/ 8 .. 
653005 Hexagon Nut - 1/ 4 ...... . . 
654002 Plain Washer - 1/ 4 ..•..... 
654022 Lock Washer - 1/ 4 ........ 

6H15C Outlet Pipe .............. 
6H16A Telescope Pipe ........... 

650262 Truss Hd. Screw 1/ 4 x 5/ 8 ... 
653071 Hexagon Lock Nut - 1/ 4 ..... 
654002 Plain Washer - 1/ 4 ........ 

6H17D Standard Pipe - 56-1/ 2" ..... 

No. 
Req. 

2 
5 
1 
6 

11 
1 
8 
8 

16 
8 
1 
1 
1 
1 
1 
1 

Ref. 
No. 

6 

7 

8 
9 

10 
11 

3 11 

4 

SHELLER TO CONCENTRATE HOPPER 

DISCHARGE PIPE 

Part 
No. Part Name 

17H220B Pipe Clamp Bracket •....... 
650264 Truss Hd. Screw 1/ 4 x 1 .... 
653005 Hexagon Nut - 1/ 4 ..•..... 
654022 Lock Washer - 1/ 4 ........ 

17H223A 70 Degree Elbow .......... 
650003 Hex.Hd. Cap Screw 1/ 4x5/ 8 .. 
653005 Hexagon Nut - 1/ 4 • . . . . . . . 
654002 Plain Washer - 1/4 ........ 
654022 Lock Washer - 1/4 .......• 

17H224A Elbow Outlet Pipe ..••...•.. 
17H225B Pipe Clamp ..••.•........ 

650028 Hex. Hd. Cap Screw 5/ 16 x 1 •. 
653007 Hexagon Nut - 5/...l6 ....... 
654024 Lock Washer - 5/16 ....... 

17H363 Chain Lock .........•.... 
H7621B Telescope Pipe Chain ....•.. 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

No. 
Req. 

1 
2 
2 
2 
1 
8 
8 

16 
8 
1 
1 
2 
2 
2 
1 
1 



------------_ 65MX - MOLASSES PUMP 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

.21 
-4 

~~I: 
o~ 
1911~ 

Ref. 
No. 

1 
2 
3 
4 
5 
6 

7 
8 

9 
10 

11 
12 
13 

9 
25--em 
28~ 
11--0 

~23 

1~' 
" 1~ n 10 

~~11 /~~> 
3 

14 

25--11 19 / 

28~ ~_ 

-- 18~ // "/ -- / ~ .... 
--../ ~ 

~~ ~ 
~ 19 

.~12 

Part 
No. 

7H120 
A162 
17H260 
17H261 
17H265A 
17H266A 
650060 
650062 
653010 
654026 

17H267A 
17H268A 

655004 
653075 
654006 

17H269 
17H270 

650206 
17H271 
17H273 
A571 

No. 
Part Name Req. 

Pump Drive Belt . . . . . . . . .. 1 
Spring. . . . . . . . . . . . . . . .. 1 
Strainer. . . . . . . . . . . . . . .. 1 
Discharge Pipe Base ....... 2 
Shift Lever Tightener . . . . . .. 1 
Pivot Arm Bracket. . . . . . . .. 1 

Hex. Hd. Cap Screw 3/8 xl. .• 2 
Hex. Hd. Cap Screw 3/8 x 1-1/4 2 
Hexagon Nut - 3/8 . . . . . . •. 4 
Lock Washer - 3/8. . . . . . .. 4 

Pump Pivot Arm . . . . . . . . .. 1 
Shift Lever . . . . . . . . . . . . .. 1 

Cotter Pin 1/8x3/4 . . . . . .. 1 
Hexagon Lock Nut - 3/8 •••• 2 
Plain Washer - 3/8. . . . . . .. 3 

Discharge Pipe . . . . . . . . . .. 1 
Driven Sheave . . . . . . . . . . .. 1 

Soc. Hd. Set Screw 5/16 x 1/2.. 1 
Suction Host (78") ......... 1 
Discharge Hose (90") . . . . . .. 1 
Hose Connection. . . . . . . . . .. 2 

5 

/ 
/ 

<:.-

Ref. Part 
No. No. 

14 

15 

16 
17 

18 
19 
20 
21 
22 
23 
24 
25 
26 
27 
28 

H5026 

650205 
040277 

650201 
H6046 
650040 
653007 

H6053A 
580065 
650062 
653010 
654026 

580066 
620032 
660010 
660014 
660020 
660021 
660024 
660027 
660040 
660041 
660045 

---
f 

16 , 
16 

No. 
Part Name Req. 

Drive Sheave. . . . . . . . . • • .. 1 
(Used before Serial #25132) 
Soc. Hd. Set Screw 5/16x7/16. 1 

Drive Sheave . . . • . . . . . . . .. 1 
(Used after Serial #25131) 
Soc. Hd. Set Screw 5/16 x 5/ 16. 1 

Spring Clip . . . . . . . . . . . . .. 1 
Hex. Hd. CapScrew5/16x2-1/2 1 
Hexagon Nut - 5/16 .... . .. 2 

Pivot Arm Bushing. . . . . . . .. 2 
Molasses Pump . . . . . . . . . " 1 

Hex. Hd. Cap Screw 3/8x 1-1/4 2 
Hexagon Nut - 3/8 . . . . . . .. 2 
Lock Washer - 3/8. . . . . . .. 2 

Spray Nozzle. . . . . . . . . . . .. 2 
Pige Clamp (1-1/2 I.D.) . . . .. 4 
90 Elbow - 3/ 4. . . . . . . . . .. 1 
900 Reducing Elbow- 3/4xl/2. 1 
450 Street Elbow - 3/ 4 . . . . . . 1 
900 Street Elbow - 3/ 4 . . . . .. 1 
Reducing Tee 3/4 x 3/4 x 1/ 2 .. 1 
Pipe Coupling - 1/2 . . . . . . .. 2 
Pipe Nipple 3/4 x 6 ........ 1 
Pipe Nipple 3/4 x 12 . . . . . . .. 1 
Reducing Bushing 1/2 x 1/ 4 . .. 2 

39 



200 DFA . TRAVELING FEEDER _________ _ 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

14 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

40 

20 

26 



__________ 200 DFA - TRAVELING FEEDER 

Ref. Part 
No. No. 

1 

2 
3 

4 

5 

6 

7 

8 
9 

10 
11 

12 

13 

14 

15 

16 
17 
18 

5E77 
650117 
653018 
654009 
654030 

17H257D 
17H289A 

650301 
650267 
653007 
654024 

17H290B 
650052 
653007 
654004 
654024 

17H291B 
653007 
654004 
654024 

17H292A 
650301 
650267 
653007 
654024 

17H293A 
650023 
654004 
654024 

17H294A 
17H295A 
17H296A 
17H297B 

655507 
17H298A 

650267 
653007 
654024 

17H299A 
650301 
653007 
654024 

17H300A 
650301 
653007 
654024 

17H301B 
650025 
653007 
654004 
654024 

17H302A 
17H308A 
17H309B 

650025 
652026 
653007 
654004 
654024 

No. 
Part Name Req. 

Idler Pulley • . • • • . • . • . . . •. 1 
Hex. Hd. Cap Screw 1/2 x 2-1/2 1 
Hexagon Nut - 1/2. . . • • • . .• 1 
Plain Washer - 1/2 • . • . . . .• 3 
Lock Washer - 1/2 . . • . . . .. 1 

Drive Belt . . . • • . . • . . . . • •. 1 
Conveyor Bottom. • . . • • . • .. 1 

. Truss Hd. Screw 5/16 x 1/2 ... 6 
Truss Hd. Screw 5/16 x 5/8 2 
Hexagon Nut - 5/16 • . • • • . .. 8 
Lock Washer - 5/16 ....•.• 8 

Conveyor Side - Right . • • • • .. 1 
Hex. Hd. Cap Screw 5/16 x 6 .• 1 
Hexagon Nut - 5/16 .•...... 4 
Plain Washer - 5/16 • • . • . •. 2 
Lock Washer - 5/16 ......• 2 

Conveyor Side - Left •.•.•••• 1 
Hexagon Nut - 5/16 • . . . . . •. 2 
Plain Washer - 5/16 • • . . . .. 2 
Lock Washer - 5/16 •.••.•. 2 

Conveyor Slide • • • • • • • . . . .. 1 
Truss Hd. Screw 5/16 x 1/2 •• 8 
Truss Hd. Screw 5/16 x 5/8 •• 2 
Hexagon Nut - 5/16 •.••••.• 10 
Lock Washer - 5/16 ••••.•• 10 

Conveyor Slide Extension • • • .• 1 
Hex. Hd. Cap Screw 5/16 x 5/8. 2 
Plain Washer - 5/16 • • • • • •• 2 
Lock Washer - 5/16 .•••••.. 2 

Conveyor End ••••••••.••• 1 
Conveyor Sprocket (6 T) . • . • •. 4 
Conveyor Shaft - Front 1 x 13 •. 1 
Conveyor Shaft - Rear 1 x 17 -3/8 1 

Woodruff Key 5/16 xI. • • • •. 1 
Conveyor Trough End •••••••• 1 

Truss Hd. Screw 5/16 x 5/8 3 
Hexagon Nut - 5/16 • • • • • • •• 3 
Lock Washer - 5/16 ••••••• 3 

Trough Side - Right. • • • • • • •• 1 
Truss Hd. Screw 5/16 x 1/2 •• 6 
Hexagon Nut - 5/16 • . • • • • .. 6 
Lock Washer - 5/16 .•..••. 6 

Trough Side - Left. • • • • • • • .. 1 
Truss Hd. Screw 5/16 x 1/2 •. 6 
Hexagon Nut - 5/16 . • • • . • •. 6 
Lock Washer - 5/16 •.••... 6 

Conveyor Stand. • • • • • • • . . .• 1 
Hex. Hd. Cap Screw 5/16 x 3/4. 2 
Hex.Hd.Cap Screw 5/16 x 3/4. 2 
Plain Washer - 5/16 • • • . • •• 1 
Lock Washer - 5/16 ••••••. 2 

Conveyor Flat •.•••••••••• 1 
Conveyor Retainer. • • • • • • • .• 2 
Hopper Side - Right. •••.•••• 1 

Hex. Hd. Cap Screw 5/16 x 3/4. 3 
Carriage Bolt 5/16 x 3/4 •••• 2 
Hexagon Nut - 5/16 •••••••• 5 
Plain Washer - 5/16 . • . • • .. 3 
Lock Washer - 5/16 ••••.•• 5 

Ref. Part 
No. No. 

19 

20 

21 

22 
23 

24 

25 
26 

27 

28 

29 
30 
31 

32 

33 

24 
35 
36 

37 
38 
39 

17H31OB 
650025 
650028 
652026 
653007 
654004 
654024 

17H311A 
650023 
652026 
653007 
654024 

17H312A 
650028 
652026 
653007 
654004 
654024 

17H313B 
17H314B 

650301 
653007 
654024 

17H315A 
650068 
653075 
654006 

17H316B 
17H318 

650195 
17H319A 

650206 
17H320B 

650023 
653007 
654024 

17H321A 
17H326 
17H350 

500005 
500151 

17H351 
654512 

17H352A 
650301 
653007 
654024 

17H353 
17H355 
17H368 

570014 
17H369 
17H370 
17H371 

650023 
653073 
654004 

No. 
Part Name Req. 

Hopper Side - Left • • • • • • • •. 1 
Hex.Hd.Cap Screw 5/16 x 3/4 4 
Hex. Hd. Cap Screw 5/16 x 1.. 1 
Carriage Bolt 5/16 x 3/4. . •. 2 
Hexagon Nut - 5/16 •.••.•. 7 
Plain Washer - 5/16. ~ . • . •• 5 
Lock Washer - 5/16 . • . • • •. 7 

Hopper Side - Front . • • • • . •• 1 
Hex. Hd. Cap Screw 5/16 x 5/8 6 
Carriage Bolt 5/16 x 3/4. . .. 2 
Hexagon Nut - 5/16. • • . • . .• 8 
Lock Washer - 5/16 . • • • • •. 8 

Hopper Side - Rear .•.••.•. 1 
Hex. Hd. Cap Screw 5/16 xI.. 4 
Carriage Bolt 5/16 x 3/4. . •• 2 
Hexagon Nut - 5/16 .•..•.. 6 
Plain Washer - 5/16. . . • • . . . 4 
Lock Washer - 5/16 . • • . . •. 6 

Hopper Cover . . • • . • • . • . .. 1 
Grain Flap . . . . . . . . . • • . .. 1 

Truss Hd. Screw 5/16 x 1/2 .• 3 
Hexagon Nut - 5/16 ...•.•. 3 
Lock Washer - 5/16 . . . . . .. 3 

Shifter Arm .•....•..•... 1 
Hex.Hd.Cap Screw 3/8 x 2 .. 1 
Hexagon Lock Nut - 3/8 .... 1 
Plain Washer - 3/8 .•....• 1 

Shifter Stop •...•.....•.• 1 
Drive Sheave (2-1/2 Dia.) . . •• 1 

Soc. Hd. Set Screw 1/4 x 1/4.. 1 
Driven Sheave (13 Dia.). • . • .. 1 

Soc. Hd. Set Screw 5/16 x 1/2. 1 
Belt Guard . • • . • • • . • • • • •• 1 

Hex. Hd. Cap Screw 5/16 x 5/8 3 
Hexagon Nut - 5/16 ••••••• 3 
Lock Washer - 5/16 . . . • . •. 3 

Conveyor Assembled ••••... 1 
Bearing Bushing. . • • • • . • • .. 2 
Conveyor Chain • . • • • • . • • •• 2 

Includes: 
Plain Link ••.••••.••... 60 
Attachment Link. . . • • • • • • • 10 

Conveyor Slat • • • • • • • • • • • • 10 
Round Hd. Rivet 1/4 x 1/2 ••• 20 

Hopper Flap . • • • • • • • • • • •• 1 
Truss Hd. Screw 5/16 x 1/2 •• 3 
Hexagon Nut - 5/16 ••.•••• 3 
Lock Washer - 5/16 • • . • . .• 3 

Conveyor Take-up Bracket .•• 2 
Sprocket Pin 5/16 x 1-3/4 . • •• 4 
Trunnion Bearing. • • • • • • • •. 2 

(Includes 17H326 Bushing) 
Grease Fitting. • • • . • • • • .• 2 

Trough Guide - Right • • . • . •• 1 
Trough Guide - Left • • • • • • •• 1 
Trough Lock Bracket - Right •• 1 

Hex. Hd. Cap Screw 5/16 x 5/8 1 
Hexagon Lock Nut - 5/16. • •• 1 
Plain Washer - 5/16. • . • • •• 2 

PARTS LIST CONTINUED ON NEXT PAGE 

41 



200 DFA . TRAVELING FEEDER 

Ref. Part No. Ref. Part No. 
No. No. Part Name Req. No. No. Part Name Req. 

40 17H372 Trough Lock Bracket - Left .•. 1 51 17H383 Lift Spring •••••••••.••.• 2 
650023 Hex. Hd. Cap Screw 5/16 x 5/8. 1 52 17H384 Sheller Brace •••••••••••. 1 
653073 Hexagon Lock Nut - 5/16 .••• 1 650236 Sq. Hd. Set Screw 3/8 x 3 •••• 1 
654004 Plain Washer - 5/16 .••.••. 2 650028 Hex. Hd. Cap Screw 5/16 x 1 . 1 

41 17H373 Lift Support Plate. . • • • . • • • . 1 653007 Hexagon Nut - 5/16 •••.••. 1 
650068 Hex. Hd. Cap Screw 3/8 x 2 ••. 1 653010 Hexagon Nut - 3/8 •••••••• 1 
650267 Truss Hd. Screw 5/16 x 5/8 .. 2 654004 Plain Washer - 5/16 · ..... 1 
653007 Hexagon Nut - 5/16 .••••.•. 2 654024 Lock Washer - 5/16 .•••••• 1 
653075 Hexagon Lock Nut - 3/8 •••.. 1 53 17H385 Trough Guide Brace •••••••• 1 
654024 Lock Washer - 5/16 •.•.••. 2 650025 Hex. Hd. Cap Screw 5/16 x 3/4 4 

42 17H374 Lift Support Tube • • • . • • . • •. 1 650104 Hex. Hd. Cap Screw 1/2 xl •• 2 
650070 Hex. Hd. Cap Screw 3/8 x 2-1/4 1 653007 Hexagon Nut - 5/16 ••••••• 4 
653007 Hexagon Nut - 5/16 •..•••.. 1 653018 Hexagon Nut - 1/2 . • • . • ••• 2 

" 653075 Hexagon Lock Nut - 3/8 ••.•. 1 654009 Plain Washer - 1/2 ••••••• 2 
654004 Plain Washer - 5/16 ••••.•. 1 654024 Lock Washer - 5/16 ••••••• 4 

43 17H375 Lift Support Shaft 1 x 17 -1/2 . . 1 654030 Lock Washer - 1/2 ....... 2 
44 17H376 Lift Lock Segment . . . . . . . . . 1 54 17H386 Conveyor Take-Up Angle .... 2 
45 17H377 Lift Support Bracket • • • • • . • • 2 650028 Hex. Hd. Cap Screw 5/16 xl.. 2 

650060 Hex. Hd. Cap Screw 3/8 xl ..• 2 653007 Hexagon Nut - 5/16 • ••••.. 2 
653010 Hexagon Nut - 3/8 . . . . . . . . 2 654004 Plain Washer - 5/16 · ..... 2 
654026 Lock Washer - 3/8 ••••••.• 2 654024 Lock Washer - 5/16 ••••••• 2 

46 17H378 Transport Lock Handle . . • • • . 1 55 17H387 Height Segment Spring .••••• 1 
650025 Hex. Hd. Cap Screw 5/16 x 3/4 2 56 17H388 Shifter Pivot •••••••.••••. 1 
650034 Hex.Hd.Cap Screw 5/16x 1-3/4 2 57 17H389 Lock Cord (4 Ft.) ••••••••• 1 
653007 Hexagon Nut - 5/16 ••••. ' .•• 4 58 D932A Shim Washer. • • • • • • • • • • •. 4 
654024 Lock Washer - 5/16 •.••.•• 4 59 H6053 Lock Handle Pivot Bushing . • • 4 

47 17H379 Transport Lock Bracket - Right 1 60 H7100 Conveyor Take-Up Bolt ..... 2 
650028 Hex. Hd. Cap Screw 5/16 xl •• 1 653010 Hexagon Nut - 3/8 •••••.•• 4 
650029 Hex. Hd. Cap Screw 5/16 x 1-1/41 61 H8228 Hopper Cover Hinge .••••••• 1 
653007 Hexagon Nut - 5/16 ••..•••• 2 650301 Truss Hd. Screw 5/16 x 1/2 •• 5 
654004 Plain Washer - 5/16 ••.•.•• 4 653007 Hexagon Nut - 5/16 .•••••. 5 
654024 Lock Washer - 5/16 ...•••• 2 654024 ' Lock Washer - 5/16 · ..... 5 

48 17H380 Transport Lock Bracket - Left • 1 62 U10014C Shifter Lever Spring ••••••• 1 
650028 Hex. Hd. Cap Screw 5/16 x 1 .. 2 650025 Hex.Hd.Cap Screw 5/16 x 3/4 1 
653007 Hexagon Nut - 5/16 •.•••... 2 653073 Hexagon Lock Nut - 5/16 ... 1 
654004 Plain Washer - 5/16 ..•.••• 4 63 B11335 Bearing Retainer •••••••••• 4 
654024 Lock Washer - 5/16 .••...• 2 652026 Carriage Bolt 5/16 x 3/4 .•. 4 

49 17H381 Transport Lock .....•...•• 2 653007 Hexagon Nut - 5/16 .•••••• 4 
50 17H382 Transport Lock Guide . • . . . • • 2 654024 Lock Washer - 5/16 ••••••• 4 

650025 Hex. Hd. Cap Screw 5/16 x 3/4 4 64 520063 Bearing ................ 2 
653007 Hexagon Nut - 5/16 ....... 4 65 520084 Bearing Collar ••.•••••••. 2 
654004 Plain Washer - 5/16 •..•••• 4 
654024 Lock Washer - 5/16 •••••... 4 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

42 



___________ 200DF -TRAVELING FEEDER 

15 

13-'--"" 

17 4 

9 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

Ref. Part 
No. No. Part Name 

No. 
Req. 

Ref. 
No. 

Part 
No. Part Name 

23 

32 

No. 
Req. 

1 5E77 Idler Pulley. . . . • . . . . . . .. 1 28 1'7H316A Shifter Stop. . . . . . . . . . . .. 1 
650112 Hex. Hd. Cap Screw 1/ 2 x 2 1 29 17H317 Lock Pin ....•.•.•.••.. 1 

2 17H257D Drive Belt ... . . . . . . • . •. 1 655005 Cotter Pin 1/ 8 xl. . . . • .. 1 
3 H275 Bearing Retainer. . . . • . . •. 4 30 17H318 Drive Sheave. . . . . . . . • . .. 1 
4 17H289A Conveyor Bottom ..••..... 1 650199 Soc.Hd.SetScrewl / 4x1/ 2 .• 1 
5 17H290A Conveyor Side - Right. • . . .. 1 31 17H319A Driven Sheave. . . . . . . . . .• 1 
6 17H291A Conveyor Side - Left .. . . .. 1 650206 Soc. Hd. Set Screw 5/16 x 1/ 2. 1 
7 17H292A ' Conveyor Slide ..•...•... 1 32 17H320A Driven Sheave Guard ...... 1 
8 17H293A Conveyor Slide Extension. .. 1 33 17H321A Conveyor Assembled. . . . .. 1 
9 17H294A Conveyor End. . • . • • . . . .. 1 34 17H350 Conveyor Chain. . . . . . . . .. 2 

10 17H295A Conveyor Sprocket (6T) .... 4 Includes: 
11 17H296A Conveyor Shaft - Front 1 x 13 1 500005 Plain Link ...•........ 60 
12 17H297A Conveyor Shaft-Rear lxI6-7/ 8 1 500151 Attachment Link •....... 10 

655507 Woodruff Key 5/16 xl. . •. 1 35 17H351 Conveyor Slat ...•....... 10 
13 17H298A Conveyor Trough End. . . • •• 1 654512 Round Hd. Rivet 1/4 x 1/ 2 ... 20 
14 17H299A Trough Side -Right. ... '; . .. 1 36 17H352 Hopper Flap. . . . . . . . . . .. 1 
15 17H300A Trough Side - Left. • . . . . •. 1 37 17H353 Conveyor Take-Up Bracket .. 2 
16 17H301A Conveyor Stand . . . • . . . . .. 2 38 17H354 Conveyor Lift Handle . . . . .• 1 
17 17H302A Conveyor Flap. . . • • • • . . .. 1 39 17H355 Sprocket Pin 5/16x 1-3/ 4 ... 4 
18 17H306A Pivot Bracket - Right. . . . •. 1 40 17H356 Drive Sheave Guard. . . . . .. 1 
19 17H307A Pivot Bracket - Left. . . • . •. 1 41 17H357 Conveyor Slat Assembled ... 10 
20 17H308 Conveyor Retainer. . . . . • •. 2 42 H7100 Conveyor Take-up Bolt. • • .. 2 
21 17H309A Hopper Side - Right . • • • . •. 1 43 H8228 Hopper Cover Hinge. . . . . .. 1 
22 17H310A Hopper Side - Left. • . • • . .. 1 44 UI0063 Belt Tightener Spring. . . . .. 1 
23 17H311A Hopper Side - Front. . • . . • • 1 45 B11335 Bearing Retainer. . . . . . . .. 4 
24 17H312 Hopper Side - Rear ••••.•• 1 46 R13138 Transport Lock Spring. . . .. 1 
25 17H313A Hopper Cover . . • • . • . . . .• 1 47 520063 BeariIlg . . . . . . . . . . . . . .. 4 
26 17H314A Grain Flap • • • • • . • • • . • •• 1 48 520084 Bearing Collar . . . . . . . . .. 4 
27 17H315 Idler Arm .••.......... 1 

ALWA YS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

43 



65MX - HOPPER 

44 

~~ 
22 23 

Ref. Part 
No. No. 

1 

2 

3 
4 

5 
6 
7 

8 

9 

10 
II 
12 

13 
14 

15 
16 

3EIW 
652122 
652123 
653010 
653075 

3E5K 
653093 
654004 

3E5L 
9E18D 

650314 
653010 

3E69F 
3E82A 
3Ell6A 

650263 
653005 
654022 

3E120 
650025 
652122 
653007 
653098 
654004 
654006 
654024 
654026 

3E121 
652081 
653018 
654009 

3E122A 
3E123 
3E152 

650032 
653073 
654004 

3E153 
3E154 

650068 
650269 
653007 
653075 
654024 

9E212B 
9E213A 

No. 
Part Name Req. 

Roughage Hoppe r . . . . . . . . .. 1 
Carriage Bolt 3/8 xl. . • . .. 1 
Carriage Bolt 3/8 x 1-1/4 . .. 1 
Hexagon Nut - 3/8 . . . . . . • . 2 
Hexagon Lock Nut - 3/8 .... 1 

Shutter. . . . . . . . . . . . . . . .• 1 
Wing Nut - 5/ 16. • . . . . . . .. 2 
Plain Washer - 5/16. . . . . .• 2 

Shutter . • . • . . . . . . . . . . • .. 1 
Hopper . . . ............. , 1 

Truss Head Screw 3/8 xl. .. 2 
Hexagon Nut - 3/8 •. • ~ . • .. 4 

Grain Shutter . .. . .. • .. •• . 1 
Corn Shutter. . . • . . • . . • . .. 1 
Magnet Hole Cover. . . . . . . . . 1 

Truss Head Screw 1/4 x 3/4.. 6 
Hexagon Nut - 1/4 . . . . . . .. 6 
Lock Washer - 1/ 4. . . . • . • • 6 

Roller Cover Extension. . . . .. 1 
Hex. Hd. Cap Screw 5/16 x 3/4 6 
Carriage Bolt 3/ 8 xl. . . . .. 1 
Hexagon Nut - 5/16 ....... 6 
Wing Nut - 3/8 .....•.. . . 1 
Plain Washer - 5/ 16 . . . . . .. 4 
Plain Washer - 3/ 8 . . ..... 1 
Lock Washer - 5/16 . . . . . .. 6 
Lock Washer - 3/8 . • . . . . .. 1 

Hopper. . . . . . . . . . . . . . . . . 1 
Carriage Bolt 1/2 x 1- 1/4 . .. 2 
Hexagon Nut - 1/2 • . . • . . .. 2 
Plain Washer - 1/2 ..• • •• • 2 

Hopper Inlet • • . . • . • • • . . .• 1 
Pivot Bushing . . . . . . . • . • . . 2 
Hopper Support Arm . . . . . . .. 1 

Hex. Hd. Cap Screw 5/16 x 1-1/2 1 
Hexagon Lock Nut - 5/16. . •. 1 
Plain Washer - 5/16. • . . . .. 1 

Support Arm Guide. . . . • • • .. 1 
Hopper Stop Support . . . • • • .. 1 

Hex. Hd. Cap Screw 3/8 x 2. •• 1 
Truss Head Screw 5/16 x 3/4. 2 
Hexagon Nut - 5/ 16 ••••.• . 2 
Hexagon Lock Nut - 3/8. . . . . 1 
Lock Washer - 5/16 . . . . . .. 2 

Hopper Side - Right. . • • • • •. 1 
Hopper Side - Left. . • . . • . •• 1 

SWINGING 
AUGER 
FEEDER 

4 

24 

PLAIN MILL 

Ref. Part 
No. No. 

17 9E214D 
650023 
653007 
654024 

18 9E215B 
650023 
653007 
654024 

19 9E216B 
650023 
653007 
654024 

20 9E274A 
21 9E279 

653095 
654006 

22 9H281 
23 9E282 

650269 
653007 
654024 

24 9E306 
650263 
653005 
654022 

25 17H333 
650023 
653007 
654024 

26 UI0063 

CRUSHER 

3 

No. 
Part Name Req. 

Hopper Bottom • • • . . . • • . .• 1 
Hex. Hd. Cap Screw 5/16 x 5/8 8 
Hexagon Nut - 5/16 • • • • . .• 8 
Lock Washer - 5/16. • • . • •. 8 

Hopper End - Rear. . . • • • • .. 1 
Hex. Hd. Cap Screw 5/16 x 5/8 4 
Hexagon Nut - 5/16 • . • • . •• 4 
Lock Washer -5/16. • • • • •. 4 

Hopper Cover . • . . . . . . . • .. 1 
Hex. Hd. Cap Screw 5/16 x 5/8 3 
Hexagon Nut - 5/16 . ••••• , 3 
Lock Washer - 5/16 . • • • • •• 3 

Hopper Cover Slide . . • • • . .. 1 
Hopper End - Front . • • . • • .. 1 

Wing Nut - 3/8 •..•.•••• , 2 
Plain Washer - 3/8 . • • • • .• 2 

Mounting Bracket ..• • ••••• 2 
Hopper Side Spacer . . • • • . •. 2 

Truss Head Screw 5/16 x 3/4 6 
Hexagon Nut - 5/16 • . . • • . • 6 
Lock Washer - 5/16. . • • • • . 6 

Magnet Hole Cover .•••.•.• 1 
Truss Head Screw 1/4 x 3/4. 6 
Hexagon Nut - 1/4 . • • . • •.. 6 
Lock Washer - 1/4 .•••••• 6 

Hopper Cover Hinge. • • • • • •• 2 
Hex. Hd. Cap Screw 5/16 x 5/8 10 
Hexagon Nut - 5/16 .• • ••• , 10 
Lock Washer - 5/16 .••••• , 10 

Support Arm Spring '.' • • • • • • 1 

Note: See page 51 for Hopper Magnets. 



___________ 65MX - MIXER DIRECT DRIVE 

r-____ 9 

I ----I --- __ 
I ---- __ 
l. ----

NOTE 

THIS ACCESSORY IS NO LONGER AVAILABLE. 
USE ILLUSTRATION AND PARTS LIST ONLY 

FOR ORDERING SERVICE PARTS. 

Ref. Part 
No. No. Part Name 

1 13H3C P. T. O. Drive Shaft 1 x 17-1/2 . 
655507 Woodruff Key 5/16 x 1 · .... 

2 13H9C P. T. O. Shaft Guard •••••••• 
3 13H40 Bearing Support - Front ••••• 
4 13H41A Bearing Support - Rear •••••• 
5 13H42 Bearing Support Base • •••••• 
6 13H46 Joint Guard •••••••••••••• 
7 13H69 Guard - Front • • • • • • • • • • • • 
8 13H70 Drive Guard • • • • • • • • • • • • • 
9 17H175G Mixer Drive Shaft 1 x 28 •• • •• 

655507 Woodruff Key 5/16 x 1 · .... 
10 17H186A Mixer Driven Sprocket (29 T) •• 

650212 Soc. Hd. Set Screw 3/8 x 3/8 ••• 
11 17H240A Intake Cover ••••••••••••• 
12 17H322A Intake Conveyor ••••••••••• 

655507 Woodruff Key 5/16 x 1 · .... 

No. 
Req. 

1 
1 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 
1 
2 

Ref. 
No. 

13 
14 
15 
16 

17 
18 
19 

20 
21 

2 

6 

20 14 

/ 

(IJ~~ 
.., 

I 
I 
I 
I 
I 
I 
I 

5 I 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

Part 
No. Part Name 

H263D Universal Joint Bolt • • •••••• 
H275 Bearing Retainer •••• • ••••• 
D974A Thrust Washer .......... . 
D9130 Chain Tightener Sprocket (17 T). 

650115 Hex. Hd. Cap Screw 1/2x2-1/4. 
B11023B Universal Joint w/Sq. Shaft • •• 
B11024B Universal Joint w/Sq. Tube • •• 
500085 Chain of 86 Links Including One 

Plain (500057) Coupler ...... 
520063 Ball Bearing . . . . . . . . . . . . . 
520084 Bearing Collar . .......... 

I 
I 
I 
I 
I 
I 

No. 
Req. 

1 
4 
1 
1 
1 
1 
1 

1 
2 
2 

NOTE: See Page 48 for Universal Drive Service 
Parts. 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

45 



65MX . ROLLER MILL MOUNTING ________ _ 
FOR NO. 600 AUTOMATIC ROLLER MILL 

30_~ 

29 

14 

NOTE 

THIS ACCESSORY IS NO LONGER AVAILABLE. 
USE ILLUSTRATION AND PARTS LIST ONLY Ref. 

FOR ORDERING SERVICE PARTS. No. 

17 

Ref. Part No. 18 
No. No. Part Name Req. 19 

1 17H184 Bearing Bracket 2 20 .......... 
2 17H186 Drive Sprocket (32 T) .•.••.. 2 21 

650212 Soc. Hd. Set Screw 3/ 8 x 3/ 8 •.. 2 22 

650214 Soc. Hd. Set Screw 3/ 8 x 1/ 2 ..• 2 23 

3 H275 Bearing Retainer ..•... . . . . 6 24 

4 D932A Washer 1 25 ................ 
5 H7549 Inspection Door Spring .••... 1 26 
6 D9061C Universal Joint w/ Sq. Tube ..• 1 27 

7 D9130 Chain Tightener Sprocket (17 T) • 1 
650112 HexHd. Cap Screw 1/ 2 x 2 1 28 ... 

8 23H1B Mill Support - Right . • • . • • • • 1 29 

9 23H2B Mill Support - Left. . • • • • • • • 1 30 

10 23H3B Mill Support - Front. • . . • • . • 1 31 

11 23H4B Mill Support - Rear • • • • • • . • 1 
12 23H7 Mill Filler Piece - Front .... 1 
13 23H8 Mill Filler Piece - Rear ••••• 1 32 

14 23H9 Conveyor Trough •••••.•••• 1 33 
15 23H10 Inspection Door . • • • • • • • • •• 1 
16 23H11 Hinge Spacer. • . • . . • . . • • •• 1 

46 

WARNING - Order By Part Number - Do 
Not Use Illustration Reference Numbers 

Part 
No. Part Name 

23H12 Inspection Door Handle • • • • •• 
655004 Cotter Pin 1/ 8 x 3/ 4 ...... 

23H15A Conveyor Tube . .......... 
23H16B Conveyor .•..••.•••.•••• 

655507 Woodruff Key 5/ 16 xl ••••• 
13H18B Universal Joint w / Sq. Shaft .•. 
23H18A Conveyor Bearing Bracket .••• 
23H19B Drive .Guard .••.••••.•.•• 
23H20B Guard Bracket - Upper •••••• 
23H21A Universal Joint Guard ..•••.. 
23H28A Bearing Bracket Support • • • •• 
23H29 Guard Bracket - Lower •••••• 
23H30 Main Drive Shaft 1 x 40-1/2 .•• 

655507 Woodruff Key 5/ 16 x 1 ..... 
23H31 Hopper Support - Right • . •••• 
23H32 Hopper Support - Left ••• • ••• 
23H33 Leg Bracket • • • • • • • • • • . •• 
500166 Chain of 91 Links Including 

One Plain (500057) and One 
Offset (500058) Coupler ••••• 

520063 Bearing .••.••••••.•••.• 
520084 Bearing Collar ........... 
NOTE: See Page 48 for Universal Drive 

Service Parts. 

No. 
Req. 

1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
1 

1 
3 
3 

t-
;) 

~. 
; 



_________ 65MX - ROLLER MILL MOUNTING 
FOR NO. F20 S6 PEERLESS ROLLER MILL 

WARNING - Order By Part Number- Do 
Not Use lliustration Reference Numbers 

Ref. Part 
No. No. Part Name 

1 23H1C Mill Support - Right • • • • • • •• 
2 23H2C Mill Support - Left. • • • • • • • • 
3 23H3C Mill Support - Front. • • . •••• 
4 23H4C Mill Support - Rear • • • • • • • • 
5 23H5B Hopper Support ••••••••••• 
6 23H6A Mill Support Spacer • • • • • • •• 
7 23H9A Conveyor Trough •••••••••• 
8 23H10 Inspection Door • • • • . • . • • • . 
9 23Hll Hinge Spacer. • • • • • • • • • • • • 

10 23H12A Inspection Door Handle • • • • •• 
655004 Cotter Pin 1/8 x 3/4 ...... 

11 23H15A Conveyor Tube ••••••••••• 
12 23H16C Conveyor ••••••••••••••• 

655507 Woodruff Key 5/16 x 1 ..... 
13 23H19A Drive Guard • • • • • • • • • • • • • 
14 23H20A Drive Guard Bracket ••••• • • 
15 23H24 Main Drive Sprocket (16 T) ... 

650212 Soc. Hd. Set Screw 3/8 x 3/8 ••• 

No. 
Req. 

1 
1 
1 
1 
2 
4 
1 
1 
1 
1 
1 
1 
1 
2 
1 
1 
2 
2 

22 

~21 
,(§j-15 

f:-27 
" 

NOTE 

THIS ACCESSORY IS NO LONGER AVAILABLE. 
USE ILLUSTRATION AND PARTS LIST ONLY 

FOR ORDERING SERVICE PARTS. 

Ref. Part No. 
No. No. Part Name Req. 

16 23H25A Chain Tightener Bracket • • • • . 1 
17 23H26 Chain Tightener Bracket . . • . • 1 
18 23H27 Inspection Handle Spacer. . . . • 1 
19 23H28A Bearing Bracket Support • • • • • 1 
20 17H186 Driven Sprocket (32 T) . ..... 1 

650212 Soc. Hd. Set Screw 3/8 x 3/8 ••. 2 
21 17H208 Drive Sprocket Key 

1/4 x 1/4 x 2 .•.•••••.••. 2 
22 17H364 Leg Bracket • • • . . . • • . •••• 1 
23 H7549 Inspection Door Spring . • •••• 1 
24 D9130 Chain Tightener Sprocket •••• 2 

650114 Hex. Hd. Cap Screw 1/2 x 2-1/4 2 
25 B1l296 Washer •.....•••••..••• 9 
26 500078 Chain of 59 Links Including One 

Plain (500057) and One Offset 
(500058) Coupler ......... 1 

27 500168 Chain of 79 Links Including One 
Plain (500057) and One Offset 
(500058) Coupler ......... 1 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

41 



65MX . UNIVERSAL DRIVES __________ _ 

MIXER WITH 540 R.P.M. MILL DRIVE 

MIXER WITH 540 R.P.M. MILL DRIVE 

MIXER WITH 1000 R.P.M. MILL DRIVE 

/ 16 y53 
Q o ~&'~~fJ@~~~tn TRACTOR --- T ~~ END 

d
· 7 ti8 50 1~4 17 ~1714~49 8

8
9

5 

-,~~ . . ~ . '-, ' '- -,.~.~ i,~ 0 , ! 
\ 15~ 1 >" /-54 

MIXER WITH 1000 R.P.M. MILL DRIVE 

48 



___________ 65MX - UNIVERSAL DRIVES 

MILL 
END 

NO. 200 SHELLER-HUSKER DRIVE 

MIXER WITH ROLLER MILL DRIVE 

/ n ~ ~on ~~1JJ:t y52 - ~; J "-<.,. 0 - f- TRACTOR 

~
6 8 \ 14 16 17 17 ~ 0 - 9 END 

10 18 19 8 4 

\* f !~ .lw -350 00 ()B6~5B 

/ 51 · y59 
/ ~o// ~~ ~ 34 r ~ . tltff) a -_- _ I:: ~ (j"~ 35 
20 ~ '12 7 • 32 Q ~ 28 , __ ______ _____ 30 _______ ________________________ , _ _ _ _ _ _ _ _ _ _____ __ __________ , 

25- 2 -.v. 26 : 

END 12 < ~ ~ / •• ;,; • - ~ : 
TRACTOR ~1 }fa ~ 29 _ 51} 26 0)23 : 20 

36,\\ I -- < . @ ~-~. -00 .... ) oS 33 
\ 1'-13 ~ -;r., /' •• 0" ~ 0Z:..

60 

3----D tjl 13 

4 
~2-g 

5 

.~ " 1 

11 ~ 48 

8" ~2~ 47 

D-3 

..,..-13 

00 
. 

; , 
• 
1-12 

V-

I 
PARTS LIST STARTS ON NEXT PAGE 

49 



65MX . UNIVERSAL DRIVES __________ _ 

-26 

41~ ~eS ~-41 
U~ ~ 

57 

Ref. Pa" No. Ref. Part No. 
No. No. Part Nam.~ Req. No. No. Part Name Req. 

1 510002 ·· .. ~r Crobs . ......... .. 1 30 510129 Male Guard Tube - 40-1 / 2 1 
2 510003 P -.Llng w/ Needles ........ 4 31 510130 Female Guard Tube - 39-1/2 .. 1 
3 5100 22 L",'k Ring .............. 4 32 510138 Yoke and Shaft - 43-1 / 2 ..... 1 
4 51002") -. "Ike - 6 Spline · .. . . .... . 1 33 510158 Female Guard ........... 1 
5 5100~: 3 foke - 21 Spline . ... . ..... 1 34 510159 Male Guard ............. 1 
6 5100~: 0 :t-,"lke - 6 Spline · .. ... ... . 1 35 510160 Joint and Shaft . . ......... 1 
7 51003: Attacl . '.ng Yoke · . .. ...... 1 36 510161 Joint. and Tube .... ....... 1 

65021~ " ""':. rid. Set Screw 3/ 8 x 1/2 .. 1 37 510178 Yoke · ......... . ... . .. 1 
650219 Soc. Hd. Set Screw 3/8 xl . . . 1 38 510179 Yoke and Shaft . .. ........ 1 
653038 Hexagon Jam Nut - 3/ 8 . . .. 1 39 510180 Yoke · ................ 1 

8 510036 Joint Replacement Kit .... . . 1 650212 Soc. Hd. Set Screw - 3/ 8 x 3/ 8 . 2 
9 510037 Inside Shield w / Bell ....... 1 40 510181 Nylon Bearing ........ . . . 2 

10 510038 Outside Shield w / Bell ...... 1 41 510182 Yoke · ................ 2 
11 51005P Locking Pin w/ Washer . . . . . 1 42 510183 Bearing Retainer . . . . . . . . . 2 
12 510052 Locking Pin Spring. . . . . . . . 1 43 510184 Center Yoke . . .......... 1 
13 510058 "X" Washer ............ 1 44 510185 Outside Shield w / Bell . . . . . . 1 
14 510061 Bearing ....... . ....... 2 45 510186 Inside Shield w / Bell ....... 1 
15 510062 Nylon Bearing . ... ..... . . 1 46 510187 Yoke and Tube ........... 1 
16 510063 Thrust Washer · ......... 2 47 510208 Locking Pin w / Spring ...... 1 
17 510064 Snap Ring ...... . ....... 2 48 510209 Locking Pin Spring. . . . . . . . 1 
18 510069 Weld Yoke w/ Sq. Tube ...... 1 49 510304 Weld Yoke w/ Sq. Shaft. ... .. 1 

650281 Button Hd . Cap Screw 5/ 16 x 3/ 8 1 50 510305 Outside Shield w / Bell ...... 1 
654041 External Tooth Lock Washer- 51 666000 Steel Ball .............. 16 

5/ 16 • •••• • 0 •• ••••• •• • 1 52 13H18B Universal Joint w/Sq. Shaft 1 
19 510074 Weld Yoke w/ Sq. Shaft . . ... 1 53 13H18C Universal Joint w/ Sq. Shaft 1 
20 510083 Retaining Ring. . . . . . . . . . . 2 54 13H19B Universal Joint w/Sq. Tube 1 
21 510097 Locking Pin .... ... . . ... 1 55 17H212A . Universal Joint w/ Sq. Shaft 1 
22 510101 Collar . ............... 1 56 17H213A Universal Joint w/ Sq. Tube 1 
23 510102 Bell .................. 1 57 17H236A Universal Joint .......... 1 
24 510105 Lock Yoke .......... . . . 1 58 D9061C Universal Joint w/ Sq. Tube 1 
25 510106 Quick Detachable Lock Yoke .. 1 59 Bll023B Universal Joint w/ Sq. Shaft 1 
26 510113 Center Cross Kit ......... 2 60 B11024B Universal Joint w / Sq. Tube 1 
27 510114 Center Cross Kit ......... 2 61 040549 Universal Joint w/ Sq. Tube 1 
28 510125 End Yoke . ............. 1 
29 510127 Yoke and Tube - 42-15/ 16 ... . 1 A For replacement, order 510097. 

ALWAYS GIVE MODEL AND SERIAL NUMBER WHEN ORDERING SERVICE PARTS 

50 



Ref. 
No. 

1 

2 
3 
4 

5 

6 

7 
8 

9 
10 

11 
12 

Part 
No. 

6H2AA 

650005 
653005 
654022 

6H9 
6E27 
3E60 

042186 

3E60B-

042187 

6H75 
650056 
653010 
654006 

6J78 
6HI08A 

650001 
653005 
654022 

6H128 
6H129 

650036 
653007 

6H133 
6H134A 

Part Name 

GREASE RETAINER 

MAGNETS 

No. 
Req. 

Bagger. . . . . . . . . . . . . . . .. 1 
Hex. Hd. Cap Screw 1/4 x 3/4. 2 
Hexagon Nut - 1/4 •••.•••• 2 
Lock Washer - 1/4 • • • • • • •• 2 

Bag Lock •••••••••••• •• • 2 
Bagger Shutter Support • . • . •• 1 
Hopper Magnet - 14" ••••••• 1 

(Used before September, 1967) 
Hopper Magnet - 14". • • • • • •• 1 

(Used after August, 1967) 
Hopper Magnet - 16" • • • • • • • • 1 

(Used before September, 1967) 
Hopper Magnet - 16" •••.••••• 1 

(Used after August, 1967) 
Wagon Box Spout •••••••••• 1 

Hex. Hd. Cap Screw 3/8 x 3/4. 2 
Hexagon Nut - 3/8 •••••••• 2 
Plain Washer - 3/8. • • • • • •• 4 

Wagon Box Spout Pivot. • • • • •• 2 
Bagger Shutter. • • • • • • • • • •• 1 

Hex. Hd. Cap Screw 1/4 x 1/2 • 2 
Hexagon Nut - 1/4 •••••••• 2 
Lock Washer - 1/4 • • • • • • •• 2 

Wagon Box Spout Inlet. • • • • •• 1 
Attachment Clamp ••••••••• 1 

Hex. Hd. Cap Screw 5/16 x 2 •• 1 
Hexagon Nut - 5/16. • • • • • •• 2 

Wagon Box Spout Assembled. •• 1 
Bagger Assembled • • • • • • • •• 1 

Ref. 
No. 

13 

14 

15 

16 
17 

18 
19 
20 
21 
22 

23 
24 

65MX - ACCESSORIES 

CONVEYOR 
EXTENSION 

Part 
No. 

6H140 
653007 
654004 

6H148 
650032 
653007 
654024 

6HI50 
650056 
653010 
654026 

6H151 
17H286A 

650028 
650029 
653007 
654004 
654024 

H8010 
040859 
040860 
042005 
042237 

SAF 
TROUGH 

COVER 

IS" 
RIM 

14" 
RIM 

6 

FENDER 

24 

No. 
Part Name Req. 

Bagger Bolt 5/16 x 1-1/4 ••••• 2 
Hexagon Nut - 5/16 •••••••• 6 
Plain Washer - 5/16 • • • • • •• 4 

Conveyor Coupling • • • • • • • •• 1 
Hex. Hd. Cap Screw 5/16 x 1-1/22 
Hexagon Nut - 5/16 • • • • • • •• 2 
Lock Washer - 5/16 • •••••• 2 

Conveyor Housing Extension • •• 1 
Hex. Hd. Cap Screw 3/8 x 3/4 • 3 
Hexagon Nut - 3/8. . • • • • • • • 3 
Lock Washer - 3/8 • • • • • • •• 3 

Conveyor Extension •••••••• 1 
Fender ................. 2 

Hex. Hd. Cap Screw 5/16 xI.. 4 
Hex.Hd.Cap Screw 5/16 x 1-1/42 
Hexagon Nut - 5/16 •••••••• 6 
Plain Washer - 5/16 ••••••• 18 
Lock Washer - 5/16 ••• • ••• 6 

Fender Spacer • • • • • • • • • • •• 2 
Trough Cover. • • • • • • • • • • •• 1 
Trough Cover Clip. • • • • • • • •• 4 
Transmission Grease Retainer • 1 
Drop Center Wheel (For 11.00 x 

15 Flotation Tires) •••••••• 2 
043658 Bagger Extension Pipe. • • • • •• 1 
550070 Drop Center Wheel (For 14" tires 

Tires) ................ 2 
A For Replacement, Order 6H134A. 
-For Replacement, Order 042187. 

51 



65MX - NUMERICAL INDEX ___________ _ 

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. 

2E1J · ...... 24 6H14D · ..... 7-38 3E37C · ...... 33 13E74 · ...... 18 
3E1W · ...... 44 6H14F · ...... 38 13E37 • ••••• 18-19 5H75 · ...... 24 
5H1E · ...... 23 6H15C · ...... 38 13H38 • ••••• 18-19 6H75 · ...... 51 

6H1L · ...... 7 23H15A · ..... 46 13E39 • ••••• 18-19 5E76 · ...... 23 
12E1A ••••••• 21 6H16A · ...... 38 13H40 · ...... 45 1H77 · ...... 21 

13ElD • ••••• 18-19 13H16 · ...... 19 13H41A · ..... 45 5E77 • ••• 23-25-33 
23H1B · ...... 46 23H16B · ..... 46 3E42A • ••••• 25-33 41-43 
23H1C · ...... 47 23H16C · ..... 47 4H42 • ••• 10-15-33 13E77 · ...... 18 
2H2B · ...... 24 3E17B · ...... 32 13H42 · ...... 45 6J78 · ...... 51 
5H2H · ...... 23 6H17D · ...... 38 5H43B · ...... 23 3E82A ••••••• 44 
6H2A · ...... 51 2E18B · ...... 24 6H46E · ...... 5 3E84 · ...... 33 
23H2B · ...... 46 9E18D · ...... 44 13H46 · ...... 45 1E85 · ...... 21 
23H2C · ...... 47 13H18B 18-19-46-50 1H48J · ...... 24 3E85 · ...... 33 
2H3B · ...... 24 13H18C · ..... 18 3H50C · ...... 33 1E86 · ...... 21 
5H3G · ...... 23 23H18A · ..... 46 6H51B · ...... 5 1E87 · ...... 21 
13E3A · ...... 19 13H19B • •• 18-19-50 5E52A · ...... 23 6H87D ••••••• 13 
13E3B · ...... 18 23H19A · ..... 47 1H52A · ...... 21 6H87E ••••••• 13 
13H3C · ...... 45 23H19B · ..... 46 1E53D · ...... 21 1E88 · ...... 21 
23H3B · ...... 46 2E60 · ...... 24 3H53 · ...... 33 3E88E ••••••• 33 
23H3C · ...... 47 5H20A ••••••• 23 3H55 · ...... 33 1E89 · ...... 21 
2E4D · ...... 24 13E20 · ••••• 18-19 3H55A • ••• 7-33-37 1E89A ••••••• 21 
23H4B · ...... 46 13H20B · ..... 19 6H55E · ...... 15 1E90A ••••••• 21 
23H4C · ...... 47 23H20A · ..... 47 13H55 · ...... 19 6H90C •••••• 7-35 
2E5 · ...... 24 23H20B · ..... 46 13E56 • ••••• 18-19 1E91 :" ••••••• 21 
3E5K · ...... 44 23H21A · ..... 46 5H56G ••••••• 23 1E91A ••••••• 21 
3E5L · ...... 44 13E22 · ...... 18 13H56 · ...... 19 6H91B ••••••• 37 
13E5 .. .. . . . . . 44 2H22S · ........ 24 7H57A · ....... 33 1E92 .. ...... 21 
13E5B · ...... 18 13H22A · ..... 19 13E57 18 3E94B ••••••• 33 
13E5C · ...... 18 13E23 · ...... 18 13H57A • •••• 18-19 1E95 · ...... 21 
13E5D · ...... 18 13E23A ••••••• 18 IH58D · ...... 21 1E95A ••••••• 21 
1H5D · ....... 24 5H23C · ....... 23 13H58 · ...... 19 1E95B ••••••• 21 
23H5B .. . . .. .. .. .. 47 13H23 ............. 19 IH59B • ......... 11 21 1E95C ••••••• 21 
5E6E .. .. . .. .. .. .. 21 3E24B .......... 32 13H59 • •••• ;18-19 1E95D ••••••• 21 
2H6D .. .. . .. .. .. .. 24 13E24 · ...... 18 IH60B · ....... 21 1E95E ••••••• 21 
2H6E ........... 24 13H24 • ••••• 18-19 3E60 · ....... 51 1E95F ••••••• 21 
23H6A •••.••• 47 23H24 · ........ 47 3E60B · ...... 51 1E95G ••••••• 21 
23H7 · ........... 46 3E25B · ....... 32 13E60 · ...... 24 1E95H ••••••• 21 
13E8 • ••.•• 18-19 13H25 · ........ 19 13E61 • ••••• 18-19 1E95J · ...... 21 
23H8 .. .. . .. .. . .. 46 23H25A · ...... 47 5E62 · ....... 23 1E95K ••••••• 21 
6H9 ........... 51 23H26 · ....... 47 13E62 • ••••• 18-19 1E95L ••••••• 21 
13H9C ............ 45 1E27J .. ...... 21 5H63 • ••••• 18-19 1E95M ••••••• 21 
23H9 · ....... 46 6E27 · ...... 51 13E63 ••••• • 18-19 1E95N ••••••• 21 
23H9A · ....... 47 19E27 · ....... 28 13E64 · ....... 19 1E95P ••••••• 21 
5H10E · ...... 23 23H27 · ...... 47 13E64A · ..... 18 1E95R ••••••• 21 
13ElO · ...... 19 13E28 • ••••. 18-19 13E65 • ••••• 18-19 100 
13EI0A .. . . .. . . 18 23H28A · ......... 46 13E66 • ••••• 18-19 
23H10 • •..•• 46-47 13E29 · ........ 18 13E67A · ..... 19 1ElOO · ...... 24 
3E1lD · ........ 32 13H29 • ••••• 19-25 5E68 · ...... 23 3H100 ~ ...... 33 
13Ell •••••• 18-19 23H29 ........ 46 3E69F .. . . .. . . .. 44 3E102B · ...... 33 
5HllB .. . . . . . .. 23 23H30 · ...... 46 13H69 · ...... 45 3E105 .. ....... 33 
23Hll • ••••• 46-47 23E31A · ..... 46 5H70 · ....... 23 3E107 · ...... 33 
2E12A · ....... 24 23H31 · ........ 46 13H70 .. ...... 45 3E108 · ....... 33 
3J12A · ........ 32 3E32G ••••••• 33 5H71B .. .. .. .. . . . 23 6H108A .. ....... 51 
5H12E .. .. .. .. .. .. .. 23 13H32 · ........ 18 13E71 .. .. . .. . . . 18 6H109C · ..... 13 
23H12 · ....... 46 13H32B • •••• 18-19 5H72 · .......... 23 6HllOC · ..... 13 
23H12A .. .. .. . .. .. 47 23H32 .......... 46 6H72E · ...... 15 6H1l2 .. ....... 13 
2E13A ••••••• 24 2E33 · ...... 24 1E73B · ...... 21 6H1l3A · ..... 13 
3H13A ••••••• 32 3H33A ••••••• 33 5H73 · ...... 23 6H1l4D · ..... 15 
13H13 ........ 27 23H33 · ...... 46 7H73 • ••••• 10-15 6H1l5A · ..... 13 
13E13A ••••• 18-19 3E34 · ...... 33 7K73 · ...... 7 3E1l6A •••••• 44 
13E13B ...... 18 3E35 • ••• .o . .o • 33 5H74 · ...... 23 3E120 · ..... 44 

52 



____________ 65MX - NUMERICAL INDEX 

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. 

6H120D ••••••• 15 17H147C •••••• 7 o 17H175G •••••• 45 17H205C •••••• 37 
6H120E ••••••• 15 3E148 · ...... 33 17H175H •••••• 12 17H206B •••••• 37 
7H120 · ...... 39 6H148 • ••••• 13-51 6H176 · ...... 5 9H207B . ..... 31 
3E121 · ...... 44 17H148B •••••• 7 6H177 · ...... 7 9H207C ••••••• 31 
6H121D ••••••• 15 3E149 · ...... 33 6H177A ••••••• 35 9H207D ••••••• 28 
6H121E ••••••• 15 6H149 · ...... 13 17H177A •••••• 7 17H207 ••••••• 37 
3E122A ••••••• 44 6H150 · ...... 51 6H178 · ...... 13 17H208 ••••• 37-47 
3E123 · ...... 44 17Hl50 ••••••• 7 17H178A •••••• 7 17H209 ••••••• 37 
3E124 · ...... 33 6H151 · ...... 51 17H178B •••••• 7 17H210B •••••• 37 
3E126 · ...... 33 17H151 ••••••• 7 6H179 · ...... 5 9E212B ••••••• 44 
3E126A ••••••• 33 17H151A •••••• 35 17H179A •••••• 7 17H212A ••••• 37-50 
3E127 · ...... 33 3E152 · ...... 44 17H180A •••••• 7 9E213A ....... 44 
3E128 · ...... 33 17H152 ••••••• 7 6H181 · ...... 15 17H213A •••••• 44 
6H128 · ...... 51 17H152A •••••• 7 17H181A •••••• 7 9E214D ••••••• 44 
3E129 · ...... 33 3E153 · ...... 44 6H183 · .. 13-28-31 9E215B ••••••• 44 
6H129 • ••••• 7-51 17H153B •••••• 7 17H183 ••••••• 25 9E216B ••••••• 44 
3E130 · ...... 33 17H153C •••••• 7 6H184 · ...... 35 H217 · ...... 15 
6H130 · .... 15-23 3E154 · ...... 44 17H184 •••••• 12-46 9H217 · ...... 31 
3E131 · ...... 33 6H154A · ..... 13 17H184A •••••• 12 9H217A ••••• ' 0' 29 
3E132 · ...... 33 17H154A •••••• 7 6H185 · ...... 35 17H218B •••••• 37 
6H132C ••••••• 13 6H155 · ...... 13 9H185C ••••••• 31 17H220B •••••• 38 
6H132D ••••••• 13 17H155 ••••••• 7 9H185D ••••••• 31 9H222B ••••••• 26 
3E133 · ...... 33 17H155A •••••• 35 9H185E ••••••• 28 9H223A ••••••• 31 
3E 133A ••••••• 33 17H156 ••••••• 7 17H185 •••••• 12-15 17H223A •••••• 38 
6H133 · ...... 51 6H157 · ...... 13 6H186 · ...... 13 17H224A •••••• 38 
3E134A ••••••• 33 17H157B •••••• 7 9H186A ••••• 26-31 17H225B •••••• 38 
6H134A ••••••• 51 6H158 · ...... 13 17H186 ••• 28-46-47 17H227C •••••• 37 
3E135 · ...... 33 17H158A •••••• 7 17H1~6A ••••• 12-45 9H228A ••••••• 26 
6H135A ••••••• 15 17H158B ••••• 7-35 9H187A •••••• 28-31 9H228B ••••••• 26 
6H135B ••••••• 15 6H159 · ...... 13 17H187A •••••• 8 9H229A ••••••• 26 
3E136 · ...... 15 6H159A ••••••• 5 17H187B •••••• 7-8 9H229B ••••••• 26 
17H136A •••••• 5 6H160 · ...... 13 9H188A ' •••••• 25 9H231A ••••••• 31 
3E137 · ...... 33 9H160A · ..... 25 9H188B ••••••• 25 9H233A ••••••• 29 
6H137B ••••••• 13 9H160B · ..... 27 9H188C ••••••• 26 17H236A ••••• 12-50 
17H137B •••••• 10 17H160A •••••• 5 17H188 ••••••• 8 17H238 •••••• 10-26 
3E138 · ...... 33 17H161 ••••••• 7 17H189 ••••••• 8 9H240 · ...... 33 
17H138A •••••• 10 A162 · ...... 39 17H189A •••••• 8 17H240A •••••• 45 
3E139 · ...... 33 17H162 · ..... 7 17H190 ••••••• 8 9H242 · ...... 33 
17H139 ••••••• 10 17H162A •••••• 7 17H190A •••••• 8 9H242B ••••••• 26 
3E140 · ...... 33 17H163A •••••• 7 9H191A ••••••• 26 17H244A •••••• 8 
6H140 · ...... 51 6H164 · ...... 13 17H191A •••••• 8 17H244B •••••• 8 
17H140 • •••• 28-33 17H164A •••••• 7 9H192A ••••••• 26 17H245 ••••••• 8 
3E141 · ...... 33 6H165A ••••••• 13 9H193C ••••••• 28 9H246A ••••••• 29 
17H141B •••••• 10 17H165B •••••• 12 17H195 ••••••• 15 9H247 · ...... 15 
3E142 · ...... 33 17H166 ••••••• 15 17H196 ••••••• 15 9H248A ••••••• 26 
6H142A ...... 13 17H168A •••••• 15 9H199A ••••••• 31 9H251 • ••••• 15-29 
17H142A •••••• 10 6H169 · ...... 15 9H199B ••••••• 31 9H251A ••••••• 31 
3E143 · ...... 33 17H169C •••••• 15 9H199C ••••••• 28 17H257C •••••• 33 
6H143C ••••••• 25 6H170 · ...... 15 

200 
17H257D •••••• 41 

17H143A •••••• 10 17H170B •••••• 15 9H260B ••••••• 26 
3E144 · ...... 33 6Hl71 · ...... 15 9H200A ••••••• 31 9H260C ••••••• 26 
6H144B ••••••• 13 17Hl71 ••••••• 15 9H200B ••••••• 31 17H260 ••••••• 39 
17H144 ••••••• 10 6Hl72 · ...... 15 9H200C ••••••• 28 9H261B ••••••• 31 
3E145 · ...... 33 17H172 ••••••• 15 9H201A ••••••• 31 9H261C ••••••• 31 
17H145 ••••••• 10 6H173 · ...... 5 9H201B ••••••• 31 9H261D ••••••• 29 
3E146 • •••• 25-33 17H173 ••••••• 15 9H201C ••••••• 28 17H261 ...... 39 
17H146 ••••••• 10 6H174 · ...... 13 9H202A ••••• 28-31 A262 · ...... 15 
3E147 · ...... 33 17H174 ••••••• 15 17H202 ••••••• 13 H263D · ...... 45 
6H147 · ...... 13 6H175 · ...... 5 9H203B ••••• 28-31 9H265B ••••••• 26 
17H147A •••••• 7 17H175E •••• " • 12 17H203A •••••• 15 17H265A •••••• 39 
17H147B •••••• 35 17H175F •••••• 12 17H204C •••••• 37 17H266A •••••• 39 

53 



65MX . NUMERICAL INDEX ___________ _ 

54 

Part No. Page No. 

17H267A •••••• 39 
17H268A •••••• 39 
17H269 • • • • • •• 39 
9H270A .•••••• 26 
9H270B ••••••• 26 
17H270 ••••••• 39 
17H271 ••••••• 39 
H273 ••••••• 26 
17H273 ••••••• 39 
9E274A ••••••• 44 
17H274. • • • • •• 8 
17H274A • • • • •• 8 
H275 •. 8-12-15-23 

31-45-46 
9H275 ••.•••• 31 
9H275A ...•••• 29 
17H275A. • . . .• 5 
9E279 .••.••• 44 
9H281 .•.•••• 44 
17H281 . • . . • •. 18 
9E282 .•.•••. 44 
17H282 • • . . • •• 19 
17H284 ...•.•. 26 
9H285A .••.••• 26 
9H285B ••.•••• 26 
9H285C ...•••• 26 
17H286A. • • • •• 51 
9H288A. • • . • •• 31 
17H289A . . .• 41-43 
17H290A •••••• 43 
17H290B .••••• 41 
17H291A •.•••• 43 
17H29lB •.•••• 41 
9H292B •••••• 31 
17H292A .••. 41-43 
9H293 ••••••• 31 
9H293A. • . • • •• 31 
17H293A •.•• 41-43 
17H294A •.•• 41-43 
17H295A ..•• 41-43 
17H296A •••• 41-43 
17H297A •.•••. 43 
17H297B •••.•• 41 
17H298A ••.• 41-43 
17H299A •••. 41- 43 

300 
9H300 ••••••• 33 
17H300A· ••• 41-43 
17H301A . • • • •• 43 
17H30lB •••••• 41 
17H302A •••• 41-43 
9E306 ••••••• 44 
17H306A •••••• 43 
17H307A • • • • •• 43 
17H308 ••••••. 43 
17H308A • • • • •• 41 
17H309A •••••• 43 
17H309B •••••• 41 
17H31OB •••••• 41 
9H311 ••••••• 31 

Part No. Page No. 

17H311A •••• 41-43 
9H312 ••••••• 31 
17H312 • • • • • •• 43 
17H312A • • • • •• 41 
9H313 ••••••• 31 
17H313A •••••• 43 
17H313B •••••• 41 
9H314 ••••••• 31 
17H314A •••••• 43 
17H314B •••••• 41 
9H315 ••••••• 31 
17H315 • • • • • •• 43 
17H315A •••••• 41 
9H316 ••••••• 31 
17H316A •••••• 43 
17H316B •••••• 41 
17H317 • • • • • •• 43 
17H318 ••••• 41-43 
9H319A. • • • • •• 26 
17H319A •••• 41-43 
9H320 ••••••• 31 
17H320A •••••• 43 
17H320B •••••• 41 
9H321 ••••••• 26 
17H321A •••• 41-43 
9H322 ••••••• 26 
17H322 • • • • • •• 12 
17H322A •••••• 45 
9H323 ••••••• 26 
17H323 • • • • • •• 8 
9H324 ••••••• 26 
17H324 • • • • • •• 18 
9H325 ••••••• 26 
17H325. • • • • •• 12 
9H326 ••••••• 26 
17H326 • • • • • •• 41 
9H327 ••••••• 26 
17H327 • • • • • •• 8 
9H328 ••••••• 26 
17H328 • • • • • •• 8 
9H329 ••••••• 26 
17H329 • • • • • •• 8 
17H329A • • • • •• 8 
9H330 ••••••• 26 
9H331 ••••••• 26 
17H331 • • • • • •• 5 
9H332 ••••••• 26 
17H332 • • • • • •• 5 
9H333 ••••••• 26 
9H333A. • • • • •• 26 
17H333 •••••• 8-44 
9H334 ••••••• 26 
9H334A. • • • • •• 26 
17H334 • • • • • •• 12 
9H335 ••••••• 26 
17H335 • • • • • •• 18 
9H336 ••••••• 26 
9H336A. • • • • •• 26 
17H337 • • • • • •• 8 
9H338 ••••••• 27 
9H338A. • • • • •• 27 

Part No •.. Page No. 

17H338. • • • • •• 8 
9H339 ••••••• 31 
9H339A. • • • • •• 29 
9H340 ••••••• 31 
9H340A. • • • • •• 29 
17H340 • • • • • •• 5 
17H340A • • • • •• 5 
9H341 ••••••• 27 
17H341 • • • • • •• 5 
9H342 ••••••• 27 
9H342A. • • • • •• 27 
17H342 • • • • • •• 8 
17H342A •••••• 35 
9H343 ••••••• 27 
17H343 • • • • • •• 37 
9H344 ••••••• 27 
17H344 • • • • • •• 37 
9H345 ••••••• 31 
17H345 • • • • • •• 37 
9H346 ••••••• 27 
17H346 • • • • • •• 27 
9H347 ••••••• 27 
17H347 • • • • • •• 27 
17H348 • • • • • •• 8 
9H349 ••••••• 31 
17H349 • • • • • •• 18 
9H350 ••••••• 31 
17H350 • • • •• 41-43 
9H351 ••••••• 27 
17H351 ••••• 41-43 
9H352 ••••••• 27 
17H352 • • •• ; •• 43 
17H352A •••••• 41 
9H353 ••••••• 27 
9H353A ••••••• 27 
17H353 ••••• 41-43 
K354 •••••• 18-19 
9H354 ••••••• 27 
17H354 • • • • • •• 43 
17H355 ••••• 41-43 
17H356 ••••••• 43 
9H357 ••••••• 27 
17H357 • • • • • •• 43 
9H358 ••••••• 27 
9H359 ••••••• 27 
9H360 ••••••• 27 
9H361 ••••••• 31 
9H362 ••••••• 31 
17H362 • • • • • •• 5 
9H363 ••••••• 27 
17H363 • • • • • •• 38 
9H364 ••••••• 27 
17H364 • • • • • •• 47 
17H364A •••••• 35 
9H365 ••••••• 27 
9H366 ••••••• 29 
8-327 ••••••• 37 
9H367 ••••••• 29 
17H367 •••••• 8-35 
8-368 ••••••• 29 
17H368 • • • • • •• 41 

Part No. Page No. 

9H369 ••••••• 29 
17H369 ••••••• 41 
9H370 ••••••• 29 
17H370 • • • • • •• 41 
9H371 ••••••• 29 
17H371 • • • • • •• 41 
9H372 ••••••• 29 
17H372 • • • • • •• 42 
9H373 ••••••• 29 
17H373 • • • • • • .42 
9H374 ••••••• 29 
9H375 ••••••• 29 
17H375 • • • • • •• 42 
17H376 • • • • • •• 42 
17H377 • • • • • •• 42 
17H378 • • • • • •• 42 
17H379 • • • • • •• 42 
17H380 • • • • • •• 42 
17H381 • • • • • •• 42 
17H382 • • • • • •• 42 
17H383 • • • • • •• 42 
17H384 • • • • • •• 42 
17H385 • • • • • •• 42 
17H386 • • • • • •• 42 
17H387 • • • •• 29-42 
17H388 • • • • • •• 42 
17H389 • • • • • •• 42 
17H390 •••••• 8-35 
17H392 • • • • • •• 5 
17H394 • • • • • •• 8 

400 

17H401 ••••••• 35 
17H402 • • • • • •• 35 
17H403 ••••••• 
17H404 ••••••• 
17H404A •••••• 
17H405 ••••••• 
17H406 ••••••• 
17H407 ••••••• 
17H408 ••••••• 
17H409 ••••••• 
17H410 ••••••• 
17H411 ••••••• 
17H412 ••••••• 
17H413 ••••••• 
17H413A •••••• 
17H414 ••••••• 
17H416 ••••••• 
17H417 ••••••• 
17H418 ••••••• 
17H419 ••••••• 
17H420 ••••••• 
17H421 ••••••• 
17H422 ••••••• 
H474 ••••••• 

500 

35 
35 
35 
35 
35 
35 
35 
35 
35 
35 
35 
35 
35 
35 

8 
8 
8 
8 

35 
8 

12 
8 

A571 ••••••• 39 
700 

H714B ••••••• 12 

,. 



....:..-___________ 65MX - NUMERICAL INDEX 

Part No. Page No. Part No. Page No. Part No. Page No. Part No. Page No. 

900 R13027 ••••••• 16 042072 ••••••• 8 500075 ••••••• 12 
D932A • •• 10-13-15 R13033D •••••• 5 042083 ••••••• 13 500078 ••••••• 47 

27-31-42 R13138 ••••••• 43 042097 ••••••• 29 500085 ••••• 18-45 

D936 15 R13139A •••••• 5 042118 ••••••• 16 500151 ••••••• 41 · ...... R13140A •••••• 5 042121 ••••••• 16 500153 ••••••• 18 D937 · ...... 15 
R13177 ••••••• 33 042123 ••••••• 15 500166 ••••••• 46 D974A · ...... 45 
R13227 ••••••• 12 042129 ••••••• 23 500168 ••••••• 47 D975B · ...... 33 
C14000 ••••••• 37 042171 ••••••• 23 500211 ••••••• 18 

5000 C14002 ••••••• 37 042172 ••••••• 23 500212 ••••••• 18 

H5026 39 C14005 ••••••• 37 042185 ••••••• 23 510002 ••• ' •••• 50 · ...... C14008 ••••••• 37 042186 •• ' ••••• 51 510003 ••••••• 50 
6000 C14036 ••••• 18-37 042187 ••••••• 51 510022 ••••••• 50 

H6046 · ...... 39 C14054A •••••• 37 042211 ••••••• 7 510027 ........ 50 
H6053 • • • • • 16-42 C14095 ••••••• 37 042212 ••••••• 15 510029 ••••••• 50 
H6053A ••••••• 39 YI5075 ••••••• 8 042213 ••••••• 15 510030 ••••••• 50 

042214 ••••••• 16 510033 ••••••• 50 7000 040000 042215 ••••••• 5 510036 ••••••• 50 
H7100 • •• 18-42-43 040003 ••••••• 18 042217 ••••••• 5 510037 ••••••• 50 
H7126 · ...... 15 040016 ••••••• 16 042218 ••••••• 7 510038 ••••••• 50 
H7163 · ...... 13 040026 ••••••• 23 042221 ••••••• 5 510051 ••••••• 50 
H7549 • •••• 46-47 040148 ••••••• 21 042222 ••••••• 16 510052 ••••••• 50 
H7621B ••••••• 38 040171 ••••••• 28 042223 •••••• 8-35 510058 ••••••• 50 
H7838 · ...... 18 040174 ••••••• 29 042225 ••••••• 8 510061 ••••••• 50 

8000 040212 ••••••• 16 042226 ••••••• 15 510062 ••••••• 50 
040214 ••••••• 16 042233 ••••••• 7 510063 ••••••• 50 H8010 · ...... 51 040245 ••••••• 13 042237 ••••••• 51 510064 ••••••• 50 H8048 · ...... 27 040246 ••••••• 13 042239 ••••••• 15 510069 ••••••• 50 H8054 · ...... 33 040273 ••••••• 16 042249 ••••••• 35 510074 ••••••• 50 H8084 · ...... 33 040277 ••••••• 39 042251 ••••••• 35 510083 ••••••• 50 H8225 · .. ~ ... 12 040278 ••••••• 13 042258 ••••••• 27 510097 ••••••• 50 H8228 • •••• 42-43 040316 ••••••• 7 04225S ••••••• 26 510101 ••••••• 50 H8254 · ...... 12 040431 ••••••• 16 042380 ••••••• 37 510102 ••••••• ' 50 H8315 • •• 15-27-29 040547 ••••••• 18 042451 ••••••• 8 510105 ••••••• 50 H8345 · ...... 33 040549 ••••• 18-50 042630 ••••••• 15 510106 ••••••• 50 H8352A ••••• 15-33 040603 ••••••• 16 042826 ••••••• 5 510113 ••••••• 50 

9000 040733 ••••••• 29 042901 ••••••• 23 510114 ••••••• 50 
D9048 13 040736 ••••••• 29 042902 ••••••• 23 510125 ••••••• 50 · ...... 

040859 ••••••• 51 042903 ••••• .; • 23 510127 ••••••• 50 D9048A ••••• 15-27 
D9048C ••••• 15-27 040860 ••••••• 51 043658 ••••••• 51 510129 ••••••• 50 
D9061C ••••• 46-50 040874 ••••••• 27 043883 ••••••• 10 510130 ••••••• 50 
D9117 5 040886 ••••••• 8 044110 ••••••• 10 510138 ••••••• 50 · ...... 

040887 ••••••• 8 044255 ••••••• 29 510158 ••••••• 50 D9130 • •• 45-46-47 
D9139 • •••• 15-27 041129 ••••••• 10 044257 ••••••• 27 510159 ••••••• 50 
D9139A • • • • • 15-27 041131 ••••••• 10 044396 ••••••• 13 510160 ••••••• 50 

041132 ••••••• 10 044397 ••••••• 7 510161 ••••••• 50 
10000 041207 ••••••• 8 044413 ••••••• 5 510178 ••••••• 50 

UI0014C ...... 42 041487 ••••••• 35 044500 ••••••• 10 510179 ••••••• 50 
UI0023 ••••••• 13 041867 ••••••• 37 044508 ••••••• 7 510180 ••••••• 50 
UI0063 ••• 29-43-44 041912 ••••••• 29 044594 ••••••• 10 510181 ••••••• 50 
UI0102 ••••••• 13 041947 ••••••• 29 044596 ••••••• 10 510182 ••••••• 50 
UI0I04 ••••••• 13 041948 ••••••• 29 044645 ••••••• 10 510183 ••••••• 50 
B11023B •••• 45-50 041951 ••••••• 29 044651 ••••••• 16 510184 ••••••• 50 
B11024B •••• 45-50 041954 ••••••• 28 044652 ••••••• 16 510185 ••••••• 50 
B11029A • • • • 16-27 041955 ••••••• 29 044673 ••••••• 8 510186 ••••••• 50 
B11156 ••••••• 16 041957 ••••••• 29 044674 ••••••• 8 510187 ••••••• 50 
B11162 ••••• 13-31 041961 ••••••• 29 500000 510208 ••••••• 50 
B11221 ••••••• 27 042005 ••••••• 51 510209 ••••••• 50 
B11296 ••••••• 47 042064 ••••••• 5 500005 ••••••• 41 510304 ••••••• 51 
B11335 .16-27-42-43 042066 ••••••• 5 500048 ••••••• 29 510305 ••••••• 51 
M12074 ••••••• 16 042068 ••••••• 8 500049 ••••••• 31 520000 ••••• 10-37 
M12141 ••••••• 33 042070 ••••••• 8 500058 ••••••• 18 520001 ••••• 10-37 

55 



65MX - NUMERICAL INDEX __________ _ 

56 

Part No. Page No. 

520002 •••••.• 24 
520009 •••.••• 27 
520025 ••••••• 5 
520027 .•..••• 5 
520028 .•••••• 5 
520032 .••..•. 10 
520033 •.•.... 10 
520046 ••.••.• 37 
520047 ••..••. 37 
520062 •.••. 10-33 
520063 • 8-12-23-27 

31-42-45-46 
520064 ..•..•. 10 
520065 •.•.. .12-18 
520084 • 8-10-12-23 

31-33-42-45-46 
520085 .•• 10-12-18 
520098 ••.•. 18-19 
520099 •.••. 18-19 
520111 •...... 19 
520117 .•.• • •. 24 
520146 ...••.. 27 
520184 ..... 18-19 
520188 ....••. 18 
530000 ....... 37 
530008 ....... 10 
540000 .....•. 10 
540001 .....•. 10 
540002 ....... 37 
540007 .••.. 18-19 
540023 ...•... 27 
540024 ....... 27 
540035 ..••.•. 18 
550002 ....... 5 
550018 ....... 5 
550022 ...•... 5 
550033 •..•.•. 5 
550041 .•..... 5 
550070 .•..... 51 
570002 .•. 13-15-24 

26-31-32-33 
570004 .• • .. 12-13 

15-18-37 
570005 .•. 25-26-27 
570006 .•.... 5-13 
570011 .•..•.. 15 
570012 ..... 15-24 
570014 ••• 26-31-41 
570015 .•...•• 13 
570016 •..•• 10-37 
570023 ..••••. 26 
580066 ....••. 39 
580073 ....•• 5-10 

600000 

620005 ••••••• 5 
620028 .••..•• 5 
620032 .....•. 39 
650001 ..... 18-27 
650003 .•••.. 7-10 

21-37-38 
650005 .•. 5-13-23 

35-38-51 

Part No. Page No. 

650008 .•.•• 18-19 
650021 ••••..• 21 
650023 .••. 7-8-10 

37-41-42-44 
650025 • 7-10-12-13 

16-18-21-23-26 
27-35-41-42-44 

650028 ... 5-7-8-15 
16-18-21-27-33 

35-37-38-41-42-51 
650029 ·.··8-16-21 

26-42-51 
650031 •..• 5-8-13 

32-35-44-51 
650034 ••... 26-42 
650040 ....•.. 39 
650045 .•.•... 26 
650047 ••.•... 13 
650051 .•..•.. 23 
650052 ....... 41 
650056 • 8-21-37-51 
650060 .. 5-8-13-15 

18-21-24 
26-37-39-42 

650062 .. 5-7-13-16 
18-26-35-39 

650064 •••.•.. 13 
650066 ....••• 16 
650068 ... 41-42-44 
650070 .....•. 42 
650087 ...••.. 37 
650104 ....•.. 42 
650106 ....•. 5-37 
650109 .•..... 37 
650112 .••••.. 46 
650115 ••.•• 45-47 
650117 .•... 23-41 
650119 ....... 5 
650122 . ·5-25-26-33 
650124 ....•.. 15 
650128 ....•.. 31 
650150 •.•.•.• 12 
650190 ...• ••. 21 
650195 ..... 27-41 
650196 .•. 13-15-26 
650197 ..• 24-27-31 
650198 ....•.. 27 
650201 .•. 16-23-25 

26-27-33-39 
650202 ......• 15 
650203 •.... 18-19 

25-27-33 
650204 ... 13-26-31 
650205 ...•••. 39 
650206 .12-18-19-25 

26-27-33-39-41 
650207 ...•. 18-24 
650210 ....... 15 
650212 ... 12-21-37 

45-46-47 
650214 •••.• 15-18 

32-37-46 
650216 ....••. 10 

Part No. Page No. 

650217 . • • • • •. 19 
650227 ..••••• 24 
650236 • • . • • •• 42 
650240 • • • . • •• 23 
650252 . • • • • •• 37 
650261 ••••.• 8-35 
650262. • . • • •• 38 
650263 ..•••.• 44 
650264 • • • • • •• 38 
650266 .••.•• 7-21 

27-41"-42 
650269 •• 8-23-35-44 
650271 . • . • • •. 35 
650273 • . • • • •• 35 
650301 ••. 21-41-42 
650314 .•••• 21-44 
652010 .•••••. 33 
652012 • • • • • •• 10 
652020 • • . • • •. 37 
652024 •••.••• 23 
652026 •• 8-12-15-16 

23-26-41-42 
652027 . • • . • •• 27 
652089 • • • • • •. 16 
652046 . • • . • •• 12 
652047 • • • •. 18-27 
652048 . • • • . •• 12 
652081 . • • • . •• 44 
652122 • . • . • .• 44 
652123 . . • • • •. 44 
653005 .• 7-8-.18-21 

23-27-35 
37-38-44-51 

653007 .•• 5-7-8-12 
13-15-16-18-21 
23-26-27-33-35 
37-38-39-41-42 

653010 .. 5-7-12-13 
15-16-18-21-26-27 
35-37-39-42-44-51 

653018 .•. 5-7-10-15 
18-21-23-25 

33-37-41-42-44 
653021 • • . • . •. 12 
653026 ...•• 18-19 
653034 . • • . • .• 24 
653037 . • . . • •• 27 
653044 . • . . • .• 21 
653053 . . • . . •. 26 
653071 . • • .• 13-38 
653073 ..• 5-7-8-13 

15-18-35-37-41-42 
653075 ..• 24-33-39 

41-42-44 
653077 ..•.•• 5-26 
653083 • • • . • •. 26 
653090 • • • • • •• 5 
653093 •••• 7-18-35 
653094 .••.•• 7 -27 
653098 . • • • • •• 44 
654002 •. 7-8-18-23 

27-35-37-38 

Part No. Page No. 

654004 .5-7-8:12-13 
16-18-21-26-33 
35-37-41-42-44 

654006 .5-7-8-15-16 
18-21-26-27-33 

35-37-39-41-44-51 
654009 •••• 5-10-15 

23-25-26-27 
33-37-41-42-44 

654012 ••••• 12-26 
654014 ••••••• 26 
654015 ••••••• 5 
654022 •• 7-8-10-18 

21-23-27-35 
37-38-44-51 

654024 .5-7-8-10-12 
13-15-16-21-18 
23-26-27-33-35 

37-38-41-42-44-51 
654025 .5-7-8-12-13 

15-16-18-21-23-26 
35-37-39-42-44-51 

654030 •• 5-7-10-15 
23-25-33-37-41-42 

654032 ••••••• 12 
654512 ••••••• 41 
654519 ••••••• 23 
655004 ••• 24-39-46 
655005 ••••••• 27 
655007 ••• 10-11-26 
655008 ••••••• 7 
655009 ••••••• 26 
655013 ••••••• 5 
655015 ••••• 27-31 
655017 ••••• 24-31 
655019 ••••• 10-15 

18-26-33 
655020 ••••••• 7 
655021 ••••••• 10 
655030 ••••••• 32 
655031 ••••••• 31 
655504 ••• 21-31-47 
655505 ••••• 23-31 
655507 • 7-10-12-13 

15-18-19-26-31 
32-33-41-45-46-47 

655510 ••••••• 19 
655522 ••••••• 24 
660001 ••••••• 10 
660010 ••••••• 39 
660014 ••••••• 39 
660020 ••••••• 39 
660021 ••••••• 39 
660024 ••••••• 39 
660027 ••••••• 39 
660031 ••••••• 13 
660033 ..••••• 5 
660040 ••••••• 39 
660041 ..•.••• 39 
660045 •.••••• 39 
666000 ••••••• 50 
666002 •••.•.• 31 





w~ o~ i& a FamilY ~ 
GEHL COMPANY WEST BEND, WISCONSIN 53095 U.S.A. 

Fonn No. 2132G/3MIPI068 Printed in U.S.A. 


